INDIAN
MOTORCYCLE
PARTS
CATALOG

2003 CHIEF



2003 INDIAN CHIEF PARTS
TABLE OF CONTENTS

1. AIR BOX
Alr Box - 49 State .o e, 1-2
Alr Box - CA State ..o e, 1-4
2. BRAKES
Frant brakes (ILM farks) ...occoiorie e, 2-2
Front brakes (Paioli forks) ......cocoommeeeii i 2-4
Rear Brake liNES ..o e e 2-6
Rear brakeSo g s s b imeris 6 S nnnrsnsnn s sibe s pnns s ssssss snns 2-8
3. CARBURETOR. .....ooevriiie e ee e e e e e e e 3-2
L 1 (] T — 4.2
5, COMPENSATING SPROCKET ...t e eeerians 5-2
6. DASH, BEZEL & SPEEDOMETER .............c..oooiiiiiiii e, 6-2
7. ELECTRICAL
Battery, Battery box & Battery cables..........ccoivivioiviiniiiniinn 7-2
Coil & C0il OB sy s s e S i 7-4
Electrical schematic......cc.ooiiiiiiiiinii e, see Reference Index
Electrical wire routing & Electrical components........cc.coco.ooooee. 7-6
Harness Controller ......coocoviiiiiniiiiei e 7-8
Vintage Chief Horn. ... 7-10
Starter & Jackshaft ..o 7-12
Stator & ROtOr .. .ouee s s s S i i s v 7-14
8. ENGINE
Cam cover & Ignition rotor......oo o 8-2
Cam Breather gear & Cylinder studs ..........coccooeeiiiiviiiinenn 8-4
Completa BngINES wms s s s e 8-6
Crank & connecting rods .o v it i ssis svnsss s e, 3-8
Crankcase, ddoweled ..o mnnnssmimmsmnm i 8-10
Crankcase, non-doweled ..........oooiiiiiiiiiii e 8-12
Cylinder & Piston ..o ieie e e 8-14
Cylinder head .....ooviie e 8-16
(S O 8-18
Fushrods - fixed length, lifters & covers......co.ocvvevvvvcciieens 8-20
Pushrods - adjustable length, lifters & covers........cocoeeiieiis 8-22
O T 8-24
Oil pump, black:anodized. xorumsuma v s s 8-26
Oil pump, polished ...t 8-28
(2o 1ol =T 0 PP 8-30
9, EXHBAUST oo omiunmsms v o i s e s o s i 92

10. FAIRING..........oooi s 10-2



11.

12.
13.
14,

15.

16.
17.

18.

19.
20,

21,
22.
23.
24,
25.

2003 INDIAN CHIEF PARTS — TABLE OF CONTENTS

FENDERS
Fender tips & fender rails, Vintage Chief...coovoivveeeeeiiiennienn, 11-2
FRORE feNAEr e e o T S T O A 11-4
REal (ENECF e s s e e s 11-6
FLOORBOARDS ... e 12-2
FOOT CONTROLS ... 13-2
FORKS
FOrKS, IV o e 14-2
Forks, Paioli, Chief & Vintage Chief..............ccoviiiriiiieninnnnnn, 14-4
FRAME
Frame, Upper engine mount & Transmission .......cceeevveeieeeeann. 15-2
Plague, Vintage Chief. ..o et ee e 15-4
FUELS TANKS i s 16-2
HANDLEBAR CONTROLS
Clutch Lever & MIrror......oooveieee e 17-2
Front brake master cylinder & Mirror .....ooo.oveevviiiiie e, 17-4
Left: handlebariswitehiesi s s e 17-6
Right handlebar switches ..., 17-8
HANDLEBARS, RISERS & TRIPLE CLAMPS
Handlebar, Risers & Dampers ......ooovvioiiiiiiiieoi oo 18-2
Handlebar, Risers & Dampers, Vintage Chief .............ccocovviiie. 18-4
Triple clamps, [LM .. 18-6
Triple clamps, Paioli .....cccoviiiiiiii e, 18-8
Triple clamps, Vintage Chief ..o, 18-10
¢ [, &5 1, ) SO —————————— 19-2
LIGHTS
Headlight & Housing, ILM fork ........ccccceeieiiiiiiiiiiiiiieeen, 20-2
Headlight & Housing, Paioli fork.......cccoooviiiiniviiniiiian, 20-4
Headlight {LM, Vintage Chief........cooviiiiiiiiiei e, 20-6
Front turn signals & Auxilary lights, Vintage Chief.................. 20-8
Front turn signals & Running Lights ..., 20-10
Rear turn signals & Taillight ......cccooirieiini e 20-12
LUGGAGE RACK. ..ottt e 21-2
OIL TARK - copvcamimmmsmmsmmsy s s i s e i s s e S s 22-2
PRIMARY CHAIN & ADJUSTER ..o 23-2
PRIMARY COVERS ...t 24-2
PUBLICATIONS: <o covnvvivvssmmnimsmssavis iy sisis s insansiie s i sisna s 25-2



26.

27.

28.
29.

30.

31,

32.

33.

2003 INDIAN CHIEF PARTS — TABLE OF CONTENTS

SADDLEBAGS

Roadmaster saddlebags......ccvvvviieiiee i 26-2

Accessory saddlebags with chrome dots & 3 buckles .............. 26-4

Accessory saddlebags with black dots & 3 buckles ................. 26-6

Saddlebags, Vintage Chief . ..o 26-8
SEATS

ACCESSOIY SEaT e 27-2

Bl et 27-4

Seat, Vintage Chief ..o 27-8
SHOCK:ABSDRBER . c:cocnsvscrnanmimsnimsep oot s smms sty s 28-2
SMOG

S TV v s o N S L P e s Y 29-2

VEG| 18DEIS suvimmmmmmn sovmins s s s s s s s i iy i 29-4
SWINGARM

Swingarm, (used until Jan. 31, 2003)......ccceiiiiiiiiiiiiiiinin 30-2

Swingarm, (use began Feb. 1, 2003} ..o, 30-4
TRANSMISSION ... e, 31-2
WHEELS, TIRES & BRAKE ROTORS

Front wheel, ILM brand............ccooiiii e 32-2

Front wheel, DNA brand ..., 32-4

Rear wheel, ILM brand.......ccoiie v e v 32-6

Rear wheel, DNA brand ..o e 32-8
WINDSHIELD

Windshield, Roadmaster & ACCESSOIY ..oovvvvvveenieiieeeieeeeee 33-2

Windshield, Chief VIintage.....coocviivii e, 33-4

REFERENCE INDEX
Numerieal indexiby part .o s s REF-1
Alphabetical index by description............ccooooi REF-5

Electrical SChematiC i, REF-15



AIR BOX

SECTION 1



AIR BOX-49 STATE

00142-A




03 CHIEF PARTS CATALOG AIR BOX-49 STATE

No. Part Description

1 01-871 ... Screw, hutton head cap, 10-24 x 1" stainless steel

2 01-866.............. Cover, air hox

3 01-873 ... Screw, button head cap, 10-24 x 3/4" stainless steel
4 01-85.............. Filter plate, front

5 01-858............... Filter, 114" thick, synthetic

6 01-859............ Screw, button head cap, 10-24 x 3/8*, stainless steel
7 01-857 ..o Filter plate, rear

8 01-874 .............. Seai, air box, 1/8" cord, nitril

9 BB rassicarivns Nut, hex 5/16'-18

10 96-907 .............. Washer, lock, external tooth, 5/16"

11 01-879 ... Bearing plate

12 00-168.............. Backing plate, air box

13 01-864.............. Carburetor adaptor

14 01-894............. O-ring, 3', buna-n

15 01-876............. Mounting bracket, air box, front

16 01-877 ..o Mounting bracket, air box, rear



AIR BOX-CALIFORNIA

15

00141-A




03 CHIEF PARTS CATALOG

AIR BOX-CALIFORNIA

No. Part Description

1 01-871............. Screw, button head cap, 10-24 x 1" stainless stee!

2 01-866.............. Cover, air box

3 01-873 ........... Screw, button head cap, 10-24 x 3/4” stainless steel
4 01-856 .............. Filter plate, front

5 01-858.............. Filter, 1:4" thick, synthetic

6 01-859 ... Screw, button head cap, 10-24 x 3/8", stainless steel
7 01-857.............. Filter plate, rear

8 01-874.............. Seal, air hox, 1/8" cord, nitril

9 S LT P— Nut, hex 5/16"-18

10 96-907 .............. Washer, lock, external tooth, 5/16"

1 01-879.............. Bearing plate

12 00-168 .............. Backing plate, air box

13 01-864 .............. Carburetor adaptor

14 01-854............... 0-ring, 3", buna-n

15 01-876.............. Mounting bracket, air box, front

16 e 77— Mounting bracket, air box, rear

17 01-900 .............. Solenoid

18 01-855 .............. Screw, button head socket cap 3-48 x 3/8"

19 00-172 e Solenoid link

20 01-853 ..o screw, socket head cap, cup point 3-48 x 3/16", stainless steel
21 01-862.............. Evap. Door shaft link

22 01-863.............. Evap door shaft

23 01-168.............. Evap door

24 01-865 .............. Screw, button head cap, 4-40 x 3/16', stainless stes
25 01-852 ..o Dowel pin, 3/32" x 3/18', stainless steel



BRAKES

SECTION 2



6‘2\ FRONT BRAKE CALIPER WITH HANGER FOR ILM FORKS




2003 CHIEF PARTS CATALOG

FRONT BRAKE CALIPER

No. Part Description

1 96-402 .............. Screw, socket head cap, 3/8™16 x 14”7

2 96-501 .............. Washer, flat, 6307 od x .390" x .105" THICK
3 50-056............... Screw, flat head socket cap, M10 x 30mm
4 50-055 .............. Hanger

5 50-066.............. Pin, brake pad retaining with clip

6 50-053.............. Caliper, front

7 50-067 ... Bleeder with rubber cap

8 50-018............ Washer, copper crush, 10mm

9 50-014 ... Banjo adaptor, 90 degree, 10mm

10 50-013 ............. Brake line, 46~

1 50-060............. Bolt, banjo, M10 x 1.0 x 18mm

12 50-067 ..o Brake pads

13 50-068.............. Anti-rattle clip




FRONT BRAKE CALIPER USED WITH PAIOL! FORKS

@




2003 CHIEF PARTS CATALOG

No. Part Description

1 50-069.............. Screw, socket head cap, M10-1.25 x 28mm
2 90053 ... Caliper, front, Brembo

3 90-066.............. Pin, brake pad retaining with clip
4 90-067 .............. Bleeder with rubber cap

5 50-018.............. Washer, copper crush, 10mm

6 50-014............ Banjo adaptor, 90 degree, 10mm
7 ClREIL TR a—— Brake line, 46"

8 50-060 ............. Bolt, banjo, M10 x 1.0 x 18mm
9 50-061 .............. Brake pads

10 50-068............... Spring, brake pad, anti-rattle clip

FRONT BRAKE CALIPER USED WITH PAIOLI FORKS



REAR BRAKELINE
2-6




2003 CHIEF PARTS CATALOG

REAR BRAKELINE

No. Part Pescription

1 50-060............. Banjo bolt, metric, 10mm x 1.0 x 18
2 50-018.............. Washer, flat copper crush 10mm id
3 50-042............... Brake line

4 94-168 .............. Boot, rubber, 80

3]

94-083.............. Banjo bolt, 3/8™-24 x 5/8” with brake switch



REAR BRAKE CALIPER

)




2003 CHIEF PARTS CATALOG

No. Part Description

1 50-068 .............. Spring, brake pad, anti-rattle clip

2 50-062 .............. Brake pads

3 50-066 .............. Pin, brake retaining with clip

4 50-060 .............. Bolt , banjo, M10 x 1.0 x 18mm

5 50-018............ Washer, copper crush, 10mm

6 50-042 coievinis Brake line

7 50-067.............. Bleeder with rubber cap

8 S000F 0o Hanger, rear brake caliper, Brembo steel, black finish
9 96-341 ... Screw, set, 1/4™-20 x 3/8" with lock patch
10 {01 —— Screw, socket head cap, M10 x 30mm

11 50-054 .............. Caliper, rear, with pads

REAR BRAKE CALIPER



CARBURETOR

SECTION 3



CARBURETOR

84 Carburetor Rebuild Kit
85 et Kit
86 Carburetor

NNN71-A




CARBURETOR

2003 CHIEF PARTS CATALOG
No. Part Description
1 01-524 .............. Screw, flat head phillips, top cover
2 01-405.............. Screw, hutton head phillips, top cover
3 01-406.............. Cover, top
4 01-407 .............. (Gasket, top cover
5 01-408 ....cccveee E-ring, jet needle
b 01-409.............. Washer, nylon, jet needle
7 Jet needle
01-499 .. 9 A LEANER
01-410............. 97
01-49% .............. 96
01495 ... g5 Y RICHER
8 01411 ... Lever, throttle valve
9 H-42......... E-ring, link lever
10 (1§15 2 ¢ PR Packing, link lever
11 01-414 ............ Pin, link lever
12 01-415.............. Throttle valve
13 01-416.............. Screw, needle retainer
14 (1 5 [ A— Clip, needle retainer
15 01418 i Ring, sealing, throttle valve
16 105 5 2 o — Seal, throttle vaive
17 01-420.............. Pulley, cable bracket
18 01-421 ............. E-ring, cable bracket
19 01-422.............. Bracket assembly, cabie
20 01-423 ocienae Bolt, cable bracket
21 01-424 ............. Spacer, cable bracket
22 01-425....nn. Plate, lock tab
23 01-497 ..o Screw,
24 01-426.............. Starter nut, choke
25 01-427 .............. Spring, starter plunger
26 01-428.............. Starter plunger
27 NAA ..o, Body assy,
28 01-429.............. Seal, spigot body
29 01430 cconvnens Ring, steel
30 01-431............ Lever
3 01-432............ Pin, throttle lever
32 01-433.............. Lever, throttle
33 01-434 ..o Spring, accelerator pump
34 015435 i Screw, accelerator pump adjusting
35 01-436.............. Spring, accelerator pump
36 NAA o Mixing hody
37 NAA s Packing, shaft plastic
38 01-438............. Adjusting screw, accelerator pump



CARBURETOR

84  Carburetor Rebuild Kit
85 Jet Kit
86 Carburetor

00071-A




CARBURETOR

2003 CHIEF PARTS CATALOG
No. Part Description
39 01-439 ... 0-ring, accelerator pump
40 01-440............. Bolt, lever to shaft retaining
40a 01-441 ... Lock tah, shaft
41 O01:422..ccucvmnns Pin, accelerator pump lever
42 01-443.............. Lever return spring
43 01-444 ... Screw, throttle stop
44 01-445.............. Nut, throttle stop
45 01-446............. Spring, throttle return
46 01-447 ............. Shatt, throttle
47 01-448 .............. Plate, fuel joint retainer
43 01-449 ............. Screw, fuel joint retainer
49 01-450............. Screw, pilot air adjusting
50 01-451 .............. Spring, pilot air screw
51 01452 ..cooveien, Washer, pilot air screw
52 01-453 .............. 0-ring, pilot air screw
53 01-454 .............. Fuel joint
54 01-455.............. O-ring, fuel joint
55 01-456 .............. Packing, idie adjuster
56 01-457 .............. Washer, idle adjuster (steel)
57 01-458 ............. Spring, idle adjuster
58 01-459 .............. Ring, idle adjuster (brass)
59 01-460.............. Idle adjuster assy, long
59 01-461............. Idle adjuster assy, short
60 01-462.............. Air jet, blank
61 01-463............ Needle jet, 723 series
62 Nozzle, accelerator pump
01-500.............. 50 A LEANER
01-501 .............. 60
01-4B4. ooz 70
01-502........... 75 Y RICHER
63 01-465.............. O-ring accelerator pump
64 Pilot jet
01-510 ... 20 A LEANER
) ]3| T—— 22.5
01-466 .............. 25
01-506 ............. 27.5
01-507 oo 30
01-508.............. 325 v RICHER

~nr

(1] 1151 = ROR—— 35

A4 AanT PREESERA aen SIE



CARBURETOR

84  Carburetor Rebuild Kit
85 Jet Kit
86 Carburetor

00071-A




CARBURETOR

2003 CHIEF PARTS CATALOG
No. Part Description
66 Main jet
1] (o —— 150
01-520............. 152.5
0t-511 ... 155
01-512 ... 157.5 A LESNER
01-468.............. 160
015130 oo 162.5
01-514 ... 165
(1 167.5
016161 170 Y RICHER
01-517 ., 172.5
01-518............. 175
67 01-469.............. 0-ring, needle valve
68 01-470 .............. Screw, w/washer, needle valve retainer
69 01-471 ..o Needle valve assy
70 01-472 ... Float assy
71 012473 cenmnennny Fin, float
Y 01-474 .............. Screw, float pin
73 01-475...ee. Seal. Float bowl
74 01-476.............. Float chamber body
75 01-477 e Hose, overflow
76 01-478.............. 0-ring, drain plug
77 01-479............. Drain plug
78 0] = O— Screw, float bow!
79 01-490 ... Red, accelerator pump
80 01-491 ... Boot, accelerator pump
81 01-492 ... Flunger, accelerator pump
82 01-493 ..o Spring, accelerator pump
83 01494 e Cap, rubber, purge port
84 01-504 ............ Rebuild kit
85 01-821 e Jet kit
86 1[0 TS Carburetor with choke cable
87 01-215.............. Choke cable



CLUTCH

SECTION 4



CLUTCH

— 18

l||\\‘¥_ X

~

LTy 3 'II'I

gl

o p I
o o i
b, g

=
2 : Y
)

Ve fl

S
i/

e,

f
]

f* 5\ 7

r.{‘!
b oy

j
I,

‘lnl.".-’.'
T
S,
-'.'.

s
t%\ R
3 Lo
W
o

o

.
i

C=s
"_:\T"'

PR
\
i
)
C\’
T,

R

&
&
S
=
=
o Foree.
Fon
i

00114-A




2003 CHIEF PARTS CATALOG

No. Part Description

1 -3 Snap Ring Corclip EX35

2 [0 —— Clutch Quter Comp

3 17 O——— Bearing (with hub assembly Only}
4 71-101 ... Clutch Center Comp

5 NAA Snap Ring {with hub assembly only)
6 97-582 ............ Nut, Clutch Hub with Seal

7 -5 Adjuster Screw Nut

8 71-114 . Adjuster Screw

9 A B B Bolt, Flange

10 71108 ............ Spring

11 Fi i i — Pressure Plate

12 71103 ... Friction Plate

13 71102 ... Steel Plate

14 71104 ............. Friction Spacer Plate

15 71-107 ............. Judder Spring

16 71-106.............. Judder Spring Seat

17 (17 Plate Set

18 71-000.............. Complete Clutch Assembly

CLUTCH



COMPENSATING
SPROCKET

SECTION 5



COMPENSATING SPROCKET

00115-A




2003 CHIEF PARTS CATALOG COMPENSATING SPROCKET

No. Part Description
1 71-481 ... Complete Assembly Only
96-844 .............. Washer, Flat, 1.1257i.d. x 1%" 0.d. x .100™ thick

3 96-241 .............. Washer, Flat, 147i.d. x 2.870.d. x .150" thigk



DASH, BEZEL
& SPEEDOMETER

SECTION 6



DASH, BEZEL & SPEEDOMETER

00143-A

O]



03 CHIEF PARTS CATALODG

DASH, BEZEL & SPEEDOMETER

No. Part Description
1 56-076.............. Speedometer, MPH, white face, electronic, with shortened mounting studs
56-077 .............. Speedometer, Kph, white face, electronic, with shortened mounting studs
2 96-439............... Screw, flat head socket cap, 1/4'-20 x 14", chrome
3 56-050.............. Bracket, speedometer, stamped
4 97-009.............. Nut, nylock, 8-32, zinc
5 (L7 — Bezel, dash, 5.5 gallon fuel tanks
6 94-262 .............. Harness, bezel
7 Dash by color
89-311.............. Btack
89-312.............. Red Metallic
26-640.............. Blackberry metallic
26-641 ... Deep red
89-375............. Copper
89-376............. Blue Metallic
89-687 .............. Century Red, Vintage Chief
8 96-385............... Screw, socket head shoulder, 5/16" x 1/4" shoulder, 1/4"-20 thread
9 96-896............. Washer, flat, 5/16", SAE
10 96-383 ............ Washer, rubber, damping, 1/4"
1 26-619 ............. Moulding, dash, 26.5" long
12 96-366 .............. Nut, extruded U, 1/4"-20
13 96-255 .............. Screw, button head socket cap, 1/4"-20 x 3/8"



ELECTRICAL

SECTION 7



BATTERY, BATTERY BOX & CABLES

HONAR-A




2003 CHIEF PARTS CATALOG

BATTERY, BATTERY BOX & CABLES

No. Part Description

1 94-093 i Cable, assembly, starter ground, 10”160 strand, 4 gauge
2 96-907 .............. Washer, lock, external tooth, 5/16”

3 96-896.............. Washer, flat, 5/16”

4 96-840 ............. Screw, hex, 516™18 x 3/47, zinc

5 94-095.............. Cable battery, negative, with lead 7", 1600 strand, 4 gauge
6 95040 ...ceeiiine Rubber battery strap hold down

7 94-115 ... Cable, battery, positive w lead, 207, 1600 strand, 4 gauge
8 VB memenm Battery, 350 CCA, 12 volt

9 16-264 ............. Pad, battery box, end

10 16-209 ccveniins Pad, battery box, side

1 16-210 e Pad, battery box, bottom

12 16-229 ..o Box, hattery

13 96-905 .............. Washer, lock, 5/16”

14 96-030.............. Screw, button head socket cap, 5/16™18 x 3/4”

15 94-278 ... Fuse, 30 amp

16 96-854 .............. Nut, hex, 10-32, zinc

17 15 72 CR—— Washer, lock, #10 external tooth



COIL & COIL COVER

®

nnnnnn




2003 CHIEF PARTS CATALOG COIL & COIL COVER

No. Part Description

1 96-886.............. Screw. Socket head cap, 1/4™20 x 14", zinc
2 94-008 .............. Cover, coil, chrome

3 96-854 ............. Nut, hex, 10-32, zinc

4 96-901 ............. Washer, lock, medium split, #10, zinc

5 94-280 .............. Harness, coil

6 94-268.............. Coil



(7 5 \ ELECTRICAL COMPONENTS




2003 CHIEF PARTS CATALOG ELECTRICAL COMPONENTS

No. Part Description

1 94-255 ..o Switch, ignition, assembly

2 94-9%............... Wire harness, main, front, 2002

3 94-076 .............. Electronic control module

4 94-997 .......... Wire harness, main, rear

5 94-266 .............. Spark plug wire, 13.5” 8mm core

6 94107 .covvene Ignition module, Powerplus 100

7 96-916.............. Washer, flat, A.N. 1/4”

8 97-099.............. Srew, hex cap, 1/4™-20 x 147, zinc

9 96-224 .............. Screw, socket head cap, 1/4™-20 x 5/8”, zinc
10 94-279.............. Cable assembly, speedo pickup module
1" 96-260.............. Zip tie, with T-stud mounting base

12 96857 i Nut, hex, K-lock, 1/47-20, zinc

13 96-908 ... Lock washer, external tooth, 1/4”, zinc
14 94-701 .............. Regulator

15 90-642.............. Backing plate

16 90-648 .............. Nylon button

17 94-065 .............. Horn

18 86-876.............. Screw, socket head cap, 5/16™18 x 3/47, zing
19 96-905.............. Lock washer, medium split, 5/167, zinc
20 96-89% .............. Washer, flat, 5/16” zinc, SAE

21 94259 ............. Ignition, nut, jam

22 94-258.....ccocnue Ignition, nut, bezel

23 94-257 oo Key, Ignition, blank



HARNESS CONTROLLER

()

Q0150-A




2003 CHIEF PARTS CATALOG HARNESS CONTROLLER

Ne. Part Description

1 94-076 .............. Electrenic control module

2 95-145.............. Connector, 6 pin, interface seal

3 95-154 ... Connector, 9 pin, interface seal

4 95-142 ... Connector, 6 pin plug, housing black
5 95-149.............. Connector, 9 pin, housing black

6 94-037 oo Relay, starter

7 95-176 ...ooeveee, Wire seal, 3x2

8 95-152 v Connector, 9 pin, wire seal

9 95-164 .............. Socket contact, female pin, 20-14



VINTAGE CHIEF HORN

7-10
J




2003 CHIEF PARTS CATALOG

VINTAGE CHIEF HORN

No. Part Description

1 96-997 ..o Screw, button head socket cap, 1/4'-20 x 1/2", chrome
2 94-260.............. Cover, horn, Indian logo

3 96-89%.............. Washer, flat, 5/16" zinc, SAE

4 L Nut, nylock, 5/16"-18, zinc

5 94-269.............. Horn, Fiamm, fow tone



STARTER AND JACKSHAFT

00072-A




2003 CHIEF PARTS CATALQG STARTER AND JACKSHAFT
No. Part Description
1 96-061 .............. Screw, socket head cap with patch, 5/16™18 x 2"
2 94=283 .o Starter, 1.4 KW Nippon Denso, chrome finish, Vintage Chief
3 96-236 .............. Nut, K-locl, 5/16™18
4 96-320 .............. Bolt, studed, 5/16™-18 x 2.623"
5 96-445 .............. Washer, lock, 5/16” high collar zinc.
6 71-480 .............. Starter, Jackshaft
7 71-475 ... Lock tab, jackshaft



STATOR & ROTOR

7-14

.225" Thick, for dry clutch only
Use .15h0" thickness for wet clutch

00110-A




2003 CHIEF PARTS CATALOG STATOR & ROTOR

No. Part Description

1 94-079....ccocvienea Stator with Screws, 32 Amp, Single phase
2 94-033 -..ccvviiinn Rotor with washers



ENGINE

SECTION 8



CAM COVER & IGNITION

Right Side




2003 CHIEF PARTS CATALOG

No. Part Description

1 01-252 .............. Gasket, cam cover

2 N, Bushing, cam cover, requires reaming

3 01-905.............. Cam cover, inner, assembly includes 2, 3, 20, 21
4 01-141-01 ... Dowel pin, cam cover, inner, pack of 10
) Vol o — Form ring, top, cam cover

6 M-057 ... Form ring, middel, cam cover

7 01-056 .............. Form ring, bottom, cam cover

8 01-134............. Cam cover, outer

9 (0154152 [ Seal, cam cover

10 01-254-01......... Gasket, ignition cover, pack of 10

1 00-033........... Rotor disk, includes #15

12 96-290-01......... BHCS, 10-32 x 3/4”, pack of 100

13 96-031-01......... SHCS, 1/4-20 x 1/27, pack of 100

14 00-130............. Cam cover trigger housing assembly

15 NAA oo, Pin, dowel, 2.5mm

16 96-224-01......... SHCS 1/4-20 x 5/8”, pack of 100

17 97-120-01......... SHCS, 1/4™-20 x 1%, pack of 100

18 97-121-01........ SHCS, 1/4™-20 x 3/4”, pack of 100

19 o212 I 0 E— Fitting, hose, 90 degree, 1/8“ NPT x 3/8”
20 NAA e Tube, scavenge

21 N/A....oooveee Bushing, pinion, requires reaming

22 96-045............... Washer, flat, .380 x .264 x .040" hardened steel

CAM COVER & IGNITION



CAM & BREATHER GEAR

00078-A




2003 CHIEF PARTS CATALOG CAM AND BREATHER GEAR

No. Part Description
1 01-003 .............. Studs, 3/8™-16 x 6.063"
2 01-073............ Breather valve
3 01-074-01......... Washer, thrust, pack of 10
4 01-081-01......... Key, pack of 10
5 01-048 .............. Gear, oil pump drive
6 01-049-01......... Spacer, oil pump drive, pack of 5
7 01-067 .............. Gear, pinion, yellow
01-071 ... Gear, pinion, green
01-069.............. Gear, pinion, blue
01-068 .............. Gear, pinion, red
01-072 .............. Gear, pinion, black
01-065.............. Gear, pinion, orange
8 01-064 ........... Nut, pinion gear
9 01-095........... Cam
01-402............ Gam change kit, includes form rings, cam shim, thrust

washer, seal & gaskets

10 01-097 ............. Shim, cam, .065"
01-097-01......... Shim, cam, .050”
01-097-02......... Shim, cam, .055”
(1-097-03......... Shim, cam, .060"

11 01-105-01....... Washer, thrust, pack of 5
12 01-106 .............. Bearing, inner cam



8-6

COMPLETE ENGINE

Qil filter not included




2003 CHIEF PARTS CATALOG COMPLETE ENGINE

No. Part Description

1 01-331 oo Powerplus 100 engine (oil filter not included)



CRANK & CONNECTING RODS

Rods turned 180° in
illustration for clarity

& Right side

» a-.a_:(/

00080-A




2003 CHIEF PARTS CATALOG CRANK & CONNECTING RODS

No. Part Description

1 01912 e, Connecting rod set, H-beam
2 M-172.. Crank pin, flywheel, heavy case with nuts
3 01-031.............. Gutput shaft

4 01-030............ Flywheel set

5 01-033.............. Nut, output shaft

6 01-034 ... Nut, pinion shaft

7 01-063 .............. Pinion shaft

8 13 Bl — Key, pinion shaft & crank pin
9 01-026............ Bearing, connecting rod

10 01-036.............. Key, output shaft



CRANKCASE, W!TH DOWELS

8-10
-/

Right Side




2003 CHIEF PARTS CATALOG

CRANKCASE, WITH DOWELS

No. Part Description

1 01-250.............. Seal, left case

2 01-011 .. Spacer, left drive shaft

3 01-010 e Bearing set, laft case

4 96-394 ............. Nut, hex, 1/4"-28, gty reqd. 1

5 01-281..... Bolt, case, 12 point, 3/8"-16 x 2.875", qty reqd 1

6 96-894.............. Washer, flat, 1/4", SAE, zinc

7 01-221 ............. Cases, black, machined, matching set

8 01-142.......... Pin, dowel, 1/4" x 5/8'

9 01-086............. Spring, tappet screen

10 01-085............. Screen, tappet

11 01-253.............. 0-ring, tappet plug

12 01-087 ... Flug, tappet screen

13 01-090.............. Switch, oil pressure

14 01-044 ............. Timing plug

15 01-282.............. Bolt, case 12 point, 1/4"-28 x 5.38", gty reqd 6

16 01-060.............. Dowel pin, 1/4" x 3/4", qty. reqd. 2

17 5 TR N——— Pinion bearing, right case, white/grey
M-013.... Pinion bearing, right case, green
01-015.....c... Pinion bearing, right case, red
01-016............. Pinion hearing, right case, blue

18 (1 0] IN—— Retaining ring, right shaft bearing

19 01-285............. Bolt, case, 12 point, 5/16"-24 x 5.07", gty reqd 1

20 01-280............ Bolt case, 12 point, 5/16"-24 x 5.63", qty. reqd. 5

21 29-101............. Fitting, hose, 90 degree, 1/8"NPT x 3/8*, chrome

22 15 (G112 E— Race, right case

23 NER.U. i Insert, left case

24 01=07 oo Plug, case drain

25 01-283............ Nut, 12 point, 5/16"-24, qty. reqd. 6

26 01-400............. Gasket set, complete engine overhaul (gaskets, seals & o-rings)



CRANKCASE, WITHOUT DOWELS

Right Side




2003 CHIEF PARTS CATALOG

CRANKGASE, WITHOUT DOWELS

No. Part Description
1 01-250.............. Seal, left case
2 01-011.............. Spacer, left drive shaft
3 01-010.............. Bearing set, left case
4 96-394.............. Nut, hex, 1/4"-28, quantity required, 1, pack of 100
5 01-281 .o Bolt, case, 12 point, 3/8'-16 x 2.875", pack of 10
6 01-044 .............. Timing plug
7 01-001 .............. Cases, black, machined, matching set
3 N.ER.U..............Insert, left case
9 | ST = | I—— Race, right case
10 01-086.............. Spring, tappet screen, pack of 10
11 01-085............... Screen, tappet, pack of 10
12 01-253 ... O-ring, tappet plug, pack of 10
13 01-087.............. Plug, tappet screen
14 01-090.............. Switch, oil pressure
15 01-282............. Bolt, case 12 point, 1/4'-28 x 5.38", quantity required 1, pack of 10
16 01-060.............. Dowei pin, 1/4" x 3/4", quantity required 2, pack of 10
17 (17 () F: [—— Pinion bearing, right case, white/grey
(=0 e/ F—— Pinion bearing, right case, green
01-015.............. Pinion bearing, right case, red
01-016............ Pinion bearing, right case, blue
18 07059 .o ceecerncned Retaining ring, right shaft bearing, pack of 10
19 01-285..cccisiinns Bolt, case, 12 point, 5/16°-24 x 5.07", quantity required 1, pack of 10
20 01-280.............. Bolt case, 12 point, 5/16"-24 x 5.63", quantity required 5, pack of 10
21 29-101 ... Fitting, hose, straight, 1/8"NPT x 3/8", chrome
22 (1110 A— Plug, case drain
23 01-283............. Nut, 12 point, 5/16"-24, quantity required 6, pack of 12
24 01-400............ Gasket set, complete engine overhaul {gaskets, seals & o-rings)



CYLINDER & PISTON




2003 CHIEF PARTS CATALOG CYLINDER & PISTON

No. Part Description
1 01-266 .............. Gasket, head
L1511 ) R Gasket Kit, Top end overhaul (gaskets and o-rings)
01400055005 Gasket Kit, Complete engine overhaul (gaskets, seals & o-rings)
2 01-067 .......c...... Dowel pin, hoilow, small
01-233............. CylInder, front
01-234............ Cylinder, rear
4 01-268............. Gasket, cylinder base, front
D126 v, Gasket, cylinder base, rear
5 01-120.............. Piston rings, standard (rings for 2 pistons)
01-121.............. Piston rings, +.0057, (rings for 2 pistons)
01122 Piston rings, +.0107 (rings for 2 pistons)
01123 ... Piston rings, +.0207, (rings for 2 pistons)
6 011104 e Piston, standard (with rings) (includes 5, 7, 8)
01-111 e, Piston, +.005
01-112........n Piston, +.010”
01-113 . Piston, +.020”
(0] 7 - — Wrist pin

8 (D ol [ — Keepers, wrist pin



CYLINDER HEAD

8-16
-




2003 CHIEF PARTS CATALOG

CYLINDER HEAD

No. Part Description

1 012150000 Locks, valve spring retainer

2 NA oo, Collar, upper valve spring

3 01-160............. Vaive spring set

4 01-261 ............. Valve seal

5 |17, P Collar, lower, valve spring

3] 01135 Valve, guide standard (must be reamed to size)
01-136 .............. Valve Guide, .001” {must be reamed to size)
0M1-137 Valve Guide, .002" (must be reamed to size)
01-138 ..o Valve Guide, .003” {must be reamed to size)
M-139 ... Valve Guide, .004" {must be reamed to size)
01-140............. Valve Guide, .005” (must be reamed to size)

7 01-236.............. Gylinder head assy., front, with black polished fins
TRy Cylinder head assy., rear, with black polished fins
01-213 ............. 0-ring, intake
01-212 o, Flange, intake

10 96-142 ... SHCS, 51618 x 7/8”

1 97-005............ Nut, hex, nylock, 5/16"-18

12 01-396 ... Intake manifold

13 01-149............. Mounting bracket, intake manifold

14 96-822.............. Bolt, hex, 5/16™18 x 11"

15 6 Evo Fr A— Mouning flange, carburetor, Mikuni

16 01-145............. tntake valve, 1.940"

17 98-513 . Valve seat, intake

18 (B 0 L3 Exhaust valve, 1.610”

19 98512 . oinininn Valve seat, exhaust

20 05002 ot Spark plug, NGK BPR5-ES

21 0M1-165 ..o, Stud, exhaust port

22 0M1-319........ce Gasket, exhaust

23 1§ - b [R— Head bolt, short

24 01170 Head bott, long

25 01-404 ............. Cylinder head stud ki, includes studs (qty 8),

head belt long (gty 4), head bolt short (gty 4)




Description

2

3

Cylinder head studs kit, includes the following

Studs, cylinder case, 3/8™-16 x 6.063", double ended, gty 8
Head holts, long, aty 4

Head holts, short, gty 4

.............. Gasket and Seals kit, Complete engine

Pushrod tube, upper g-ring, gty 4
Pushrod tube, middle o-ring, qty 4
Pushrod tube, lower o-ring, aty 4
Form ring, top, qty 1

Form ring middle, gty

Farm ring bottom, gty 1

Lifter block gasket, front, qty 1

Lifter block gasket, rear, qty 1

Intake o-ring, gty 2

Tappet plug o-ring, qty 2

Rocker box cover fitting o-ring, gty 1
Rocker box lower gasket, right, gty 2
Rocker box lower gasket, left, gty 2
Rocker box o-ring, large, gty 2
Rocker box a-ring, small, gty 2
Umbrelia vaive, qty 2

Breather housing gasket, gty 2
Rocker box vulcanized fiber washers, gty 10
Head gasket, gty 2

Cylinder base gasket, front, gty 1
Cylinder base gasket, rear, gty 1
Valve seal, gty 4

Oil pump gasket, gty 1

Left crankcase seal, gty 1

Cam cover seal, qty 1

Cam cover gasket, gty 1

Ignition cover gasket, gty 1

Cam shimming kit
Cam shim, .100”
Cam shim, .095”
Cam shim, .0907
Cam shim, .085”
Cam shim, .080"
Cam shim, .075
Cam shim, .070"
Cam shim, .065"
Cam shim, .060"
Gam shim, .055”
Cam shim, .050”



Description

5

Top end overhaul gasket kit

Pushrod fube, upper o-ring, qty 4
Pushrod tube, middle o-ring, gty 4
Pushrod tube, lower o-ring, gty 4
Head gasket, gty 2

Intake o-ring, gty 2

Rocker box vulcanized fiber washers, gty 10
Rocker box cover fitting o-ring, gty 1
Rocker box lower gasket, right, gty 2
Rocker box lower gasket, left, gty 2
Rocker box o-ring, large, qty 2
Rocker box ¢-ring, small, gty 2
Umbrella valve, qty 2

Breather housing gasket, gty 2
Cylinder base gasket, front, gty 1
Cylinder base gasket, rear, gty 1
Valve seal, gty 4

Cam change gasket kit

Pushrod tube, upper o-ring, gty 4
Pushrod tube, middle o-ring, gty 4
Pushrod tube, fower o-ring, aty 4
Form ring, top, gty 1

Form ring middle, gty1

Form ring bottom, gty 1

Lifter block gasket, front, gty 1
Lifter biock gasket, rear, gty 1
Cam cover seal, gty 1

Cam cover gasket, gty 1

Ignition cover gasket, gty 1
Rocker box o-ring, large, gty 2
Rocker box o-ring, small, gty 2
Oil pump gasket, gty 1



PUSHRODS - FIXED LENGTH, LIFTERS & COVERS

00083-A




2003 CHIEF PARTS CATALOG PUSHRODS - FIXED LENGTH, LIFTERS & COVERS

No. Part Description

1 00-011 ... 0-ring, upper, pushrod cover

2 [1F: [ — Pushrod cover, top

- Cover, spring

4 04-105.............. Spring, pushrod tube

5 04-101 .............. Washer, spring cover

6 09-263............ O-ring, middle, pushrod cover

7 04-102.............. Pushrod cover, bottom

8 09-264 .............. O-ring, lower, pushrad cover

9 [0 (< [— Clip, upper pushrod cover, gty 1
04-106............... Clip, upper pushrod cover, pack of 4

10 Pushrods, non-adjustable
01-931.............. Front exhaust, green
01-930.............. Front intake, yellow
01-932.......c..e... Rear, intake, blue
01-833............ Rear exhaust, pink

1 00-012............ Washer, pushrod tube

12 Lifter blocks, black powder coated
01-926............ Front
01-925........... Rear

13 Gasket, lifter blocks
Q1179 Front
01-178............. Rear

14 01180 ... Lifter

15 896-013 ........... SHCS, 1/4™-20 x 7/8”

16 01-167 e Pushrod tube assembly, includes 2, 3, 4, 5, 7, 11

00083-A



8-22

PUSHRODS - ADJUSTABLE LENGTH, LIFTERS & COVERS

00104-A




2003 CHIEF PARTS CATALOG

PUSHRODS - ADJUSTABLE LENGTH, LIFTERS & COVERS

No. Part Description
1 00-011 ... 0-ring, upper, pushrod cover
2 04-103 .............. Pushrod cover, top
3 mmemen Cover, spring
4 04-105 .............. Spring, pushrod tube
5 04-107 . Washer, spring cover
4] 09-263...c000000 0-ring, middle, pushrod cover
7 04-102 .............. Pushrod cover, bottom
8 09-264 ... 0-ring, lower, pushrod cover
9 01191 ... Clip, upper pushrod cover
04-106 .............. Pushrod cover keeper, 3.1", set of 4
10 (05 s 2 ——— Pushrods, adjustable, set of 4
11 00-012............... Washer, pushrod tube
12 Lifter blocks, black powder coated
01-926............ Front
01-925............ Rear
13 Gasket, lifter blocks
(1] o L R —— Front
1] B |7 — Rear
14 01-180 .............. Lifter IMC 100 ci
15 96-013............. SHCS, 1/4'-20 x 7/8"

16 011467 ............. Pushrod tube assembly, includes 2,3,4,5,7,11



OIL FILTER




2003 CHIEF PARTS CATALOG OIL FILTER @

No. Part Description

1 96-022............... Filter, Oil, Motor w/gasket



OIL PUMP, BLACK ANODIZED

OOOOOO




2003 CHIEF PARTS CATALOG

OIL PUMP, BLACK ANODIZED

No. Part Description

1 00-038............. Retaining ring, external, 13/32”
2 01-046.............. Gear, oil pump driven

3 96-965.............. SHCS, 10-24 x 1~

4 00-062 .............. Gerotor snout

5 01-081............ Key, 3/327x 1/2”

6 01-047 ... Key, 1/87x 3/8”

7 00-063 .............. Gerotor, thick

8 01-262.............. Gasket, pump to case

9 01-240.............. Seperator, black anodized finish
10 00-112.............. Plug, 1/8”" NPT

11 00-065............ Gerotor, thin

12 01-263.............. 0-ring

13 00-066 .............. Cap

14 01-267 ..o 0-ring

15 00-067 .............. Spring, oil pressure relief

16 00-068 .............. Relief poppet

17 01-239.............. Body, pressure, black anodized finish
18 96-828 .............. Hose fitting, barbed

19 96-879 ... SHCS, 1/4™-20 x 1%", 6 required
20 29-101 . Fitting, hose, 90 degree, 1/8” NPT, x 3/8", chrome
21 00-070.............. Check ball, 3/8”

22 00-071............ Spring, check

23 01-265.............. 0-ring, Tappet passage

24 01-264............... Q-ring, Gam passage

25 00-072 ... O-ring, Pressure relief passage
26 00-073............ Seal

27 00-074............ Dowel pin

28 00-075.............. Shaft

29 00-076............. Retaining ring, external,

(4%
o=

01-231 ..o Ot pump assembly, back anodized finish



OIL PUMP, POLISHED

@
)
)




2003 CHIEF PARTS CATALOG

OIL PUMP, POLISHED

No. Part Description

1 00-038............. Retaining ring, external, 13/32”
2 01-046.............. Gear, oil pump driven

3 96-965.....cc00..00 SHCS, 10-24 x 17

4 00-062 ..., Gerotor snout

5 [N 0]y [PAme— Key, 3/32" x 1/2"

6 01-047 .o Key, 1/87x 3/8”

7 00-063.............. Gerotor, thick

8 01-262 .............. Gasket, pump to case

9 01-240 ... Seperator, polished

10 00-112 .............. Plug, 1/8" NPT

11 00-065............. Gerotar, thin

12 (1] 715 SOR— 0-ring

13 00-066 .............. Cap

14 01-267 ..o, 0-ring

15 00-067 .............. Spring, oil pressure religf

16 00-068 ............ Relief poppet

17 01-239............. Body, pressure, polished

18 96-828.............. Hose fitting, barbed

19 96-879....ceu. SHGCS, 1/4™-20 x 1%, 6 required
20 29-101 . e, Fitting, hose, 90 degree, 1/8” NPT, x 3/8”, chrome
21 00-070.............. Check ball, 3/8”

22 00-071.............. Spring, check

23 01-265 vuciiivaniinns 0-ring, Tappet passage

24 01-264 .............. 0-ring, Cam passage

25 00-072.............. 0-ring, Pressure relief passage
26 00-073 .............. Seal

27 00-074 .............. Dowel pin

28 00-075.............. Shaft

29 00076 ............. Retaining ring, external,

30 01-231 ... Qil pump assembly, polished



8-30

ROCKER BOX

29, 30

L eftside, rear rocker box

28

00094-B




2003 CHIEF PARTS CATALOG ROCKER BOX

No. Part Description
1 97-121 SHCS, 1/4-20-x 3/4”
2 96-916 .............. Washer, flat, AN.
3 01-924 ... Washer, vulcanized fiber, /47" x 1/27 x .032”
4 01-310............. Cover, rocker
5 LI K17 [R— Seal, 0-ring, 3/8 straight thread boss fitting
6 Not available
A Mot available
8 01-316.............. Hose adaptor, barbed, straight
9 96-298 ............. SHCS, 5/16™18 x 27
10 01-809.............. Girdle, ieft rocker arm
11 01-142 .o Dowel pin, 1/4” x 5/8", 3 required per rocker hox
12 96-296............... SHCS, 1/47-20 x 7/8”, 5 reqd per rocker box
13 01-259 ............ 0-ring, rocker, large
14 01-260.............. O-ring,rocker, small
15 01-315 ..., Base,rocker box
16 Tl dal s (R—— Gaskst, rocker cover, lower left
17 01-257 oo, Gasket, rocker cover, lower right
18 01-910 ... Girdle, right right arm
19 96-297 .............. SHCS, 5116™18 x 1%~
20 01-199............. Shaft, rocker arm
21 [0 [ 577 [— Rocker arm assembly, fit front exhaust or rear intake
22 01-152.............. Rocker arm assembly, fits front intake or rear exhaust
23 96-965.............. SCHS, 10-24 x 17, 3 required per breather assembly
24 TE L]y [P— Housing, breather valve, front
01-312 e Hosing, breather, rear
25 01-290............. Gasket, breather valve
26 01-318.............. Valve, umbrella
27 L) s T —— Plug, #6 stainless
28 01-009............. Rocker box assemblies, complete, quantity 2, (16, 17 gaskets included)
29 (1110 [P— Rocker box assembly, Front (16, 17 gaskets not included)
30 01-205.............. Rocker box assembly, Rear (16, 17 gaskets not included)



EXHAUST

SECTION 9



EXHAUST — SUPERTRAPP

@

15




2003 CHIEF PARTS CATALOG

EXHAUST — SUPERTRAPP

No. Part Description

1 37-020.............. Exhaust set, 2 into 1, complete with cone end cap and headshields
37056 ............ Exhaust set, with headshields, two-into-one, Vintage

2 37-108.............. Cone, endcap, exhaust
37089 .............. End cap, fishtail

3 7 s

4 96-850............. Mut, hex, 5/16"-18, zing

5 97-600............. Washer, flat, 5/16", zinc, USS, high strength

6 37-014 ... Bracket, exhaust, black, Chief

7 96-895 .............. Washer, flat, 3/8", zinc, SAE

8 96-173............ Screw, hex head cap, 3/8" x 1"

9 151057 PO Screw, hex head cap, 5/16-18"x 1", zinc, grade 5

10 96-411.............. Band clamp, T-bolt, 2.625" dia.

11 30250y Hose clamp, #36 stainless steel

12 37-411 Clamp, hose, #24

13 37-048 .............. Heatshield, collector

14 3017 Heatshield, rear, 2002 Chief

15 37-018....... Heatshield, front, 2002 Chief

16 ST [T SR Retaining ring, exhaust

17 01-319 ..o Exhaust gasket

18 370260 0m0n Exhaust flange set, chrome

19 96-019............. Nut, flanged, serrated, 5/16'-24, zinc

20 T T Exhaust, pipe, 2 into 1 header, 2002 Chief

21 37-015........... Muffler, exhaust

22 37-019.............. Muffler assembly, with end cane, 2002 Chief

37-043.............. Muffler assembly, with fishtail end cap, Supertrapp



FAIRING

SECTION 10



FAIRING (ABS MATERIAL)







FENDERS

SECTION 11



FENDER TIPS & FENDER RAILS, VINTAGE CHIEF

0017C-A




2003 CHIEF PARTS CATALOG

FENDER TIPS & FENDER RAILS, VINTAGE CHIEF

No. Part Description

1 97-602.............. Screw, hutton head socket cap, 8-32 x 5/8", stainless steel
2 97-016.............. Foam tape, black, .025" x .5*

3 97-008 ...cce0iis Nut, #8 -32, with conical washer

4 26-720.............. Tip, fender, Vintage, rear

5 20-721 i Rail, fender, Vintage, rear

6 96-155.............. Tape, polyurethane

7 96-997 ..o Screw, button head socket cap, 1/4"-20 x 1/2", chrome



FRONT FENDER




2003 CHIEF PARTS GATALOG

FRONT FENDER

No. Part Description
1 66-037 .............. Front fender light, new style, without gasket
2 Front fender by color
26-070 ez Blue Metailic
2L 7l — Blue Metallic/Pearl White
26-672.......c..... Deep Red/Cream
265673 s Blackberry metallic/Black
26674 ............. Black/Pearl White
28075 ccongezs Deep Red
26-701 .o Black/Red Metallic
26-706 .............. Copper/Black
§9-359 ............ Black
89-360............... Red Metallic
89-691 .............. Century Red, Vintage Chief
3 96-919.............. Washer, flat, thin, 5/16°
4 26-531....e..e Molding, fender, chrome, 39"
5 I Lo A— Screw, socket head cap, 5/16"-18 x 1 1/8"
6 41-285 e Grommet, rubber, 1/8" diameter
7 96-876............... Screw, socket head cap, 5/16"-18 x 3/4"
8 97157 e Screw, socket head cap, 5/16°-18 x 1"
9 09-033.............. Gasket, rubber, front fender light, new style
10 86-015.............. Bulb, front fender light, 10 per pack




REAR FENDER




2003 CHIEF PARTS CATALOG

REAR FENDER

No. Part Description
1 96-260 .............. Zip tie with T-stud mounting base
2 Rear fender by color
26-682 .............. Blue Metallic
26683 ............. Blue Metallic/Pear| White
26684 ........... Deep Red/ Cream
26-685.............. Blackberry Metallic/Black
26-686.............. Black/Pearl White
26-687 .............. Deep Red (Springfield)
26-703.............. Black/Red Metallic
26-708............. Gopper/Black
89-350.............. Black
89-351......c.... Red Metaltic
89-692........... Century Red, Vintage Chief
3 30-021 ..o Trim piece, fender eyebrow, chrome, right
30-022.............. Trim piece, fender eyebrow, chrome, left
4 96-931 .o Screw, butten head socket cap, 3/8'-16 1", chrome
5 26-532 oo, Molding, fender,chrome, 14" long
6 26533 e, Molding, fender,chrome, 19" long
7 26-535............. Screw, socket head cap with shoulder, 1/4-20 x .75" shoulder
8 i STt o — Plate, washer
9 26-537 e Isolator, rubber,.12" thick
10 162239 cccoiemenne Rubber isolator, lower rear fender
11 96-333.............. Washer, 3/16" flat aluminum
12 264295000 Splash guard, rear fendsr
13 89-309............. Splash guard strap, black
14 96-194 .............. Pop rivet, 3/16"
15 98-161 ...oonviue Label, VECI, 49 state, 03 Chief
98-162.............. Label, VECI, Calif., 03 Chief



FLOORBOARDS

SECTION 12



FLOORBOARDS

1 (Floorboards)




FLOORBOARDS

2003 CHIEF PARTS CATALOG
No. Part Description
1 46-002 .............. Floorboards For Polished & Black Anodized Controls with logo
2 96-831............ Shoulder Bolt, 10-24 x 1%~
3 96-916............... 1/47 AN. Washer
4 (211 [——— #10 Lock Washer
3 96-862.............. 10-24 Nut



FOOT CONTROLS

SECTION 13



FOOT CONTROLS

Single piece shift lever supsercedes two piece.




2003 CHIEF PARTS CATALOG FOOT CONTROLS
No. Part Descriptien
1 41-307 ....Neoprene Sleeve 3/4"x 1/4”
2 41-306.......... Neoprene Sleeve 3/4"x 1"
3 412315 i Peg, Shift Lever
4 41-325..............F/B Heel toe Shifter Polished
5 96-147 .o, 1/47-20 x 1" FHCS
6 96-853............. 1/47-20 Hex Nut
7 96-148 ... 1/4"-20 x 1" SHCS
8 41-326 v F/B Shift Front Mount Assy Anodized
9 96-149.............. 3/8™-16 x 17 FHCS
10 41-327 v F/B Shift Mount Bracket Anodized
1 41-328 .............. Shift Linkage Lever Polished
12 96-150............... 1/4” HiCIr Washer Z
13 96-151 ..o 1/4-20 x 47 SHCS
14 41-329.. ... F/B Shift Rear Mount Brkt Anodized
15 41-330 .o Pivot Axle
16 41-331 .o, F/B Heel Toe Spacer Polished
17 =332 i Shift Pivot Spacer
18 97-121 e 1/47-20 x 3/4” SHCS
19 NAB e Plastic Plug
20 41-333.............. F/B Brake Mount Bracket Anodized
21 41-334 ... F/B Brake Front Mount Assy Anodized
22 96-850............... 5/16” Hex Nut
23 41-239.............. Brake Actuator Rod
24 41-240............... Brake Actuator Boot
25 51-010............... Master Cylinder Rebuild Kit
26 43-241 ..., Master Cylinder Lid
27 96-152 .............. 10-24 x 1/2”FHCS
28 55-515. e, Master Cylinder Assembly (24, 25, 26, 27, 28)
29 41-242 ....Brake Tip Polished
30 41-338............. F/B Brake Lever Polished
31 41-339.....ce.e F/B Brake Lever Spacer Palished
32 41-340 ... Pivot Assembly Polished
33 815 o T——— 1/47-20 x 2%" SHCS
34 41-341 /B Brake Rear Mount Anodized
35 96-154 ....e.... 3/87-16 x 1% SHCS
36 96-904 ............... Washer, Lock, 3/8”
37 41-342...............F/B Brake Bracket Spacer
38 49-305 ....5/16" Hiem Joint
39 96-848............... Nut, Jam 5116724
40 49-198 ... Shift Rod 11%”
41 49-205 ...Shift Rod Assembly 11%”, center to center distance = 13%” (includes 38, 39, 40)
42 97125 FHCS, 5/16-24 x 1%~
43 41-205 el Spacer, 5/167i.d. x 1/27 0.¢. x 1/27 length
44 96-864 ............... Nut, Acorn, 5/16-24, Chrome
45 96-799......cccceve. BHCS 5/16-24 x 1°, Chrome
46 N/A...... ....Left Control Assembly
47 L Y — Right Control Assembly
48 41200 ... Spacer, 1/4” thick, used with wet primary
49 96-895............... Washer, Flat, 3/8”
50 96-062..............SHCS, 3/8™-16 x 1%~
51 96-063 ...5HCS, 3/8™-16 x 1%~
52 41-110. Controls, forward, Ghief, black and polished



FORKS

SECTION 14



FORKS, ILM

Wil

nnnaa A




2003 CHIEF PARTS CATALDG FORKS, ILM

No. Part Description
1 33-154 ... Axle, 1/27-20
2 33-208............. Nut, top fork tube
3 31-046 ... Washer, flat, 1.5 1.07ID x .0757 thick, chrome
4 81094 e Seal, tube cap
5 Reio s .10 _—— Plug, fork tube
6 33-202......e. Plug, o-ring
7 35519, Retaining ring, oil seal
8 33-150 .. Seal, dust
9 33171 Spacer, seal
10 33-181 e Spring
1 31-188 . Bushings, damper tube
12 33178 e Damper tube, with bushings
13 o i1 [ Top out spring
14 33-183 i Bottoming cone
15 33:2508 st SHGS, 3/8™16 x 1!2", pinch bolt
16 33179 ccvevicnss Slider, fork, right side
17 33-204.............. Washer, flat
18 33-205............. Screw, socket head cap M8-1.25 x 30mm
19 s Screw, phillips, drain, 5/16™18 x 516"
20 33-155. Nut, axle, 1/27-20
21 33-156 ............. Washer, lock, 1/2”
22 33-157 ..o Washer, flat, 1/2”
23 33-178 e, Slider, fork, left side
24 90-364 .............. Spacer, 3/4” 0.d. x 1£7i.d. x 1.4" length, Aluminum
25 3351580 v Spacer, 3/47 0.d. x 1471.d. x 1/27 length, Chrome
26 38159 Spacer, 3/4" 0.d. x 1% i.d. x 650 length, Chrome
27 33-182 . Bushing, lower
28 33192 Bushing, upper
29 33-186...ccne. Slider tube
30 31-214 ... Left fork assembly
31215 Right fork assembly
3 33-164 ............. Right fork assembly

32 31-190............ Prelad spacer, 4 3/4”



FORKS, PAIOLI, CHIEF & VINTAGE CHIEF

=
€

26
27

Right
Left




2003 CHIEF PARTS CATALOG

FORKS, PAIOLI, CHIEF & VINTAGE CHIEF

No. Part Description

1 31-366.............. Axle, front, Paioli

2 31-323.............. Top plug

3 31-355 e, 0-ring, top plug

4 31-356.............. Washer, flat, top plug

5 31-354.............. Inner tube plug

) 31-353 ... O-ring, inner tube plug -

7 31-352 . Dust cap, fork leg, Dia. 41mm

8 1 RS —— 0il seal retaining ring

9 et} F——— Seal il

10 R o} S Washer, upper DU bushing

11 31-358.............. Preload spacer, Paioli

12 R L 1T — Main spring, Paioil

13 31-380............ Damper tube assembly, paioli

14 31-345............. Spring, top out Paioli

15 31-336...venne. Cone, bottoming, Paioli

16 97-585.............. Washer, flat, copper crush, M10

17 97-584 ... Screw, socket head cap, M10 x 35mm

18 97-588............. Screw, socket head cap, M8-1.25 x 25mm
19 9158 2 Spacer, front wheel, right side, 1.14", stainless steel
20 90-364 .............. Spacer, front wheel, 1.125" 0.D. x..752" 1.D. x 1.140" length, stainiess steel
21 31-383 . Washer, sealing, fork oil drain, 6mm 1.D. x 10mm 0.D. x 1.5mm thick
22 31-382............. Bolt, fork oii drain, M6 x 8mm

23 31-374 . Washer, flat, front axle

24 3-375.. Washer, lock, front axle

25 3-373 .., Mut, axle

26 31-361 ... Fork assembty, right

27 31-360 000000 Fork assembly, left

28 = 0L Reflector assembly, amber, fork leg mount
29 R ] | — Outer right leg

30 L3 i T —— Lower left leg

3 ] Loch. 1 (R— Inner titbe assembly

32 31-340............ Lower DU bushing

33 31-349 ... Upper DU bushing



SECTION 15



FRAME




2003 CHIEF PARTS CATALOG

No. Part Description

1 16-184 ............. Frame, black

2 96-370 ..o Screw, hex, 1/2"13 x 1%”, grade 5
3 96-893 soncwn Washer, flat, 1/2”

4 96-851 .............. Nut, 1/2-13

5 96-039............. Screw, hex, 3/87-24 x 34", grade 8
6 96-900 .............. Washer, flat, 3/87id x 1/8" thick

7 90-577 ..o Engine/enrichner mount

8 96-359.......c.c... Screw, hex, 3/8-24 x 24", grade 8
9 96-074 .............. Hut, hex, 3/8"-24

10 96-367 ...ccovvne Screw, socket head cap, 1/2-13 x 7/8”
11 41-059 .............. Buddy pegs



PLAQUE, VINTAGE CHIEF

2003
-

in

€ H 1 E F

ESTABLISHED 1901




2003 CHIEF PARTS CATALOG PLAQUE, VINTAGE CHIEF

No. Part Description
1 97100000000 Plaque, Vintage Chief




FUEL TANKS

SECTION 16



FUEL TANKS

16-2

NNAR7.A




FUEL TANKS

2003 CHIEF PARTS CATALOG
No. Part Description
1 26-022 ... Grommet set, 6 rubber grommets & 2 steel bushings
2 26-050.............. Tank mount kit, lower,
3 96-923............ Washer, flat, 1"od x 1/8" thick
4 96-905............. Washer, lock 5/16"
5 06-841.............. Screw, hex, 5/16"- 18x 1"
6 26-409 ... Fuel cap set with keys, non-vented
i 96-845 .............. Screw, hex, 5/16"-24 x 1 1/4"
8 Right fuel tank by color
26-659 oo Blue Metallic
26-660 ............. Blue Metallic/Pearl white W/Red pin stripe
26-661 .............. Deep red/Cream
26-662 .............. Blackberrymetallic/Black
26-663 .............. Black/Pearl white
89-482 ............ Black
89-484 ............. Red Metallic
89-488 .............. Black/Red Metallic
89-500.............. Copper/Black
89-560 ............. Deep red
89-638.............. Springfield Black
89-690 ............ Century Red, Vintage Chief
89-697 .............. Blue Metallic/Peari white W/Gold pin stripe
9 D I e Tube, crossover, upper
10 96-776.............. Zip tie, 4'
11 Left fuel tank by color
26-654 ... Blue Metallic
26-655 .............. Blue Metallic/Pearl white W/Red pin strie
26-656 .............. Deep red/Cream
26°657 vvivnins Blackberrymetallic/Black
26658 ..o Black/Pearl white
89-481 ............. Black
89-483 ... Red Metallic
89-487 .o Black/Red Metallic
89-493 ............ Copper/Black
(1 ST P— Deep red
89-637 oo Springfield Black
89-689 .......... Century Red, Vintage Chief
89-696 .............. Blue Metallic/Pearl white W/Geld pin stripe
12a 29-965.............. Badge, tank, set
b Decals, left side by color
89-249............ Gold, 9"
89-391 ... Silver
89-613 ... Gold/Black, farge Indian Script, Springfield
Decals, right side by color
89-248 ............. Gold, 9"
B9-392 . Silver
o 89-613 ............. Gold/Black, large Indian Script, Springfield
13 96-025........... Clamp, 157
14 26-453 ... Hose, fuel, 5/16" x 7.5"
15 96-052 ... Clamp, 1/4" fuel line
16 26-330.............. Petcock (Paioli)
17 26-166 .............. Tube crossover, lower



HANDLEBAR
CONTROLS

SECTION 17



HANDLEBAR CONTROLS, CLUTCH

00053-A




2003 CHIEF PARTS CATALOG

Part Description

HANDLEBAR CONTROLS, CLUTCH

43-008.............. Mirror, teardrop
......................... Clutch lever pivot kit
096-249 .............. Spacer

41-034 .............. Clutch lever support

96-898 .......c.c.. Washer, flat, 5/16”, chrome
96-906 .............. Washer, lock, 5/167, chrome
96-864 ... Nut, acorn, 5/167, chrome
......................... Clutch cable pivot hardware kit
61-045.............. Clutch cable

17 EO Screw

41-021 ... Clutch lever

41-033 ... Clamp

96-916 .............. Washer, 1/4”, AN

96-806 ............ BHSCS, 1/4™-20 x 3/4", chrome



FRONT BRAKE MASTER CYLINDER & MIRROR

00012-A




2003 CHIEF PARTS CATALOG

=
=

Part  Description

[ dm B = T B o b R & I e & A

R B N RN ek ek ek ek ek ommd meh sk ek wd
LI N = O W oo~ N = O

43-008 ............. Mirror, teardrop
96-806............... BHSCS, 1/4™20 x 3/4”, chrome
96-916.............. Washer, flat, 1/4”, AN
41-033............. Clamp

L 415 (R Master cylinder rebuild kit
41-052.............. Pushrod

41-053 ... Pin, pushrod
96-898.............. Washer, flat, 5/16”, chrome
96-906.............. Washer, lock, 5/16”, chrome
96-364.............. Nut, acorn, 5/167, chrome
41-037 v Brake lever

M Asssessmmnn Screw

......................... Pivot hardware kit

11 2 R, Brake line 46”

177 T Banjo Bolt

50-029.............. Washer, sealing

50-025 .. Banjo adapter, 35 degree
50-018........... Washer, copper crush

41-025 e Master cylinder housing
41026 ............. Gasket, master cylinder cover
41-027 .o Master cylinder cover

96-870 ... Screw, Oval, Countersunk, #8

41-020.............. Handlebar controls kit

FRONT BRAKE MASTER CYLINDER & MIRROR



LEFT HANDLEBAR SWITCHES & GRIPS

i
-

e

00112-A




2003 CHIEF PARTS CATALOG LEFT HANDLEBAR SWITCHES & GRIPS

No. Part Description

1 41-031 .o, Upper Left Switch Housing

2 41-032 ... Lower Left Switch Housing

3 43-523 ... Switch, Horn, Hi/Lo Beam

4 43-524 ............ Switch, Left Turn Signal

5 LSS Te—— Lock, Tab

6 96-136.............. Screw, #4-48 unf x 5/16”

7 96-032 .............. Washer, Lock

8 96-028 .............. Screw, Socket Head Cap M5-.8 x 10, Zing
9 97-000.....cccnnurn. 10-32 x 3/16” Socket Head Set Screw
10 41-800 ... Handlebar Grips, fair, Chrome, Biilet
1 95-164 ... Connector, Female £nd Pin, 20-14

41-020 .. .... Handlebar Controls Kit Includes: Switch Gear, Clutch Lever,
Master Cylinder & Throttle.



RIGHT HANDLEBAR SWITCHES & GRIPS

14

00113-A




2003 CHIEF PARTS CATALOG

RIGHT HANDLEBAR SWITCHES & GRIPS

No. Part Description
1 41-029 .............. Upper Right Switch Housing
2 41-030.............. Lower Right Switch Housing
3 41-600.............. Handiebar Grips, Pair, Chrome, Billet
4 Throttle Cable
61-029 ............ Chief
5 Idle Cable
612080 im0 Chief
6 43-521 o Switch, On/Off, Start
7 43-525...............Switch, Brake Light
3 43-522 ..o Switch, Right Turn Signal
9 61-140.............. Split Barrel
10 R T L Lock, Tab
il 96-136 ... Screw, #4-48 unf x 5167
12 96-032 ............. Washer, Lock
13 96-028 ........... SHCS, 5mm-.8 x 10mm
14 95-164 .............. Connector, Female End
41-020 ... ... Handlebar Gontrols Kit Includes: Switch Gear, Clutch Lever,

Master Cylinder & Throttle.



HANDLEBARS,
RISERS &
TRIPLE CLAMPS

SECTION 18



HANDLEBAR, DAMPER & CLAMP

NN1O&.A




2003 CHIEF PARTS CATALOG HANDLEBAR, DAMPER & CLAMP

No. Part Description
1 39-043.............. Top Clamp, 01 Chief
2 96-873 ..o SHCS, 511618 x 1147
3 96-065 .............. Bolt, Hex, 1/2"-20 x 3.57
4 39-044 .............. Riser, Handlebar, left
e ol LTI Riser, Handlebar, right
5 97-110 e Nut, Lock, 5/16™18
6 39-028.............. Damper Kit, 2001 Models
7 96-892.............. Washer, Flat 1/2”
8 96-902.............. Washer, Lock, 1/2”
9 96-852............... Nut, Hex, 1/2-20

10 39-056.............. Handlebar, 34.07 wide, 4.3" rise, 14.77 pullback



VINTAGE CHIEF, HANDLEBAR, CLAMP AND DAMPER

MNI66-A




2003 CHIEF PARTS CATALOG

VINTAGE CHIEF, HANDLEBAR, CLAMP AND DAMPER

No. Part Description

1 96-873 Screw, socket head cap, 5/16"™-18 x 1 1/2", zinc
2 39-043 Clamp, handlebar, billet

3 39-056 Handlebar, 34.0" wide, 4.3" rise, 14.7" pullback
4 96-065 Screw, hex cap, with patch, 1/2"-20 x 3 1/2"

5 33-218 Riser, handlebar, right side

6 33-217 Riser, handlebar, left side

7 39-G22 Damper kit

8 96-892 Washer, flat, 1/2", SAE

9 96-902 Washer, lock, mediuem split, 1/2", zing

10 96-852 Nut, hex, 1/2"-20, zinc




TRIPLE CLAMP, ILM

00073-A




2003 CHIEF PARTS CATALOG

TRIPLE CLAMP, ILM

No. Part Description

1 3352 Nut, Domed, Stem, Chrome

2 33-191 Lock Tab
334166 ivninn Tap Clamp

4 31-051 ... Nut, Adjusting, Shoulder diameter 1.2427
310525 v Nut, Adjusting, Shoulder diameter 1.243”

5 A Upper Dust Shield

6 33211 .o Bearing, Steering

7 CEE 1) [y T—— Lower Dust Shield

8 96-812............... Bolt, Hex, 1/47-20 x 3/4", zinc, grade 5

9 96-903 ............ Washer, Lock 1/4”

10 66-134 .............. Slider Cover, Left & Right

11 31213 Lower Triple Clamp assembly (includes 6 & 7)

12 96-405 .............. Washer, 7/16”

13 33-189 .. Bolt, Hex, 7/16™-20 x 1%”, Chrome

14 98-350.....0000000 Wrench, Steering Bearing Nut, Small Nut



TRIPLE CLAMP, PAIOLI

NN1R2-A




2003 CHIEF PARTS CATALOG TRIPLE CLAMP, PAIOLI

No. Part Description

1 31363 Nut, conical, (crown nut, 1'-24)
96-126 .............. Washer, triple clamp nut, locking, stainless steel

3 31326 000 Triple clamp, upper, Paioli, Std

4 31053 e Nut, adjusting, 1.242" shoulder dia.
31-052............. Nut, Adjusting, 1.243" shoulder dia.

5 33012 e, Dust shield, large

6 19-942 ... Bearing, taper rollet, inner steering head

7 19-941 ... Race, bearing, tapper roller, steering head

8 33011 ... Dust shield, small

9 96-938........ccee Washer, lock, medium split, 716", zing

10 31-371 Screw, hex head, 7/16"-20 x 1 1/2" grade 8, zinc

1 31-362.....e. Triple clamp, lower, Paioli

12 66-134 .............. Fork tube slider cover assembly

13 96-903.............. Lock washer, medium split, 1/4" zinc

14 96-812 ..o Screw, hex cap, 1/4'-20 x 3/4", zinc, grade 5,



TRIPLE CLAMP, VINTAGE CHIEF

'18-10;

)
e
K

AN 10

9

0D161-A




2003 CHIEF PARTS CATALOG

TRIPLE CLAMP, VINTAGE CHIEF

No. Part Description

1 5[] — Nut, conical, {crown nut, 1"-24)

2 96-126.............. Washer, triple clamp nut, locking, stainless steel
3 HE (o1 T Triple clamp, upper, Paioli

4 31-053.............. Nut, adjusting

5 33-012..e Dust shield, large

6 19-942 . .. Bearing, taper roller, inner steering head

7 19-941 ... Race, hearing, tapper roller, steering head

8 L] | R — Dust shield, small

9 96-938 .............. Washer, lock, medium split, 7/16°, zinc

10 0 Lot ) e — Screw, hex head, 7/16"-20 x 1 1/2" grade 8, zinc
11 31-370 e, Triple clamp, lower, Paioli

12 96-933.............. Washer, flat, 7/32" x 5/8" x 1/16", zinc plated

13 01-859.............. Screw, button head socket cap, 10-24 x 3/8' 18-8 stainless steel
14 89-699.............. Headlight plate, red, (L1158-HL)

89-700............. Headlight plate, black, (LO001-HL)



KICKSTAND

SECTION 19



KICKSTAND




KICKSTAND

2003 CHIEF PARTS CATALOG
No. Part Description
1 1 ST — Bushing, kickstand
2 42-063 iiiiviianse Kickstand stop
3 42-001 ... Spring, kickstand
4 96-389............. Screw, button head socket cap, 3/8™16 x 1447
5 96-895............. Washer, flat, 3/8” SAE
6 42-060::00000s Kickstand



LIGHTS

SECTION 20



HEADLIGHT & HOUSING, ILM FORK

00187-A




2003 CHIEF PARTS CATALOG

No. Part Description
1 66-003............. Cover, riser, Chief
2 66-009.............. Trim, spear housing
3 66-001.............. LH housing, headlight, machined, chrome
4 96-898 .............. Washer, flat, 5/16", chrome
5 67-019 ... Bracket, spotlight, left, chrome
67-033............ Bracket, spotlight, right, chrome
6 96-803.............. Screw, button head socket cap, 5/16'-24 x 1 3/8", chrome
7 96-804 .............. Screw, button head socket cap, 5/16™-24 x 3/4", chrome
8 96-839.......ce.n. Screw, button head socket cap, 5/16"-18 x 1/2", chreme
9 96-897 ..o Washer, flat, 5/16", AN, chrome
10 66-014 ... Bulb, headtight, H4
11 66-004 ............. Trim ring, outer with screws
12 66-011 ............ Retaining ring, inner lens with screws
13 66-008............. Lens, headlight
14 66-005.............. Headlight bucket, inner with screws and spring (small)
15 66-007 .............. Screws, adjuster (pack of 2)
16 66-006.............. Bucket, headlight outer (large)
17 67-023............. Stabilizer bar, spotlight
18 96-940 .............. Cable clamp, 3/8'
19 66-002.............. RH housing, headlight, machined, chrome
20 94-996 .............. Wire harness, main, front
21 66-010............. Gasket, top rubber
22 66-111............. Headlight, teardrop lens mounting kit
23 94-189.............. Switch, toggle, with rubber boot and on/off plate

HEADLIGHT & HOUSING, ILM FORK



HEADLIGHT & HOUSING, PAIOL] FORKS

N
o
I

\

00187-A




2003 CHIEF PARTS CATALOG

HEADLIGHT & HOUSING, PAIOLI FORKS

No. Part Description
1 66-003.............. Cover, riser, Chief
2 66-009.............. Trim, spear housing
3 68-013............. LH housing, headlight, machined, chrome
4 96-898............. Washer, flat, 5/16", chrome
5 67-019............. Bracket, spotlight, left, chrome
67-033............ Bracket, spotlight, right, chrome
6 96-803.............. Screw, button head socket cap, 5/16'-24 x 1 3/8", chrome
7 96-804 .............. Screw, button head socket cap, 5/16"-24 x 3/4", chrome
3 96-839.............. Screw, button head socket cap, 5/16'-18 x 1/2", chrome
9 96-897 .............. Washer, flat, 5/16", AN, chrome
10 66-014.............. Bulb, headlight, H4
i 66-004 .............. Trim ring, outer with screws
12 66-011............. Retaining ring, inner lens with screws
13 66-008 .............. Lens, headlight
14 66-005 .............. Headlight bucket, inner with screws and spring (small)
15 66-007 .............. Screws, adjuster (pack of 2)
16 66-006............. Bucket, headlight outer (large)
17 67-023.............. Stabilizer bar, spotlight
18 96-940.............. Cable clamp, 3/8"
19 68-014.............. RH housing, headlight, machined, chrome
20 94-996.............. Wire harness, main, front
21 66-010.............. Gasket, top rubber
22 06111 cocsnn Headlight, teardrop lens mounting kit
23 94-189.............. Switch, toggle, with rubber boot and on/off plate



HEADLIGHT, ILM, VINTAGE CHIEF

00163-A




2003 CHIEF PARTS CATALOG

HEADLIGHT, ILM, VINTAGE CHIEF

No. Part Description

1 68-126.............. Headlight, teardrop, IMC modified

2 RN Ring, outer, chrome

3 96-321 ............. Screw, button head socket cap, 6-32 x 1/2°, stainless steel, polished
4 66-087 ............. Buib

T —————— Rubber, inner ring

6 Ring, inner

7 66-010.............. Gasket

8 Housing

9 sesecsaesenes Grommet

10 Harness, headlight

M, Screw, outer ring

12 66-008.............. Lens

13 96-074 .............. Nut, flanged serrated, 3/8"-24, with patch

14 96895 v Washer, flat, 3/8", zinc, SAE

15 96-915.............. Screw, socket head cap, 3/8"-24 x 1 3/4"

16 97-013 ..............Screw, hex head cap, 5/16"-24 x 2, zinc, grade 5
17 96-833............. Washer, flat, 7/32" x 5/8" x 116", zinc

18 66-09 .............. Bracket, headlight Vintage, machined

19 96-998 .............. Threaded plate, Vintage



FRONT TURNSIGNAL & AUXILARY LIGHT, VINTAGE CHIEF

00164-A




2003 CHIEF PARTS CATALOG

FRONT TURNSIGNAL & AUXILARY LIGHT, VINTAGE CHIEF

Na Part Description

1 66-073 ............. Light, auxilary, round, clear lens

2 Mf@sesmpmesmn Trim ring

3 111 TeR—— Lens, clear, auxilary light

4 ) 1 ———— Housing, auxilary light

5 66-075.............. Bracket, auxilary light, right

6 94-189 .............. Switch, toggle, with rubber boot and on/off plate

7 66-074............. Bracket, auxilary light, left

8 96-898.............. Washer, flat, 5/16", chrome

9 96-996 .............. Screw, button head socket cap, 5/16°-24 x 1 1/4", chrome
10 96-804 .............. Screw, button head socket cap, 5/16'-24 x 3/4", chrome
11 96-839 ............. Screw, button head socket cap, 5/16"-24 x 1/2", chrome
12 96-897 .......o.... Washer, flat, 5/16", AN, chrome

13 66-078 .............. Bar, auxilary light stabilizer

14 96-033 .............. Screw, socket head cap, 10-24 x 3/4", zin¢

15 96-901 .............. Washer, lock, medim split, #10, zinc

16 96-904 .............. Washer, lock, medim split, 3/8", zinc

17 96-849.............. Nut, hex, 3/8"-16, zinc

18 68-100.............. Amber turn signal

19 66-048.............. Bulb, 1073, 12v

20 96-230.............. Screw, #4-40 x 3/8", zinc

21 117 A Washer

22 68-099........... Lens, amber

23 09-022.............. Gasket, turnsignal

24 68-051 .............. Standoff, turnsignal

25 1 P Screw

26 11 D Bulb

27 1142 VO Screw

28 /A i Gasket

R
(3]
@
@
o
(%)
=)
=
o
=
(1]

=
=
=)
3
2]
o



FRONT TURNSIGNAL & RUNNING LIGHTS

N
(=]
s

L’

00106-A




2003 CHIEF PARTS CATALOG

No. Part Description

1 67-022 .............. Spotlight Complete

2 1 £ IO Gasket, Spotlight

3 112 W Screw, Retaining

4 66-046 .............. Bulb, Spotlight H3 25W
5 A et Lens, Spotlight

6 M Sisermesngns Trim Ring

7 67-005.............. Trim Ring Screw

8 68-030............. Washer, Domed

9 96-033.............. SHCS, 10-24 x 3/47

10 96-901 .............. Washer, #10

11 68-051..... ... Standoff, Turnsignal

12 96-904 .............. Washer, Lock 3/8”

13 96-849............. Nut, Hex 3/8™16

14 68-100.............. Turnsignal, Complete
15 66-048.............. Bulb, 1073 12v

16 09-022.............. Gasket, Turnsignal

17 68-099 ... Lens, Amber

18 Wi, Washer

19 96-230.........c.... Screw, #4-40 x 3/8", Zinc

FRONT TURNSIGNAL & RUNNING LIGHTS



REAR TURNSIGNALS AND TAILLIGHT

]
=]
—t
N

00108-A




2003 CHIEF PARTS CATALOG

REAR TURNSIGNALS AND TAILLIGHT

No. Part Description
1 26151 o License Plate Mounting Kit
2 11 TSRO Hardware Kit
Nut, Nylock, 1/47-28, Qty 3
Washer, Flat, 1/4”, .750" 0.d., Qty 3
SHCS, 1/4™-28 x 7/8", Chrome, Qty 3
3 27-750 ... Mount, Rubber, License Plate
4 68-059..........c... Retlector, Red
5 Reflector/License Plate Support
68-065..........c... .S.
68-050 .............. Canada
6 96-927 .............. Washer, Flat, 1/4”, Chrome, .625" 0.d.
7 96-806 .............. BHSCS 1/4-20 x 3/4”
8 96-865.............. Nut, Acorn, Chrome
9 96-936 .............. Washer, Lock, 1/4”, Chrome
10 177 PO Screw, roundhead, #10-32 x 3/8” w/Housing Only
1 96-082 .............. SHCS, 5/16™18 x 114" w/hole
12 66-027 .............. Bulb, Replacement 1156
13 Y ssoreeemsenee Gasket, Turn Signal
14 68-007 ............. Lens, Turn Signal
15 66-028 ............. Bulb, Replacement, 1157
18 09-350.............. Gasket, Replacement, Taillight Lens
17 68-004 ... Lens, Taillight
18 96-550.............. Screw, Taillight, Lens
19 68-003............. Housing, TurnSignal, Left N/A
20 96-230 .............. Screw, #4 x 3/8” Phillips FlatHead sms, zinc
21 68-002 .............. Housing, Turnsignal, Right N/A
22 B6:053 iviieiioes Rubber Mouni, Taillight
23 66-061 .............. Complete Taillight/TurnSignal Assembly
24 66-063.............. Gomplete Turnsignal, Left
25 66-064 .............. Complete Turnsignal, Right
26 66-025 ... Turnsignal Kit (includes #24/25)
27 68-001 .............. Taillight Body N/A
28 68-008.............. Reflector, Left
68-009.............. Reflector, Right
29 68-010............. Taillight Wire



LUGGAGE
RACK

SECTION 21



LUGGAGE RACK, VINTAGE CHIEF

P




2003 CHIEF PARTS CATALOG

LUGGAGE RACK, VINTAGE CHIEF

No. Part Description

1 62-220 ............. Luggage rack, Vintage

2 96-997 .............. Screw, button head socket cap, 1/4"-20 x 1/2", chrome
3 96-155.............. Tape, polyurethane

4 97-007 .o Plug, black, 1/4"



OIL TANK

SECTION 22



OIL TANK




2003 CHIEF PARTS CATALOG
No. Part Description
1 29-691.............. Cap, ail fill
2 96322 .ccvviivmenny Qil tank, black
3 96-331............. Isloator
4 96-923 ...ivvinenas Washer, 5/16”id x 17 od x 1/8" thick
5 96-343.......c... Bolt, shoulder, 5/167x 1/2”
6 96-253 ... Washer, flat, nylon
7 71-007 o Plug, drain
8 96-342 ............. Fitting, 3/8” x 1/4” male, 90 degrees
9 96-052 .............. Clamp, 1/4”
10 96-417 oo Hose, 3/87id x 9%, oil pump feed hose
1 96-420.............. Hose, 3/87id x 87 oil return hose, cam box
12 96418 .. Hose, 3/8"id x 147 oil pump hy-pass hose
13 96-419............ Hose, 3/8”id x 107 cam cover vent hose

OIL TANK



PRIMARY CHAIN
& ADJUSTER

SECTION 23



CHAIN ADJUSTER, WET PRIMARY

nonN1T-A




2003 CHIEF PARTS CATALOG

No. Part Description

1 71-125 ., Chain, Primary

2 96-243 .............. Bolt, Carriage 3/8™-16 x 37
3 71-026............. Anchor Plate

4 96-245 .............. Screw, PH, 5/16™18 x 3/4”
5 i L - Chain Tensioner

6 71-023 ... Shoe, Chain Adjustment

7 71-025.............. Plate, Chain Tensioner

8 96-895.............. Washer, Flat, 3/8”

9 96-725.............. Nut, 3/8™-16 Nylock

10 96-916............. Washer, Flat, AN, 1/4”

11 96-242.......c..... Lock Tab, 1/4” Double Boit
12 96-244 . ... Bolt, Hex, 1/4™-28 x 3~

13 71-006.............. Chain Adjuster Assembly (includes 2-12)

CHAIN ADJUSTER, WET PRIMARY



PRIMARY
COVERS

SECTION 24



PRIMARY COVERS

USE BEGAN MID MAY 2002




2003 CHIEF PARTS CATALOG
No.

PRIMARY COVERS

Part Description

w o~ G W

N RN RN RN R R RN RN = = et b b ek ek ek ek ok
QO ~ A kWM = O WO D R W N =D

tnner Primary

72-329 ..o Inner primary, polished, includes 1-3, 10-13
96-246 ............. Pin, Dowel

T2:028 e Bushing

96-264 .............. Lock Tab (pack of 10)

96-071 .............. Bolt, Hex, 5/16” x 2.5” w/Patch (Quantity required, 4)
96-072.............. Bolt, Hex, 5/16” x 1.25” w/Patch {Quantity required, 2)
96-227 .. Washer, Flat, 5/16” AN.

96-066 .............. SHCS, 5/167 x 1.25" w/Patch (Quantity required, 2)
09-034.............. Gasket, Inner Primary to Motor

71-004 ... Seal

T T 1 E——— Snap Ring

T4 L o P— Bearing

71-189............. Seal

72-318 ... Gasket, Inner Primary to Outer Primary

PL020 cocevnscnnnd Bushing

T L — Quter primary, polished

96-223 ..o Washer, Fiat, 1/4” with .390 0.D.

96-167 ..uvveene SHCS, 1/47-20 x 2.25” (Quantity required, 11)
96-221 .o SHCS, 1/4-20 x 17 (Quantity required, 4)

T2-320 wovvvevnnosst Gasket, Clutch Cover

Ty Gover, Clutch

72-323 Inspection Cover

96-879.............. SHCS, 1/4™-20 x 1 3/4”

96-224 .............. SHCS, 1/4-20 x 5/8”

96-916.............. Washer, Flat, 1/4” AN.

96-253 .. Washer, Drain Plug, Fiat, Nylon

71-007 .............. Drain Plug

72-324 ... Gasket, Inspection cover



PUBLICATIONS

SECTION 25



PUBLICATIONS

2003 OWNER'S MANUA

INDIAN SPIRIT'/ SCOUT/ CHIEF

| TORCYCLE
THERVICE MaNUAL

i f003
IME AN L2

Criny. DELUXC. SPRIMOFELD
ARD ROADMASTER MODELS

noas
INDIARE QIICF




2003 CHIEF PARTS CATALOG PUBLICATIONS

No. Part Description

1 o1 [T e — 2003 Chief Owners Manuyal

2 99-846 .............. 2003 Chief Service Manual, paperback version

3 899-821......... 2003 Chief Service Manual, CD version

4 98-173 .o 2003 Chief Vintage Service Manual, paperback version
5 98-176.....ccc... 2003 Chief Vintage Service Manual, CD version

6 99-262 ... 2003 Chief Parts Catalog



SADDLEBAGS

SECTION 26



ROADMASTER SADDLEBAGS




2003 CHIEF PARTS CATALOG

ROADMASTER SADDLEBAGS

No. Part Description

1 96-357 e Snap, bushing, 1" od x 3/4 id

2 96-066.............. Screw, socket head cap, with patch, 5/16™18 x 14"
3 96-356 .ccvvcnacis Plug, nylon, 17

4 96-412 ..o Screw, socket head cap, 3/8"-16 x 3%~

5 96-895.............. Washer, flat, 3/8” zinc, SAE

6 96-358 .............. Cap, steel, zinc

7 62-017 .............. Pad, sissy bar, Readmaster

8 62-126.............. Sissy har, chrome with black roadmaster backpad
9 62-113.............. Concho, Indian head

10 96-055.............. Screw, button head socket cap, with patch, 5/16™18 x 3/4”
1 08-005.............. Washer, flat, 5/16”

12 06-392 ... Screw, 8-327x 3/8”

13 62-020 .............. Frame, sissy bar, chrome

14 62-052 .............. Backing plate, right saddlebag

15 30-010 .. Trim, piece, fender eyebrow, chrome

16 97-360.............. BHSCS, 1/4™-20 x 3/4”

17 96-894.. ..., Washer, fiat, 1/4” zin¢

18 97-006............ Screw, button head socket cap, 1/4™-20 x 17, zinc
19 62-308 .............. Bracket, plate support

20 62-051 ..o Backing piate, left saddlebag

21 625109 v Medaliion, Indian script

22 62-128............. Saddlebag, left side, Roadmaster

23 62-129.............. Saddlebag, right side, Roadmaster



CHIEF ACCESSORY SADDLEBAGS WITH CHROME DOTS & 3 BUCKLES

26-4
_/

NN1R3-A




2003 CHIEF PARTS CATALOG

ACCESSORY SADDLEBAGS WITH CHROME DOTS & 3 BUCKLES

No. Part Description

1 96-357 ... Snap, bushing, 1" od x 3/4 id

2 96-066.............. Screw,' socket head cap, with patch, 5/16"-18 x 1%

3 96-356............... Plug, nylon, 1"

4 96-412 ... Screw, socket head cap, 3/8"™-16 x 34"

5 96-895.............. Washer, flat, 3/8" zine, SAE

6 96-358........... Cap, steel, zinc

7 2o W Pad, sissy bar, Roadmaster

8 62-126 .............. Sissy bar, chrome with black roadmaster backpad

9 (P [ W Goncho, Indian head

10 96-055 .............. Scraw, button head socket cap, with pateh, 516'-18 x 3/4"
11 08-005............... Washer, flat, 5/16"

12 96-392............... Screw, 8-32" x 3/8"

13 62-020.............. Frame, sissy bar, chrome

14 62-052. ..o mes Backing plate, right saddlebag

15 30-010.............. Trim, piece, fender eyebrow, chrame

16 97-360 .............. BHSCS, 1/4-20 x 3/4"

17 96-894 .............. Washer, flat, 1/4" zinc

18 97-006 .............. Screw, button head socket cap, 1/4"-20 x 1", zinc

19 62-308 .............. Bracket, plate support

20 62-051............. Backing plate, left saddlebag

1 62-109 .............. Medallion, {ndian script

22 62-139.............. Saddiebag, right side, black with chrome dots and 3 buckles
23 B62:138..connins Saddlebag, left side, black with ¢chrome dots and 3 buckles



CHIEF ACCESSORY SADDLEBAGS WITH BLACK DOTS & 3 BUCKLES

/

00154-A




2003 CHIEF PARTS CATALOG
No.

ACCESSORY SADDLEBAGS WITH BLACK DOTS & 3 BUCKLES

Part Description

0 oo ~N 3O U W N =

N NN . b b kb ke ke
PN — D W0~ N B W= O

96-357 .............. Snap, bushing, 1" od x 3/4 id

96-066............. Screw, socket head cap, with patch, 5/16"-18 x 144"
96356 ... Plug, nylon, 1"

96-412.............. Screw, socket head cap, 3/8'-16 x 34"

96-895.............. Washer, flat, 3/8" zinc, SAE

96-358 ............ Cap, steel, zing

62-017 .............. Pad, sissy bar, Roadmaster

62-126...nee. Sissy bar, chrome with black roadmaster backpad

Yy L —— Concho, Indian head

96-055 .............. Screw, button head socket cap, with patch, 5/16"-18 x 3/4"

08-005.............. Washer, flat, 5/16

96-392............... Screw, 8-32" x 3/8"

62-020.............. Frame, sissy bar, chrome

§2-052.............. Backing plate, right saddlebag

30-010.............. Trim, piece, fender eyebrow, chrome

97-360.............. BHSCS, 1/4"-20 x 3/4"

96-894 .............. Washer, flat, 1/4" zinc

97-006.............. Screw, button head socket cap, 1/4'-20 x 1", zinc

62-308 ............. Bracket, plate support

62-051 ............ Backing plate, left saddlebag

B2M3T covnasenisns Saddiebag, left side, black with black dots and 3 buckles

62-136.............. Saddlebag, right side, black with black dots and 3 buckles



VINTAGE CHIEF SADDLEBAGS

00157-A




2003 CHIEF PARTS CATALOG

VINTAGE CHIEF SADDLEBAGS

No. Part Description
1 97-360............... Screw, button head socket cap, 1/4"-20 x 3/4", zinc
2 96-921 ... Washer, flat, 1/4'
3 97-085.....cu... Spacer, aluminum, .5" 0.D. x .252" 1.D. x .125" thick
4 62-023 ............. Saddlebag, Vintage, black, leather, right side
62-028 ............ Saddlebag, Vintage, brown, leather, right side
5 96-427 ..o Bolt, shoulder, 5/16" x 5/8", zinc
6 96-923 ... Washer, flat, 5/16" 1.D. x 1" 0.D. x 1/8" thick
7 62-858............. Insert, water resistant, for Vintage saddlebags
8 96-607 .............. Screw, socket head cap, 3/8"-16 x 3 1/2°, black zinc
9 96-608 .............. Washer, flat, 3/8", black zinc, USS
10 97-014 .ovimians Washer, neoprene, .25" 1.0. x .75" 0.D. x 50" thick
1 96-392.............. Screw, #8-32 x 3/8"
12 62-109.............. Medallion, Indian script
13 62-024 .............. Bracket, saddlebag, Vintage, left side
14 S ol — Saddiebag, Vintage, black, leather, left side
62-027 ............ Saddlebag, Vintage, brown, leather, left side
15 62-025............. Bracket, saddiebag, Vintage, right side
16 96-896 .............. Washer, flat, 5/16", zinc, SAE
17 33197 Screw, socket head cap, 5/16'-18 x 144, zinc 3 buckles



SEATS

SECTION 27



ACCESSORY SEAT

AnaEn A




2003 CHIEF PARTS CATALOG ACCESSORY SEAT

No Part Description

1 62-160.............. Seat, Phoenix, Chief, 2-up, with studs

2 96-384 ... Screw, button head socket cap, 1/4"-20 x 114", chrome
3 96-936.............. Washer, lock, 1/4", chrome

4 96-927 .............. Washer, flat, 1/4", chrome

5 65-013 .............. Bracket, seat, rear

6 96-991 .............. Washer, flat, 1/4", nylon

7 96-046 .............. Rivet, 3/16"-.681" x .375" domehead

8 62-109.....ccce... Medailion, Indian script

9 62-088 .............. Bracket, seat, side mounting

10 96-806............... Screw, button head cap, 1/4'-20 x 3/4"

1 08-004 .............. Washer, flat, 1/4"

12 A2 i, Screw, socket head cap, 1/4"-20 x 3/4", zinc
13 65-014.............. Brackst, seat, front tongue, 4.69" long



SEATS




2003 CHIEF PARTS CATALOG

No. Part Description

1 62-111 ... Seat, solo with fringe, Chief standard

2 62-112......... Seat, 2-up, with fringe, Chiet Deluxe and Roadmaster
3 96-384 .............. Screw, button head socket cap 1/4™-20 x 114”7
4 96-936 .............. Washer, lock, 1/4”, chrome

5 96-927 ....ocven Washer, flat, 1/4” chrome

6 65-013 ..., Bracket, seat, rear

7 96-991 ............. Washer, flat, 1/4” nylon

8 96-046 .............. Rivet, 3/16” - .681 x .375, domehead

9 62-019 ... Medallion, Indian scrip.t

10 62-088 .............. Bracket, seat, side mounting

11 96-806.............. Screw, button head cap, 1/4™-20 x 3/4”

12 08-004 .............. Washer, flat, 1/4”

13 97-121 .............. Screw, socket head cap, 1/47-20 x 3/47, zZinc
14 65-014 .............. Bracket, seat, front tongue, 4.69" long



N
~
(= 7]

SEAT, VINTAGE CHIEF

k.




2003 CHIEF PARTS CATALOG

SEAT, VINTAGE CHIEF

No. Part Description
1 62-021 ............. Seat, Vintage, black leather
62020 wccovevvveinid Seat, Vintage, brown leather
2 62-109.............. Medallion, Indian script
3 62-088.............. Bracket, seat, side mounting
4 96-384 .............. Screw, button head socket cap, 1/4'-20 x 1 1/4", chrome
5 96-927 oo Washer, flat, 1/4", chrome
6 97-360.............. Screw, button head socket cap, 1/4"-20 x 34", zinc
7 96-894 .....ccoe. Washer, flat, 1/4" zinc, SAE
8 96-046............... Rivet, 3/16'-.681" x .375" domehead
9 98-017 .. Stud, rubber bottom, 3/8", black
10 65-014 ............. Bracket, seat, front tongue, 4.69" long



REAR SHOCK
ABSORBER

SECTION 28



REAR SHOCK ABSORBER




2003 CHIEF PARTS CATALOG

REAR SHOCK ABSORBER

No Part Description

1 16-181........... Bearing collar

2 16-182............... 0-ring, bearing collar

3 {33 7 Comm— Shock, strut with spring seat
4 16-179 e Spring, coil

5 16-180.........ce... Preload collar

6 21510 (L —— Nut, jam 3/8™16

7 96900 scsminns Washer, flat, 3/8™ 1/8” thick

8 96-362.............. Screw, 1/27x 1% shoulder, 1/4” hex, 3/8™-16
9 16-219............ Rear shock absorber assembly
10 98-086.............. Spanner wrench, shock



SECTION 29



SM0G

11 - Complete smog kit




2003 CHIEF PARTS CATALOG

No. Part Description

1 01-886.............. Vent tube, fuel tank, CA only

2 01-887 oo Vent tube, canister to airbox, CA only
3 01-888.............. Vent tube, canister to carb, CA only
4 00-035 ..o Canister, charcoal

5 02-218 .o Elbow assembly, fresh air vent

6 96-853.....cenn Nut, hex, 1/47-20, zinc

7 96-894 .............. Washer, flat, 1/4”, SAE, zinc

8 96-103 .............. Bracket, canister clip

9 S5 o [—— Bracket, smog canister

10 96-813 oo Screw, hex cap, 1/47-20 x 1/27, zinc
11 98-163 .............. Smog kit, complete



VECI LABELS

N
©
(

PEEL HERE

VEHICLE EMISSION CONTROL INFORMATION

Engine dispiacement: 1639cc

Engine family: 3GBXCD1.6CHF

This vehicle conforms to US EPA regulations
applicahle to 2003 model year new metarcycies.
Engine exhaust control system: £.M.

ENGINE TUNE UP SPECIFICATIONS

Ignition timing: 10° @ idle, 31° @ 4400 RPM

Idle speed: 950-1050 RFM

|dle mixture: 1% turns from fully seated

Valve clearance: Non-adjustable

Spark plug: NGK BPR-5ES

Plug gap: .0407/ 1.016mm

Fuei: Unteaded gasaline - 91 actane (%4} minimum
Engine oil: SAE 20W-5036

MOTORCYCLE
{ndian Motorcycle Cerp, = Gilroy, Callfornia

P/N: 98-161

PEEL HERE

VEHICLE EMISSION CONTROL INFORMATION

Engine dispiacement: 1639cc

Enging family: 3CBXG01.6CHF

Evap family: 3CBXEDOGGCHF

This vehicle conforms to US EPA and California
requiations applicable 1o 2003 model year motorcycles
and is certified to 1.4 HC g/km engine family exhaust
emission standard in California.

Engine exhaust control system: E.M.

ENGINE TUNE UP SPEGIFICATIONS

Ignition timing: 10° @ idle, 31° @ 4400 RPM

Idie speed: 950-1050 RPM

Idie mixture: 1% turn from fully seated

Valve clearance: Non-adjustable

Spark plug: NGK BPR-5ES

Plug gap: .0407/ 1.016mm

Fust: Unleaded gasoline — 99 octane (&) minimum
Ergine oil: SAE 20W-50

m Right Tank
T 7
Carb.

L
Tank[

—tat— .‘w}:l\larI

Charceal Intake > | P
Ganister Manitokt | <.

~

b =Y

s ]
P/N: 98-162

Sl £ o0
MOTORCYGLE

Indian Motarcycle Corp. « Gilroy, Califernia




2003 CHIEF PARTS CATALOG VECI LABELS @

No. Part Description
1 98-161............. Labe!, VECI, 49 state, 03 Chief
2 98-162 .............. Label, VECI, Calif., 03 Chief




SWINGARM

SECTION 30



SWINGARM

USED UNTIL JANUARY 31s7 2003




2003 CHIEF PARTS CATALOG SWINGARM

No. Part Description

1 96-368............... Screw, hex, 5/8™11, 3/4” shoulder
2 16-228.............. Swingarm, black

3 1T AT I— Axle adjuster

4 90-356.............. Gap, swingarm

3 96-858............ Nut, hex, nylock 5/16”

§ 96-896 .............. Washer, 5/167flat

7 {11 T — Bearing, spherical

8 96-369............ Nut, 5/8™-11 nylock hex



SWINGARM
30-4

USE BEGAN FEBUARY 1sT 2003




2003 CHIEF PARTS CATALOG SWINGARM

No. Part Description

1 096-368.............. Screw, hex, 5/8™11, 3/4” shoulder
2 16-228.............. Swingarm, black

3 1641240000 Axle adjuster

4 16-126 .............. Cap, swingarm

5 96-858.............. Nut, hex, nylock 5/16”

6 96-896 ............. Washer, 5/16” flat

7 16-005.............. Bearing, spherical

8 36369 coninasnyy Nut, 5/8™-11 nylock hex



TRANSMISSION

SECTION 31



TRANSMISSION

00126-A




2003 CHIEF PARTS CATALOG

TRANSMISSION

No. Part Description
10127 .., Transmission Assembly, non-painted, chrome, speedometer sensor hole
10-129.....ee. Transmission 5 speed, black & chrome, ILM, with speedometer hole, with

full ILM/Gasket seal mod.

1 [ 2110 —— Chrome Fitting, Top cover venting, 90°

2 10:004......ci00 Chrome Trans Top Cover

3 96-200 .............. SHCS, Chrome, 5/16™20 x 247

4 96-201 .............. Washer, Flat, Chrome, 1/4” w/ 7/16” 0.D.

5 96-202 ............ SHCS, Chrome, 1/4™-20x 17

6 10-490....cc000004 Neutral Switch

7 96-991 ............. Nylon washer, neutral switch

8 10-117 o, Gasket, Trans Top Cover

9 11-502 ....Bearing Split Cage, mainshaft

10 1 EvLUR [— Countershaft

11 11-504............ Retaining ring Main & countershaft

12 11-505...e Thrust washer

13 11-506.............. Close-ratio first gear countershaft

14 115507 svvvniicsd 4th gear countershaft

15 11-508.............. Spacer, countershaft

16 11-309.............. 5th gear countershaft

17 11-510 ... 3rd gear Mainshaft, 2nd gear countershaft

18 i s} [ 3rd gear countershaft

19 G o L P il seal 3th gear mainshaft

20 11-513 ... Bearing 5th gear mainshaft

21 11-514 ... 5th gear mainshaft

22 11-515 e 2nd gear mainshaft

23 I Est o PE— Clutch push rod left end piece

24 11517 Mainshaft

25 11-518 ... Clutch push rod center piece

26 11-519 ... Clutch push rod right end

27 1450 L —— Washer, bearing

28 i [ 721 p— 1st gear, mainshaft

29 11-522 ... 4th gear mainshaft

30 11-523 ... Spacer, mainshaft

31 10-003 .............. End Gover, chrome

32 142524 ..o veinaa Roli Pin, shift cam towers and clutch release cover

33 11-525.............. Outer Ramp, clutch release

34 11-526.............. Steel ball, clutch release ramps

35 L Inner ramp, clutch release

36 [ oY IO— Coupling, clutch release

37 11-529 .......ecee. Retaining ring clutch release ramps

2R 1MN-115 Gasket rhiteh release end rover



TRANSMISSION

00126-A




2003 CHIEF PARTS CATALOG TRANSMISSION

No. Part Description

39 10-040............... Magnetic drain plug

40 96-203 .....cnue. SHCS 5/16™18 x 11"

41 96-898 .............. H/16” chrome flat washer

42 11-531 .. Roll pin Trans case bearing housing
43 10-002 .............. Trapdoor Black gloss

44 11-533 o, Retaining ring (trapdoor)

45 10-116.............. Gasket, hearing housing (trapdoor)
46 [ T — Trapdoor main and countershaft bearing
47 11-536 .............. Dowel Pin

48 11-537 ..o Outer spacer

49 96-204 .............. SHCS 1/47-20 x 147 Chrome

50 962205 ossems Nut hex nylon 3/4™-16

51 96-206 .............. SHCS 1/4™-20 x 5/87 black oxide

52 11-538 ............ Bearing, inner race, main shaft

53 11-539.............. Nut locking plate mainshaft belt pulley
54 g1 e P— Nut, mainshaft sprocket pulley

55 10-330 i 32 tooth belt pulley

56 10-118.............. Spacer, belt pulley

57 11-543 Oil Seal Left side Mainshaft

58 11-544 ... Quad-seal mainshaft bearing

59 (i LT T —— Retaining ring mainshaft case bearing
60 11-546.............. Mainshaft left side case bearing

61 11-547 .............. Filler plug

62 |1 I Drain plug CMC RM

63 e Nylon washer drain plug CMC RM
64 10-119.............. Gasket speedo plug

65 (7 T Speedo pickup plate

86 96-207 .............. Shes 1/4™-20 x 5/8” Chrome

67 G 1y S— Retaining ring shift lever arm

68 96-208 ............. 7/167 flat washer 14 od zin¢

69 11-553 ... Oil seal shifter shaft trans case

70 11-554 e Shift lever

71 96-209 .............. Shes 5/16™24 x 1 chrome

72 ([ 1 — Bushing, shifter shaft

73 11-656.............. Countershaft leftside case bearing
74 96-210.............. Nut hex jam thin 7/16™-14 zinc

75 1857 suoveny Adjusting screw shift shaft

76 1] E—— Flat end 1/27-20 x 1/2” set screw

77 11-559....eee Dowel Pin

78 11-560.............. Shifter shaft spring



TRANSMISSICN

00126-A




TRANSMISSION

2003 CHIEF PARTS CATALOG
No. Part Description
79 11-561 ... Spring plate, shift lever shaft
80 11-562........e... Shifter fork 1st-2nd gear
81 g 10 Shift shaft pawd pin
32 11-564 ............. Spring, Shift shaft pawl
83 11-565.............. Shifter fork 4th gear
84 11-566.............. Shift fork shaft
85 1] T S — Retaining ring
86 11-568 .............. Shifter cam paw!
87 11-569.............. Left side support tower shift cam
88 96-894 .............. 1/4” flat washer
89 97-009.............. Bolt hex 1/4™-20 x 144" zinc
] G O — Shifter Cam
a1 i 7 —— Shift cam right support tower bearing
82 11-672............. Thrush washer .017 " thick shift cam
93 11-573 e Thrush washer .020" thick shift cam
94 11-574.............. Thrush washer .022"
95 G [T — Thrush washer .025”
96 11-576 ... Thrush washer .028"
97 11-577 e Thrush washer .031”
93 11-578 ... Thrush washer .035"
99 11579 cneisins Thrush washer .039”
100 i 12 {1 PO Retaining ring shift cam
101 11-5871 ... Right side support tower shift cam
102 11-582.............. Shift cam follower
103 11-583 i Spring, Shift cam follower
104 G727 Ye—— Roll pin shift cam follower spring pin
105 11-585.............. Shift cam left support tower bearing
106 10-001 .............. Trans case black gloss
107 11-587.............. Shifter fork 3rd -5th gear
108 11-588............. Bottom stud
109 11-589............. 0-ring dip stick
110 11-590.............. Shifter shaft assembly



WHEELS

SECTION 32



FRONT WHEEL, ILM BRAND

USED UNTIL MAY 12, 2003

00086-A




2003 CHIEF PARTS CATALQG

No. Part

Description

FRONT WHEEL, ILM BRAND

1 22-170

2 22-052

22-125
3 22-182
21-068
21-950
50-102
96-055
24-334
24-333

0 oo ~N 5 g o=

Rim Strip 167, side valve

Tire, Front, Blackwall, Michelin, MTHG0B16-71H, Chief Standard
Tire, Front, White Wall, MT-90H-16 74H, Maxxis, Chief Roadmaster
Inner Tube 167 Side Valve, 5.00/5.10”

inner Tube 167 with offset valve

Wheel, Front, 167, Assembly (Rim, Hubs, Spokes & Race)

Rotor Brake Front

Bolt, 5/16™-3/4"

.............. Seal
Bearing & Race

Spacer, Wheel Bearing 4.420”
Spacer, Wheel Bearing 4.425”
Spacer, Wheel Bearing 4.430”




FRONT WHEEL, DNA BRAND

7 W
N
G

USE BEGAN MAY 13, 2003

00184-A




2003 CHIEF PARTS CATALOG

FRONT WHEEL, DNA BRAND

No. Part Description
1 22170 cciininss Rim Strip 167, side valve
2 22-052 . Tire, Front, Blackwall, Michelin, MTH90B16-71H, Chief Standard
22-125 ... Tire, Front, White Wall, MT-90H-16 74H, Maxxis, Chief Roadmaster
3 22-182 ... Inner Tube 167 Side Valve, 5.00/5.10"
21-068 .............. Inner Tube 167 with offset valve
4 25001 ... Wheel, Front, 167, Assembly (Rim, Hubs, Spokes & Rage)
5 50-102............. Rotor Brake Front
6 96-055.............. Bolt, 5/16™-3/4”
7 24-334 ... Seal
8 24-333 ... Bearing & Race
9 23-057 ...cvvene. Spacer, Wheel Bearing 4.420”
23-050 .............. Spacer, Wheel Bearing 4.425”

23051 ooz Spacer, Wheel Bearing 4.430"



REAR WHEEL, ILM BRAND

32-6

00067-A

USED UNTIL MAY 12, 2003




2003 CHIEF PARTS CATALOG

REAR WHEEL, ILM BRAND

No. Part Description
1 22-170.............. Rim Strip 167, Side valve
2 21-052 .............. Tire, Rear, Blackwail Michelin MTH9016-74H
22-130.............. Tire, Rear, Whitewall, MT90-16R 74H TL, Maxxis, Chief Roadmaster
3 22:182 v {nner Tube 167, Side Valve, 5.0/5.1"x 16", TR6
21-068 .............. inner Tube, Michelin 167, with offset valve
4 96-960 .............. Cotter Pin 1/8"x 1", Zing
5 96-859............. Nut, Slotted 5/87- 18
6 96-334 ............. Washer, flat, 5/8” SAE Thick, Hardened
7 97-478 ............. Spacer, Rear wheel, 14™3/4" x 1/2", Non-Painted
8 96-054 ............. BHSCS, 3/8™-16 x 17
9 50-103 .............. Rotor, Brake, Rear
10 P 12 T | SO Wheel, Rear, 60 Spoke, Assembly (Rim, Hub, Spokes & Race)
11 24-044 ............ Spacer, 1907 thick
12 78-050 ............. Pulley, 14mm x 65 Tooth
13 96-057 ......coovee. SHCS, 7/16™14 x 14"
14 24-042 ... Spacer, Axle, 147
15 90-693............. Axle, Rear, Stainless Steel
16 75-009......c... Belt, Final Drive, 136 Tooth
17 24-333 .. Wheel, Bearing & Race Set
18 24-334 .............. Seal, Wheel
19 24-050 .............. Spacer, Axle, .6027 Length, stainless steel
20 23-057 ..., Spacer, Bearing, 4.420”
23-050 ............. Spacer, Bearing, 4.425"
23-051 .............. Spacer, Bearing, 4.430”
21 21-062 .............. Wheel Assembly Rear, 16", 60 Spoke, Chrome Maxxis Whitewall, with Rotor & Puliey

21-951 . Whee! Assembly Rear, 167, 60 Spoke, Chrome Michelin Blackwali, with Rotor & Pulley



REAR WHEEL, DNA BRAND

32-8

USE BEGAN MAY 13, 2003

00183-A




2003 CHIEF PARTS CATALOG

REAR WHEEL, DNA BRAND

No. Part Description
1 22170 e Rim Strip 167, Side valve
2 21-052.............. Tire, Rear, Blackwall Michelin MTH9016-74H
22-130.............. Tire, Rear, Whitewall, MT90-16R 74H TL, Maxxis, Chief Roadmaster
3 22-182 .. Inner Tube 167, Side Valve, 5.0/5.1"x 16", TR6
1] o] ——— Inner Tube, Michelin 167, with offset valve
4 96-960............... Cotter Pin 1/8"x 112", Zinc
5 96-859.......c... Nut, Slotted 5/8”- 18
6 96-334 .............. Washer, flat, 5/8” SAE Thick, Hardened
7 97-478 .............. Spacer, Rear wheel, 1%4™-3/4" x 1/2”, Non-Painted
8 96-054.............. BHSCS, 3/8-16 x 17
9 50-103.............. Rotor, Brake, Rear
10 25-002.............. Wheel, Rear, 60 Spoke, Assembly (Rim, Hub, Spokes & Race)
1 24-044 ............. Spacer, 1907 thick
12 78-050.............. Pulley, 14mm x 65 Tooth
13 96-057.............. SHCS, 71614 x 147
14 24-042 .............. Spacer, Axle, 1%”
15 90-693............. Axle, Rear, Stainless Stesl
16 79-009 ... Belt, Final Drive, 136 Tooth
17 24-333.............. Wheel, Bearing & Race Set
18 24-334.............. Seal, Wheel
19 24-050.............Spacer, Axle, 602" Length, stainless steel
20 23-057 .o Spacer, Bearing, 4.420
23-050............. Spacer, Bearing, 4.425”
23-061 .............. Spacer, Bearing, 4.430”
21 21-062 .............. Wheel Assembly Rear, 167, 60 Spoke, Chrome Maxxis Whitewall, with Rotor & Pulley

21-951 ..., Wheel Assembly Rear, 167, 60 Spoke, Chrome Michelin Blackwall, with Rotor & Pulley



WINDSHIELD

SECTION 33



WINDSHIELD, ROADMASTER & ACCESSORY




2002 CHIEF PARTS CATALOG

No. Part Description

1 80-085............ Windshield, full size, clear, with logo

2 65-213 ..............Windshield, shield only, fully cut, Roadmaster style

3 65-201 ............. Bracket, windshield support, left up-right, polished, chrome
4 65-210.............. Nut, acorn, locking pellet, 12-24, 5.5,

5 65-200............. Bracket, windshield suppont, right, up-right, polished chrome
6 65-203 ... Brace, inner, horizontal, polished, Chief

7 65-207 .............. Washer, rubber, 516" x 17 0.D. x 1/16” thick

8 65-206............. Foam tape, 1/327 x 7/8", 6 foot roll

9 6520200000000 Brace, outer, horizontal, engraved, polished, Chief

10 65211 Washer, snap cap, 1/4”

" 65-209............. Screw, phillips pan head, 12-24 x 7/8” zinc plated

12 1o [ — Snap cap, 1/4”, chrome

13 65-205............. Brace, outer, left side vertical, polished, Chief

14 65-208.............. Screw, phillips pan head, 12-24 x 5/8" zin¢ plated

15 65-204 .............. Brace, outer, right side vertical, polished, Chief

16 96-897 .............. Washer, flat, 516", A.N., chrome

17 96-804.............. Screw, button head socket cap, 5/167-24 x 3/47, chrome

18 97-018.............. Screw, button head socket cap, 5/16™24 x 7/8" chrome

WINDSHIELD, ROADMASTER & ACCESSORY



WINDSHIELD, VINTAGE CHIEF

334 )




2003 CHIEF PARTS CATALOG

=
=

WINDSHIELD, VINTAGE CHIEF

Description

W e -~ M G A W =

[ T U T R T Tt
00 ~ O M o L N o= D

62-226 ... Windshield assy, Vintage style

62-227 ....Windshield, shield only, Vintage style

65-200 .....Bracket, windshield support, right upright, polished, Chief
65-210 .....Nut, acorn, locking pellet, 12 - 24, stainless steel

65-201 .....Bracket, windshield support, left upright, polished, Chief
65-203 .....Brace, inner, horizontal, polished, Chief

65-207 .....Washer, rubber, 5/16" 1.D. X 1" 0.D. X 1/16" thick

96-897 ... Washer, flat, 5/16", AN, chrome

96-803 .....Screw, button head socket cap, 5/16" - 24 x 1 3/8", chrome
97-018 .....Screw, button head socket cap, 5/16" - 24 x 7/8", chrome
65-205 .....Brace, outer, ieft side vertical, polished,

65-208 .....Screw, phillips pan head, 12 - 24 X 5/8', zin¢ plated
65-204 .....Brace, outer, right side vertical, polished,

65-211 .... Washer, snap cap, 1/4"

65-209 .....Screw, phillips pan head, 12 x 7/8", zinc plated

65-212 .....Snap cap, 1/4, chrome

65-202 .....Brace, outer, horizontai, engraved, polished, Chief

65-206 .....Foam tape, 1/32" x 7/8", 6ft. Roll



INDEX

REFERENCE



NUMERICAL INDEX PART NUMBER / PAGE NUMBER

01-493 ..
01-494 oo 3+
g 01495 ... 3
= 01-496
01-497
01-499
% 01-500
% 01-50
) T T—
5 01504
2 01505
01506 .
01-507 ......

01-508 ......

01-509 oo
01510 e
01-511 s
01-512
01-513
S 01514,
2 01515
¥ 01-516
¥ 01-517
L 01518 ...
= 01-519
2 01-520
H-521 ......
01-524
01-852 ......
(1-853
01-854
01-854
01-855
01-856
01-856
01-857
01-857 oo
01-858
01-858
01-859
01-858
01-859
01-862
01-863 ......
01-864
01-864
01-865
01-866
01-856
01-871
01-871
01-873
01-873 o,
01-874 oo,
01-874
01876 e,
01-B76 oo,
O1-877 oo
01-877 oo,
01879 e
01-879

................. 01-261.

................................ 01-262

................................ 01-262
01-263. "
01-263 ...............
01-264 ...............
01-264 ..
01-265
01-265
01-266 ..
01-267
01-267 ..o
€1-268 ..
01-269 .,
01-280 ..
01-280
01-281
01-281 ..
01-282
01-282 ..............
01-283.. :
01-283 ..
01-285
01-285 ..
01-290..
061-310..
01-311 ..
01-315..
01-316..
01-318..
01-319..
01-319..
01-321
01-325
01-332 ..
01-396
01-400
01-400 ..
01-400
01-41
01-401 ..
01-402
01-402
01-404..
01-405 ..
01-408 ..
01-407
01-408
01-409..
01-410
01-411
01-412 ..
01-413 ..
01-414
0t-415..
01-416
= 01-417
01-418 ..
01-419
01-420 ...
01-421

- 01-036
01-044

SR o

P

it

i
3

i




NUMERICAL INDEX

09022 covonimina

08-022..

09-033
09-034
09-263
09-263
09-264
09-264
09-350

10-001..

10-002
10-003

10-004......

10-040
10-115
10-116
10-117

10-118......
10-119......
10-127......

10-129
10-136
10-330

10-490......

11-500..ceee
11-502 e

B 119587
& 11-588
F 11-589.cn e
G
= 16-008
16-005......

16-124......

g S
16178 v
16179 e

16-180
16-181

16-182......
16-184......

16-209
16-210
16-219

5 16-228
G 16228
¢ 16-209..
16-239..
16-261..
16-264..
19-941..
19-941..

19-042
19-942

T 21-052.
L 21-052
I B 17 S
. 21-062..
5 29-066 .o

21-066

21-067.
21-067.
21-068.

21-088

& 21-068

21-068

7 21-950
So21-951
. 21-951...

21-970

92052
29-052.....

22125,
2095

22-130

22130

PART NUMBER / PAGE NUMBER




NUMERICAL INDEX PART NUMBER / PAGE NUMBER

35-519.. .14 ; . -160.... - 71-007...
a7-014., ’ . 71-023
37-015.. . . 71-024...
37-016.. e

37-017..
37-018..
37-019..
37-020
37-025
37-026
37-043
37-048
37-056
37-059
37-108
37-164
37-411
39-022.....
39-028......
39-043......
39-043
39-044
39-045
39-056
39-056
41-020.............
41-020..............
41-020
41-021.....
41-025
41-026
41-027
41-026.....
41-030....
41-031
41-032
41-033
41-033
41-034
41-037
41-051
41-052
41-053
41-059
41072
41-201
41-205
41-239
41-240
41-241
41-242....
41-275.....
41-275....
41-285
41-306.....o..
41-307
41-315
41-325
A3 .0




NUMERICAL INDEX

89-484 94-996
89-487... B 94-996..
89-488 =5 94-097
89-493 i 05-142
89-500.... 95-145..
89-553.... 95-149
89-560.... @ 95152
89-613.... 95-154..

89-613....c 95-164........ococen

89-637....ccccrnnne 95-164
89-638........c...... 95-164
L T —— 95-176
89-68% 95-940..

89-690 0 06-013..........

89-691 % 96-013
R 7 96-019.
89-696.............. i 96-022

89-697 96-025................

89-699.... 96-028..
89-700 & 96-028
90-356 96-030
60-364.... e 06-031.
90-364.... 96-032.
90-575.... 96-032.
80-577..ccourerennnn 96-033.
90-642 % 96-033....
90-648.... -
90-693......iii

90-693
94-008....
94-033
94-037
94-085....
94-076....
94-076....
94-079....
94-083....
94-093.... "
94-085.....one
94107
94-115.... “
94-168......ccvivnns
94-185......ones
94-188....
94-189....
94-189....
94-255....
94-267....
94-258.... *
94-259.....covinns
94-260
94-262....
942661 e
94-268
94-269.... ;
94-278. s
94-279 i
94-280....
94-283
94-700 covirosiccin

84-996.......cccernn 77 ﬁg 96-142.....r...coe
7

96-246

96-255.......
96-260......cce0inms
96-260
96-264
. 96-200
96-296
96-297
96-298.......
©96-320...

96-333
96-334
96-334...

i 06.342
96-343

PART NUMBER / PAGE NUMBER

96-804

96-804.......

< 96-806

. 96-806

96-806
95-806
95-806
96-812.......

% 96-812

96-813
96-822.......
06-828
96-828.......
96-831
96-839....0reriae

% 96839
* 96-839

 06-840

96-841

96-841
© OB-BA...
% 9B-B45...

96-849

96-849...
96-850...
96-850...
96-850...
96-850...
96-851.... .
96-852......cccoe.

05852
¥ 96-853...

S 06853

96-854

96-854...

96-857

96-858

96-858... - .
S 96-859 i 96-903

96-859.....0.0ren e 7% 095-004

95-862.. o e 96-904...
1 06-864.. . Y 95-904....
T 0B-864.. . 96-905....

96-864 ¢ 06905
- 9B-865 © 9B-805

. 96-870.. ; 96-906....

+ 96-873 96-906
% 96-873 2 96907 1
. 95-876 96-907...

96-876

065879 s
86-879
96-886......
06-886......
96-892

W 96-892.....



NUMERICAL INDEX

96-920

96-921.......
96-923.......
96-923.......
96-923.......

96-927
96-927
96-927
96-927
96-931
96-833
96-933
96-936
96-936

96-936....000 v
96-938.......

96-938
96-940
96-940
96-960
96-960

96-965................8-
96-965...............8-

96-965
96-991

96-991.....c
96-991.......

96-996
96-997
96-997
96-997
96-998
97-000
97-005
97-006
$7-006
97-006
97-007
97-008
97-009
97-009
97-013
97-014

97-016.......

§7-018

97-085...c i,

97-099

L7 0] —
LS ) ——

97-110

%
5
]
&
7

54
.
&

TR

S 07-600.. .
= 97-602.....

f98-017
 98-083
i 98-086
©. 98161
" 98-161
98-162.....

98-162
98-163
98-171
98-512
98-513
98-550

89-821.....c.cni

PART NUMBER / PAGE NUMBER

o v e S o R RO R

=

Lore e

:“%.f.
W

4
e

o
i



ALPHABETICAL INDEX DESCRIPTION / PART NUMBER / PAGE NUMBER

#10 Lock Washer Bearing plate
1/47 AN. Washer Bearing s6t, [Bf €8S ..oovvoveieiceee e G010 8-1
1747 Flat WRSHET oot Baaring set, Bt CASE ...eviierireceimiinr e 01-010........ 8-13
1747 HICH WASNEE Z.vevreressice s e Baaring Split Cage, mainshaft...........ccoocoovrveeriiceeeiee e 11-502 ........ 31-3

1/4-20 Hex Nut... Bearing, CONNECHNG 100 vvvrrrrrerrnmimerme e imrrimieresspemeeseessnrene01-026 .. 8-9
10-24 Nut ... Bearing, inner cam . s I B 8-5
10-32 x 3.’16 Socket Head Set Screw ..................................... Bearing, inner race, main shaft RSSSURRSURORTSSINY, | | -.;1C1: S 31-5

1st gear, mainshaft......ooeiiiinnerone Bearing, spherical
2nd gear mainshaft.... . Baaring, spherical...
3816 x 1" Fhes....... w Bearing, Steering..........
32 tooth helt pulley Bearing, taper roller |nnersteer|ng head ................................. 19-942 .......18-9

3rd gear countershatt ... Bearing, taper roiler, inner steering head..........coeeveeecvvcinnene. 19-942 ....18-11
3rd gear Mainshaft, 2nd gear countershaft @ Belt, Final Drive, 138 TOOM ..o 75-009.......32-7
Ath G8ar COUMNBISNET ..., oeoemee oo seneese e mmasenen e B Belt, Final Drive, 138 TOOM o.ooevevccevccerersscrsssenennensennnreness £9-009 ... 32-0
4th gear mainshaft............co.ovoveeeie e Bezel, dash, 5.5 gallon fuel tanks ... 56-052 6-3
57167 Chrome flat WaSher ... ivere v veeees e -898........ Bleeder with rubber cap

567 Hex Nt ...ocoeee . Bleeder with rubber cap...

516" Hiem Joint....... y Bleeder with rubber cap...

5th gear countershaft s Body, pressure, black ancdized finish .... .01-239 ... 8-27
Sthigear mainshatt.covwnnmmanmmiaaisaseiin Body, pressure, poliShed ... vcieeeieecee s 01-239 1L 8-28

716" flat washesr 118700 ZING ..o Bolt , banjo, M10 x 1.0 X 18MM...cccciieeeeveeieie e 50-060 L. 2-8
AGJUSTRE SCIEW ...eece et Bolt case, 12 point, 5/16-24 x 5.63", qty. ..
AdJUSTEE SCraw NUL ... e Bolt case, 12 point, 51624 x 5.63", qty. ..

Adjusting screw shift shaft .............. Bolt hex 1/4™-20 x 114" zinc ....ccocenne.

Adjusting screw, accelerator pump ..... . Bolt, 5/167™-3/4" ..

T T o [ ——————— . Bolt, 51167-3/4" . .

AMDBAT TUIN SIGNEL ..o et semb e Baolt, banjo, M10 X 1 0 b 1Bmm

ANCROE PIALE ... riiniersmissaresrrses e seeme e s s reesmn e amneaens Bolt, banjo, M10 x 1.0 X 1BMM e

Ati-rattle CHP .o Balt:icable bracketsommenmnnprmsmm e neranans

Axlg-AdjUSter: s, o R Balt, Carmiage 3/8™18 X 3 e

Ale- AHJUSTEE v s an st s s §& Dolt, case 12 point, 1/4*-28 x 5.38"....

AHIBIVRE 20 vinvsivssmvivisn oot iV v S e s § Bolt, case 12 point, 1/4"-28 x 5.38" ...

Axle, front, Paiali.............. & Bolt, case, 12 point, 3/8-16 x 2.875".

Axte, Rear, Stainless Steel ... Bolt, case, 12 point, 3/8"16 X 2,875  ...covvvreriirerreme e 01281 ........ 8-13
Axie, Rear, Stainless Steel ... o Bolt, case, 12 point, 5/16"-24 X 5.07" . .c.oocrier e 01-285........ 8-11
BACKING DIALE c...coeeererr s e s Bolt, case, 12 point, 5/16"-24 x 5.07" oo 01-285 8-13
Backing plate, air box... BOEERIANGE: e s s 7 o T 4-3
Backing plate, air box........ Balt, fark oit drain, M6 x Bmm .. 31-382 ... 14-5
Backing plate, teft saddlebag Bakt, Hex, 1/27-20 x 3.57... 96-065 ........ 18-3
Backing plate, left saddlebag ........... Boit, Hax, 1/4™-20 x 3/4", zinc, grade 5.. ..06-812 ........ 18-7
Backing plate, left saddlebag........... BGlt; Hex, T2 X3  nemnennmnanamnna i 900 e o 23-3
Backing plate, right saddlebag..... B Bolt, Hex, 516" x 1.25" W/PAtth ... 96-072 ... 2453
Backing plate, right saddlebag Bolt, Hex, 5167 x 2.5 w/pateh. ..o 96071 24-3
Backing plate, right saddlebag..... Bolt, hiex, 5618 x 114" .o 96-822........ 8-17
Badge, tani, set... : Bolt, Hex, 7/168™20 x 1447, ChrOmMe....ovvvorvvesree e cevemeorannienne 33-189 ... 18-7
Band clamp, T- b0lt 2 625 d|a Bolt, fever to shaft retaining ...

Banjo adapter, 35 degree Bolt, shoulder, 5/16" x 5/8" ,zinc

Banjo adaptor, 90 degrae, 1T0MM ...ccooviveieeccee e Bolt, shoulder, 5/167x 1/27........

Banjo adaptor, 90 degree, 10mm ..., Bolt, studed, 5/16™18 x 2.623"..

Banjo Bolt..ocmnmmnnnmnninimnisaiis Boot, accelerator PUMP ..o s

Banjo bolt, 3/8™24 x 5/8” with brake switch .. Boot, FUBDEE, 0. . i s

Banjo bolt, metric, 10mm X 10X 18 i BOTOM SHO...........oo.oon, e S S T

Bar, auxifary light stabilizer.........ccviiive e B OO CONE s B R SR A R T

Base, TOCKET DOX ...t s s Box Datetocwmmnensmmnssmammasmns

Battery, 350 CCA, 12 VOl oo Brace, inney, horizontal, polished, Chief ..

BRALNG o s s e e LT1- Brace, inner, horizontal, polished, Chief ........

BEAFIAE 8 BAt i ot Brace, outer, horizontal, engraved, pchshed Chlef .................. 65-202 ........ 33-3
Bearing & Race.......cccoceee Brace, outer, horizontal, engraved, polished, Chief.................. 65-202 ........ 33-5

Bearing 5th gear maisshaft Brace, outer, left side vertical, polished, .......c.covnervieee e 65-205........ 33-5
BRAFING COHAT ..oces e errire et v 28-3 azg Brace, outer, left side vertical, polished, Chief... vererreeeene 897203 .......33-3




ALPHABETICAL INDEX DESCRIPTION / PART NUMBER / PAGE NUMBER

Brace, outer, right side vertical, polishad, Chief Busnmg shifter shaft

Bracket assemdly, Cable ... BUSHIRG, UPDET orevevecs e ereecteres et s s s e res

Bracket, auxilary light, left... Bushings, damper tube

Bracket, auxilary light, right B8 Cable assembly, speedo pickup module ..o 94-279 ... 77
Bracket, canister clip ............... -103 ... Cable battery, negative, with lead 77, 1600 strand, 4 gauge....94-095 .........7-3

Bracket, exhaust, black, Chief...........ccoovveeeivrcecies e 37014
Bracket, headlight Vintage, machined........c.cccoveevvevevevee.....66-086 ........
Bracket, plate SUPPCIM......c.oeveceee .. B2-308
Bracket, plate SUPPOM......covcveie i, 027308
Bracket, plate support.... . 62-308
Bracket, saddlebag, thage Ieft 5|de ........... 62-024
Bracket, saddlebag, Vintage, right side.........cvvvioeiciceee e, 62-025
Bracket, seat, front tongue, 4.69° 1000 .........ooeeeve e 65-014
Bracket, seat, {ront iongue, 4.69" 10RG .......ooeeevee e 65-014
Bracket, seat, front tongue, 4.69710nG.....ccceeevecvcvevenenn...65-014
Brackal SEaL, MBI oo oo e Ve s 65-013
Bracket, SEaL, FBAN . ... 65-013
Bracket, seat, side mounting .............cooe e 62-088
Bracket, seat, side mounting ... ....62-088
Bracket, seat, side mounting ... 62-088 ........
Brackat, smog canister............ 16-261
Bracket, speedometer, stamped...........c.ooooovevieeeviviies e, 56-050
Bracket, spotlight, left, chrome.........cooooooiee e B7-019
Bracket, spotlight, left, chrome.. oo, B67-018
Bracket, spotlight, right, chrome ... 87-033
Bracket, spotfight, right, ChrOME ..o 67-033........
Bracket, windshield support, left upright, polished, Chief ....... 65-201 ........
Bracket, windshield support, left upright, polished, chrome ...65-201 ........
Bracket, windshieid support, right upright, polished, Chief.....65-200 ........
Bracket, windshielg support, right, upright, polished chrome.65-200
Brake ACTUALOr BOOL. ... e 812240
Brake Actuator RO ... e 812239
Brake ever: . mmmmmnannnmnsrass s amesnea A 1503w
Brakeling. cuimanmmmsnanmseaesssesserrs DUR0A2 s 28
Brake lINB.. ..o e e 50-042 ..........
Brake ine dB™ ..o 50-013 ........
Brake ling, 46" ..o 50-013
Brake:ling 465w s s S 50-013 ...
Brake: Bals:. ot s 50-061
Brake PAUS ..ot 50-061..........
Brake Pads......o..cocceeeeveieeee e cerem e enese s 30082
Brake Tip PONSNB ..o 41-242
Breather valve.......... T 01-073 .........8-
Bucket, headlfghtouter (Iarge).... ...... 66-006
Bucket, headlight outer (Jarge) ... e e

BUdOY PBOS. cuommmmsommmm s s e et g

Bulb, 1073 12v...
Bulb, 1073, 12v
Bulb, frent fender ltght 10 per pack
Bulb, headlight, Ha ........coovvirnmeimen s e
Bulb, headlight, HA .........cccoor ot rnreens
Bulb, Replacement 1156............cocevvreeei v v s
Bulb, Replacement, T157 ..o
Bulb, Spotlight H3 25W_......

@ Cable clamp, 3/8"
Cable clamp, 3/8".......,
B% Cable, assembly, starter ground 10 160 sirand 4 gauge ...... 94-083 .........7-3
Cable, battery, positive w iead, 207, 1600 strand, 4 gauge.....94-115 ... 7-3
CalIERT RO e AT T S TR o

Caliper, front, Brambo ..o s

Caliper, rear, with pads ....

Cam. ...

Cam change gasket klt
Cam change kit...
Cam cover fngger housmg assembly ...................................... 00-130 .......... 8-3
Cam cover, inner, assembly includes 2, 3, 20, 21 .o 01-905 .......... 83
CAMICOVEE GUIBT v emmssswsimnmmsisismamiams M-134 ... 8-3
Ganister, ChArCOal .......covveeeiee et esvs bt eran 00-035 ........29-3

Cap; ol fillcwsmnnsmunsnmnenen s semnaminnsen@ 3580 e 22-3
Cap, rubber, purge POrt .........cvvveereiviecreees e esreremeee e ssmen 01-494 ... 3-7
Can, Ste, ZiNC.. v e

Cap, StBE ZINC...covvevee ettt

Cap, S188I, ZINC..cece ettt ettt e s et ebera s

Cap, SWInQaM o s i i i s

Cap, swingarm.........
Carburetor adaptor......
Carburetor adaptor . -
Carburator with choke cable......crieci i 00176 .......... 37
Cases, black, machined, matching Set.........cccoeveeevicriienens 01-221.....8-11
Cases, black, machined, matching set.........cccoivivicriininns 01-001 ........ 8-13
Center fairing, left side, Black ... een....89-368 ... 10-3
Genter fairing, left side, Blue Metallic.........cvcevvrrreenrenrenr.-.89-369 ... 10-3
Center fairing, feft side, Crimsen ..o 89-370 Lo 10-3
Center fairing, right side, Black .......... .
Center fairing, right side, Blue Metalic........cocoe v vvvivien e 89-372 ... 10-3
Center fairing, right side, Crimson.........ccooevervecervicieieie 89-373....... 10-3
Chain Adjuster ASSEMDBIY .....c.cooviiiiie e 71-006 ........ 23-3
Chain TENSIONBE <.......ovvevee et e s 71-024 ... 23-3
Chain, Primary.....
Check bali, 3/87,
Check bali, 3/8", "
EHOKEICADIE wmrmmmmmmsmmrma s s R R TR
Chrome Fitting,Top cover venting, 20° ..o 114500 31-3
Chrome Trans Top COVEN ..o crreecsvennisesnen e eareneennn 10-004 L 31-3
CIAIMP oottt ce et ettt st b sat s nat s s b s e

Clamp, 1/4" fuel line.....
Glamp, 1/47............. .
CRMP, 157 oottt ss s s b
Clamp, handlebar, DIllEt ...t e
Clamp, ROSE, #24......ocoooe et
Clig, needle Fetainer s mannmr s s
Clip, upper pushrod cover...

Bushing ... f Clip, upper pushrod cover..
Bushing .......... i Clip, upper pushrod caver......... 5
Bushmg, cam Cover, requxres reaming Close-ratio first gear cnumershaft ........................................... 11-506 .......31-3

Birshing kickstaitt.. o memmnsaimemnnnssnnnamsimi ClItEhicalla rmmmmmsimmimsms s s s 61-045 ........ 17-3



ALPHABETICAL INDEX DESCRIPTION / PART NUMBER / PAGE NUMBER

__ _ Part# - Pg#  Descriptinn .
GIULCH CoMteT COMP.. c. oo eeeeeeeeres e -

: OO O U PORUUUOUROROTRROOD o1 s § IS 6-3
CILETH VBT oo ovee oo v eemees st ses s esmes s B Dash, Red MetalliC....o..oocooevvsisseivscsonss e 88-312 6-3

Dash, Deep red

Clutch lever pivot kit PECalS:: I8t GOl O nmmmnasmenmmmsmmmammssms 89-249........ 16-3

Clutch lever support

Decals, left, Gold/Black, large Indian Scriot, Springfield ......... 89-613 ....... 16-3

Clutch Quter Comp ..o Decals, left, Silver... 89-391 .......16-3
Clutch push rod centar DIBCE ... Decals, right, Gald, 9" wnr.89-248 .. 16-3
Clutch push rod 1eft @nd PIBCE..ve e e Decals, right, Gold/Black Iarge Ind!an Scnpt Spnngneld ....... 89-613 ........ 16-3
Clutch push rod right 8nd.........coovinmrerirn s Decals; Tght, SIVEE ...cvmmimm s B9 16-3

B0, 0y emsmse Bl e ST T S T Dowel pin 00-074........8-27
Collar, lower, ValVe SDIING...crereeeececcee s ssrerssresersrnn s % Dowel pin ............. wen00-074 ... 8-29
= 11-536 31-5

Collar, upper Yalve SPriNg ....cevrecmeeeeocerecececmssssieseseseniesnn Dowel Pin
Complete Assembly Only...... Dowel Pin .. . 11-559 ........ 31-5
Complete Clutch Assembly........cccooeee. Dowet pin, 1/ "x 3/4" qty reqd . - . 01-060 ........8-11

Complete Taillight/TurnSignal Assembly.. Dowel pin, 1/4" x 3/4', aty. reqd. 2.. e | |4 B-13
Complete Turnsignal, Left......ov e e Dowel pin, 1/47x 5/87 3 required par rockerbnx ................... 01-142 .......8-3

BRI TSI RIGM e B Dowel pin, 3/32" x 318", stainless steel..oovoroororeceerernennn.01-852 .. 175
Concho ndian Read. ...cummmummanmnmmsmmmns Dowel pin, cam cover, inner, pack of 10 e 01141 18-3
Concho, Ingian Read........c oo - M Dowel pin, hollOW, SMalL... e 01-061

Concho, Indian Read.........ccooeceeeieeieeeiee s - 7 B DAIN PIUG . e s 01-479
Cone, bottoming, Paioll ..o - -5 # B DR P s 71-007
Cone, endcap, exhaust.......... % Drain plug 0143{] ........................ |V —

Connecling rod set, H-beam. Dust cap, fork leg, Dia. 41TMM...ceveerieererem e 31-302
Connector, 6 pin plug, housing black .. DUSt ShIBI, TATGE....veeeemreeer et s 33-012
Connector, 6 pin, intarface S8al.......ceniiemieismrreens Dust Shigld, 12108 . v ereemeee i3 012
Connectar, 9 pin, Rousing HIACK ... Dust shigld, SMAl ... e 33-011 ...
Connector, 9 pin, iNterface $8al ...t Dustshigld, Smalic . wmmemone st s 33-011

Connector, 9 pin, Wirg S8al ... Elbow assembly, fresh air vent....
Connector, Female End.................... Electronic control meduile........

Connector, Female £nd Pin, 20-14 _..... . Electronic contral module....
Gotter Pin 1/8" x 1127, Zinc ... . End cap, fishtail.......corvrnrneee
Cotter Pin 1/8"x 1127, Zinc ... ENd COVEL, CRIOM ....eceeeeeeeecee e ben st rerenns 10-003
Countershaft......ovceceeeieiecieee Engine/enrichner MAUNt ........oceeveeiiee e e s sr e 90-577
Countershaft leftside case DEAMNG. ..., B E-ring, cable Drackel. ... 012621

Goupling, clutch release ... e B C-ring, jot NEBAIB. oo 01-408 .....
BOVEE AT DO rvusvsmsmemsmmsamansssrss s s - & E-ring, link lever .. .01-4t2 .
COVE AR DO rssscrsaissimsssmmmiresmarvinss i . : Evap door........ cemerermererensinnnnn 01168

Gover, Clutch ........ Evap docr shaft ........... s 12863
Cover, coil, chrome........... Evap. Door shaft Ik simansuimsainn e, 01-862
Cover, horn, Indian logo... i Exhaust flange set, ChrOmE ... 37-026
COVer, MSET. BRIBE .. vverusrenseseneee dveiss i s s i e Exhaistgasheti s wmmmmmmmsmmmemsmassassmamsrmging

Cover, Tiser, Bhiefu s o Exhaust set, VINTAQE .c...oceeeee oo s st
COVRE-TOCKET » corsmmmm s s Exhaust set, 2 into 1...

GOVBE SN woisssssvcscsmmsnnisn subsas s st omms sonias s sbts i isvesssmse s B¢ Exhaust valve, 1.6107........ :

COVEL, SPHIND 1vvvvrarveeeeneeemsenesassessessssse s ermessressasnsassesss s sess e somsvesasoesssnes 3 Exhaust, pipe, 2 into 1 header 2002 ChIBf. .

(0000 A 10 DO . 33 BB EXIBOOET, MEIN B ooorrooocoeeoceeoe e oecssssssssnssssssssnressenes s rasesseroes 01-467.........3.
Crank pin, fiywheel, heavy case with nuis............ ....01-172 B F/B Brake Bracket SDACET ...ocvoveevicrirencrinr s 41-342
Cylinder head assy., front, with black polished fms v 01-236 F/B Brake Frant Mount Assy Anodized .......cccooovvvcenricnren 41-334

Cylinder head assy., rear, with black pelished fins ... H-237 F/B Braka Lever POUSHEA ..o oo seneennen 4 1-338
Cytinder head Stud Kit....cooc oo 01-404 F/B Brake Lever Spacer Polished .......corvorervcrnrveenecncercrnnnen 41-339
Cylinder head Stut Kit........coociecr e 01-404 F/B Brake Mount Bracket Anodized ...
CYliNGR, TAT .....ovirviarrsresenrer s s e et seins 01-234 F/B Brake Rear Mount Anadized.....

CYINGRE, TIOMT . v 01-233 F/B Heel 1oe Shifter Polished.......

Damper Kif.......ooooeeeecceean. e 38-022 ... F/B Heel Toe Spacer Pclished.........
Damper Kit, 20601 Models........ e 39-028 L F/B Shift Front Mount Assy Anodized ...
Damper tube assembly, Paioli..........commrmosm e 31-380........ F/B Shift Mount Bracket Anodized .......oocvveencemri e 41-327
Damper tube, With BUSNINGS...eveee e 33-175 /B Shift Rear Mount Brkt Anodized ..o 41-329
DASH, BlACK. c...vee et eerrreeee e sraer e s 89-311 ... Fender, front, BIACK.......cvuvrvrirerreeemssmeverssseesesnevsseenseneene oo 83389
Dash, Blackberry Metallic ... .o crervccoesinisniimnsemsieesceneeeas 26-640 .......... - Fendar, front, Black/Pearl White . 26-674

Fender, front, Blacik/Red Metalic.......c..ocoievrmveecnccniiciennes 26-701 ........
Fender, frant, Blackberry metallic/Black.........coooevccciiiineenns

Dash, Biue Metaliic ... R T s O DO D
Dash. Centurv Red, tha(;e Chtef ............................................ 89-687



ALPHABETICAL INDEX

Fender, front, Blue Metallic/Pearl White.......................

Fender, raar, Black ... ST VOU PO PO O OUOOVOTOUURRRRPOOOE :1¢ o5 141 |
Fender, rear, BIack/PearI Wh|te rererrreene e 20-686
Fender, rear, Black/Red Metaihc...............................................26-703
Fender, rear, Blackberry Metallic/BIackK .......c.cccovveiieerrerrricireeas 26-685
Fender, rear, Blue Metallic... . 26-682
Fender, rear, Blue Metalllc/Pearl Wh:te ....26-683
Fender, rear, Century Red, Vintage Chlef. 89-692
Fender, rear, Copper/Black........ccovvveiereciee e 26-708
Fender, rear, Deep Red/ Cream .....ooeeecviceece v 26-684
Fender, rear, Red MEIAIIC .ovvvoviee e 89-351
ElIBR PG s s 11-547
Filter plate, front....
Filter plata, frent....
Filter plate, rear...... .
T CTA]EN [0 11 N SE N e p— 01-857

Filter, 112" thick, synthetic ... 01-858

Filter, 112" thick, SYnthetic ...
Filter, Gif, MoOtOr w/gasket........covovvviieemrcecerenecee e
Fitting, 3/87x 1/4" male, 90 UBOTEES ...oevevcee e
Fitting, hose, 90 degree, 1/8'NPT x /8", chrome ...................
fitting, hose, 90 degree, 1/8'NPT x 3/8', chrome ...
Fitting, hose, 90 degree, 1/8" NPT x 3/8"................
Fitting, hose, 90 degree, 1/8” NPT, x 3/8”, chrome..
Fitting, hose, 90 degree, 1/8” NPT, x 3/8", chrome
FRNGE, IMTAKE ... e
Flat end 1/27-20 x 1/27 S8t SCreW ..o vevvrecice e
Bl EE Y s s R S S WS e
Fioat chamber body....

Floorboards For Pohshed & Black Anodued Contro S w/ Jogo 45-002 ........
Flywheel set... rervrerererenessesesesenmensesensneeennns 01-080 L B
Foam tape, 1/32 X 7/8 Bﬂ Roll ............................................. 65-206 ........

Foam tape, 1/32"x 7/8”, 6 foot roll v e.......65-206
Foam:tape; biack, 025" % 5%..vnnnnamnnnmnsas 97-016
Fork assembly, 18ft........cc.ocoeiiiere e 3 1360

Fork assembly, right ... 8 1-361 L.

Fork tube slider cover assembly.............cc.cooooeevveccvec e B6-134
Form ring, bottorn, cam cover
Form ring, middel, cam cover
Form ring, top, cam cover........

01-058

Framie; DIACK: o maimnmmmimmsssw s ayia s e 16-184 ...
Frame, Sissy bar, ChIOME ...o.eccei e 827020
Frame, sissy bar, Chrome ... 62-020 L

Frame, 5issy bar, ChIome ......coi i 62-020 ........
Friction Plate.. cussnamamin sammames sy 71-103.........4-
Friction Spacer Plate........ v d1-104 L4
Frost fendsr light, naw style wnhout gaske ..... 66-037 ........
Fuel cap set with keys, non-vented............cccoccovvvveeriiicienenns 26-409 ........
FUBL O s, 0 590 BB 01-454.........3-

Fuel tank, left, BIaACK mvmmanmmnnnsmennnnman 89-481

Fuel tank, left, Black/Pear! Whte.........cco e verenninnnnrn 26-688 oo,

Fuel tank, left, Black/Red Metallic.........cocooooe e 89-487 ........
Fuel tank, left, Blackberrymetallic/BIack .........cveveviiiicnnnne 26-657
Fuel tank, laft, Blue Metallic ... 26-654 ........

26-671 ...
fender, front, Centusy Red, Vintage Chief........coovoveciereeeen 89-691 ........
Fender, front, Coppei/Black .......o.ccvveenee.n. e 26-T06 L.
Fender, front, Deep Red............. s PO O D r
Fender, front, Daap Red/Cream ........oooveeeeiee e 26-672 ........
Fender, front, Red Metallic............cooocov v 89-360 ..

Fender, rear, Deep Red (Springfigld) ... 26687 ..

01-856...........
01-856...........
01857

01-056......8-3 B Gasket, ifter block Rear...

01-057 ..........

DESCRIPTION / PART NUMBER / PAGE NUMBER

Fuel tank, left, Blue Metallic/Pearl white W/Hed pin strie ..
Fuel tank, left, Century Red, Vintage Chief .......ccccoovvvivveveine.
Fuel tank, left, Copper/BIack ..............c.ooovveervivreece v
Fuel tank, left, Deep red. ... e
Fuel tank, left, Deep red/Gream
Fuel tank, left, Red Metaltic ......
Fuel tank, left, Springfieid Black .. 5
Fuel tank, HgatBIACK .......cvereni st rreaeas
Fuel tank, right,Black/Pear! WHite.........c...cocoveiveerimnreieies e

Fuel tank, right,Black/Red Metalic...........ovimvcemreirmnennsiinmnninns

Fuel tank, right,Blackberrymetallic/Blagk ..............oco.oevevvenne

Fuet tank, right,Blue Metallic ......c.c.ccoveveevevereereerees e

Fuel tank, right,Blue Metallic/Pear] white W/Gotd pin stripe....89-697 ........ 16-3
Fuel tank, right,Blue Metallic/Pear! white W/Red pin stripe ....26-660 ........ 16-3
Fuel fank, right,Gentury Red, Vintage Chief......c.ccoovvvevivarereens

Fuel fank, right,Copper/Black..........co.cvevveeeciivies e

Fuel fank, right,Deep red ... sesesrsvenenes

Fugl tank, right,Deep red/Créam ... ivvieceeeecerrien e

Fuel tank, right,Red Metallic . ....c..coervrceivervr v

Fuel tank, right,Springfield BIACK ...........cccovvivemieeese e

Fuse, 30 amp......ccoeevvevieeceienns

Gasket............

Gasket Kit, Complete engine ovarhaul ..o vveiiecienecenennne
Gasket Kit, Complete enging ovarhaui.......cccoevvererieisrninas
Gasket Kit, Complete engine overhaut ...
Gasket Kit, Top end overhaul ...
Gasket speede plug ...

g Gasket, baaring housmg (trapdoor)

Gasket, breathar valve .................
Gasket, cam cover..

Gasket, Clutch Cover ettty et e panees
Gasket, clutch relaase end COVEE 1.ovnrmrevcneesersise s rars e
Gasket, cylinder Dase, front .o
Gasket, cylinder base, rear ...
Gasket, exhaust

Gasket, ignition cover, pack of 10.
Gasket, Inner Primary to Motor..................

Gasket, inner Primary t0 QUIBT Primary ...c...covovmvrvrererecrecrenees
Gasket, INSPECLION COVET .....vcvvrcier et eresam e
Gasket, lifter BOCK.Front ... oeviee e
Gasket, lifter black,Front............ccooi e

Gasket, lifter block,Rear............
Gasket, master cylinder cover .,
Gasket, pUMp i0CaSE v mnmrramas e
(B E1 1 O 01111 0 Lo = D —
Gasket, Replacement, Taillight Lens .....coocevevieeee e
Gasket, rocker cover, lower [eff ..o
Gasket, rocker cover, fower right..........cco.o..
Gasket, rubber, front fender light, new style....
Gasket, Spotlight ..o
GASKEL, LD COVBI ..o oeeeee et e er e

’; Gasket, TOP FUDDET . ccvveicnivrsrsisre i s smavessasesssenane

Gasket e p ubbelenmnnermnrmnn s e
Gasket, Trans TOP COVEr ..cvi e ssens s speesee s
Gasket, Turn Signal.......

Gasket, turnsignal.. ..09-022 .......20-9

Gasket, TUTNSIONAL cvvuvreme e s snesssstsn s ersssesseessesns 09-022 ......20-11




DESCRIPTION / PART NUMBER / PAGE NUMBER

D) ALPHABETICAL INDEX

Part # - Desoription - . Patd  Pg#
Gear, Ol PUMP AHVEN wooccercerreccecsscssressssssns im0 046 % Housing, Tumsignal, Right N/A _.........ooooorirroerrreci 68-002 ......20-13
Gear, 0il PUMP BHVAN oo eeereesesmreseerneenensnenseen 01046 e B HUE He% 38724 nmmennum s nm s dnm v 96-074 .......15-3
Gear, pinion, BIACK ..ot [dle a0jUStar aSSY, NG . e e 01-460.......... 35
GEEE Binien: bligmnrsmemmmmn snmanaa s Idle adjustar assy, SHOM ... 01-461.......... 3-5
Gear, Pinion, greem ..ot IdlaicablaChiek: cmmmmenamenmenmmmins g 61-030........ 17-9
Gear, pinien, orange Ignition madule, Powerplus 100........cccoeiiniicie e
GEar, PINION, FBU .o sess sttt s IgRItion, NUL DEZEI ... vore e e
Gear, pinion, yellow lgnition: muk M e anrey e
Gerator snout ............... inner primary, polished ...
Gerotor snout ....... Inner ramp, clutch release SSURUSROOURVTUUUPUUTVTTUIN & 5 2. OO § X
Gerotor, thick.... Inner Tube 167 Side Valve, 5 00/5 10 .................................... 22-182 ........ 32-3
Gerotor, thick Inner Tube 167 Side Valve, 5.00/5.107 ..o 225182 32-5
GRIOtOr, ThiN vt e Inner Tube 16 with otfset valve
Gerotor, thin ... Inner Tube 167 with offset vaive ... =
Girdte, left rocker arm Inner Tube 167, Side Valve, 5.0/5. 1 X 16 TRﬁ semvsmnd EE T 8 32-7
Girdle, right right arm... inner Tube 167, Side Valve, 5.0/5.1"x 16", TR6 ......................22-182 ........ 32-9
T OTTITVE ottt S P A O B S s Inner TS ASERMBI. i sarisnsssesivmnsisissmsasssiiss s ssvsmass 31-381 ... 14-5
Grommet set, 6 Tubber grommets & 2 steel bushings............26-022 Inner tube plug... SUURUUUUIUTRRPPOIOOOr: 3 R 157: BSTTIO 14-5
Grommet, center fairing ignition hole trim .......ccccoeeeeee. ....96-407 ........ Inner Tube, Mmhelm 16 W|th 01fset valve 21-068........ 32-7
Grommet, rebber, 178" diameter.............co.c... . A41-285 Inngr Tube, Michelin 167, with offset valve.......c.coovvcicnnn 21068 Lo 32-9
Handlebar controls kit ............. ...41-020 LR L L L s NERU. ... 8-11
Handlebar Controls Kit ... 41-020 Insert, water resistant, for Vintage saddlebags .........c............62-858 ........ 26-9
Handlebar Controls Kit .......covvoiiccrcr s 41-020 IS PN BONE T s servseusesverssimmassspssrpssmasissonsssmiissons o L S E Ouonsriss 24-3
Handlebar Grips, Pair, Chrome, Biilet ...... 41-608 Intake manifold ...01-396 .......8-17
Handlebar Grips, Pair, Chrome, Billet.......... 41-600 intake valve, 1.9407 .....cc..oi e s 01-145 .......8-17
Handlebar, 34.0" wide, 4.3" rise, 14.7" pullback ....39-056 VBIOEEGR ... emane Tt S T O 96-331 ........ 22-3
Handiebar, 34.0" wide, 4.3"rise, 14.7" pullback......................39-056 iR 1solator, rubben 42 thick .o 26-537 ........ 11-7
Hanger.... e D0-055 & Jackshaft, modified for use with Compufire starter.... 72-327 ........ 7-13
Hanger, rearbrake cahper Brembe steel black flnlsh o D0-075 JBE K oot s 01-521 ........3-7
HardWaTe Kiteommmanmnmmmmmsrssaasasmsasmismimem (T O det needle, 05 .o e s (1-495 ......... 3-3
3 10 o L R ——— 94-262 .......... JBENBRAIR, TB ...t are e 01-496.......... 3-3
HAFFESS, COIl.rarrvoreieeeseeereremesiresemsiesesse e e emsmsns i renararssenns 94-280 ... JBE NBEAIR, 97 oo e e 01-410........... 3-3
Harness, RBAHIGNT ... et Jet needle, 98 01-499........3-3
Head Balt, 100G v eoeeeeeccecrreeerrn e e ccemstenis e a1-170 88 Judder Spring 71-107 ........4-3
Head DOIL, ShOft ...t e 171 L b U T r SPING SOAL .cuv.ricumaisisiuivssmsiisivins ssssssssis sinmssias i vanisi 71-106.......... 4-3
Headlight bucket, inner with screws and spring (smak).......... 66-005........ Keepars, WISt PN ceeeemeeesvan s s eeeeneeen 0 1-083 8-15

B Key, 1/87x /8 ...
Key, 1/87X 3/8"...
| Key, 3/32"x 12",

...01-047 .......8-27

Headlight bucket, inner with screws and spring (smaif)..........66-005 .
1-047 .......8-29

Headlight plate, black, {LOOOT-HL) .....cooocorvemrircrnionironvevenn . 88-700 L
Headlight plate, red, (L1159-HL)......... ....89-699
Headlight, teardrop lens mounting kit . 66-111
Headlight, teardrop lens mounting kit ..... 66-111
Headlight, teardrop, IMGC modified.........c.ccoumicrncniinsinnnn.. 68-126
Heatshigld, COIECION ..o ceerreres s srsnssnssenme s e e 088 i
Heatshield, front, 2002 Chief 37-018 ...
Heatshield, rear, 2002 Chief................ 37-017
[0 | [ RE————————— 94-065 ..........
Horn, Famm, JoW t0R8 ... e 94-269
Hose adaptor, barbed, Straight .....ooeevee i 01-316
Hose clamp, #36 stainless steel ... 37-025
Hose fitting, barbed ..o 96-828
Hose fitting, DArhed ...t 96-828
Hose, 3/87id x 107, cam cover vent N0Se............conninin 96-419 .......

& Key, pack of 10
B® ey, pinion shaft & crank pin ..... i
BB KiCKSIANG ..o sttt
B KIEREHARUSION, o s g el
B8 Label, VEC, 49 siate, 03 Chif .......

| Label, VEC!, 49 state, 03 Chief
¢ Label, VECI, Caiif., 03 Chief........
a8 Label, VECI, Calif., 03 Chigf. oo
B Loft CONLIOH ASSBMBIY -...ovceeeevrressrerssnrermcresssensenes
B Left fark assembly......oocooevevvciennn,

Hose, 3/87id x 141/2”, oil pump by-pass hose.......ccveervviecinns 96-418 ........ Left side support 1ower Shift Cam ... 11-569........ 37
Hose, 3/87id x 87, oil return hosa, cam box........ .....96-420 o .....66-008 ........ 20-7
Hose, 3/87d x 9127, oit pump feed OSE .o 967417 L AIMIDBE vttt st 68-099 .......20-9

Higa, fliBl I B! KT 0 e s insssiios o 26-453......16-3 B LeNS, AMDEI oo ivirsriic sttt et araan s 68-099 ......20-11
Hose, overflow.....coe e oceiecicecn i I Lens, clear, auxilary Tght........ccooiiiiii e Nfarereeenen.20-9
HOUSIN oo eerersarr s sorrseeescer e sesrercenenserass . B Lons, Neadlight ..o oooeeerreerrerereessisesisneeresreeeeennscnnen 86-008 20-3
Housing, auxilary light nfa ... . 115t MBAGRINE oo i 66-008 .......20-5
Honsinn. Breather VAIVE ...t Lens, SPOIGT .....ovrieees e resrrsereesreosssserssnesensomses e W8 20-11




ALPHABETICAL INDEX

DESCRIPTION / PART NUMBER / PAGE NUMBER

Maedallion, Indian script......c....ooooeveeneee.
Medallion, Indian script ....

Lens, TUrn SIgnaL......ccoeeeevvenr s ssissssi e st eeeese s 68-007
LBVttt 01431 ...

Lever retUrn SPHNG .o eirecrseeie e e eese e 01 -443 & Medalion, Indian script ... .
Levar thiothe a8 e s esrensend 01-433 B Medaliion, INdIan SCHPL ... ... esseseres s
Lever, Throttle VAIVE ..o et 01-411 Medallicn, indian script

LH housing, headlight, machingd, chrome 66-001 MErron, BARIrOD v o i i i e

LH housing, headlight, machined, chrome ....68-013 Mirror, teardrop ... T A ST

License Plate Mounting Kit........c...coovveeinnns . 26-151 Molding, fender, chrome 39

Lifter... T R R T e e D 1B Molding, fender,chrome, 14" long

L|fterblock Front .................................................................... 01-926 M Molding, fender.chreme, 19" long ... o

Lifter DIOCK, FIOMT ...unvcvoiceeeeee oo 01-926 B Moulding, dash, 26.5" 1000....oo..ovevoeover oo

Lifter BIOCK, REAF ....vvcveece et 01-925 Mouning flange, carburetor, MiKini.......coovvience e, 0o-217 ... 8-17
Lifter Block, RBAL ..o 01-925 Mount, Rubber, License Plate........c.ccc.oovvvevevieeeieceee e 27-750......20-13
Lifter MG 100 Ci..voveeee s ereven s rresrsenens 01-180 Maunting bracket, air box, frant..............cco oo 01-876......... 1-3
Lifter BMC 100 Ci...ooerce i s e 01-180 Mounting bracket, air box, front.........cocovveervvve s, 01-876 ........1-5
Light, auxilary, round, clear lens .. ...86-073 ...... Mounting bracket, air box, rear

Lock Tab .. B N B A B e 33-191 ... Mounting bracket, air box, rear ....... g s
Lock Tab (pack of 10} ceerenberr et sessnnssenssrensense e 30204 L Mounting bracket, intake manifoid ...........ccooooecsceeiveiiennnn.01-149 L 8-17
Lock Tab, 1/4” Double Bolt ...................................................... 96-242 ........ Muffler assembly, with end cone, 2002 Chief..............ccc0.e00.. 37-019 ... -3
Lock tah, jackshalt. ... 71-475 Muffler assembly, with fishtail end cap, Supertrapp............... 37-043 .......... 9-3

Lock tab, shatft... SSUTRSUUORURPOTIRRN 1 B ™ IS
Lock washer, external tooth 1/4 zinc, 96-908...........
Lock washer, medium split, 1/4" zinc ... ...96-903
Lock washer, medium split, 51167, zing 96-905
LOCK, TAD ovr ettt ems s bbb e s 41-275
Lock, Tab.. e A 1278
Locks, valve spring retalner et 01059
Lower DU bushing..... 31340
Lower Dust Shield . 33-011

MUFFler, BXPEUST ..ot
Needle jet, 723 SBMIES ...cvviviirisieesiie et
Neadle VaIVe 858Y ...ttt st e
Neoprene Sleeve 3/4” x 1/4”.
Neoprene Sleeve 314" x17........
Neutral Switch ..
Nozzle, accelerator pump, 50 rirereeisiesnnemseeesresrerenseeesnmeeeenen 01300 L 3-5
Nozzle, accelerator pump, B0...ovvivceierivvercs e 012501 3-5
Nozzle, accelerator pump, 70 ..o vcersenenn 01464 L L3HB

Lower left leg......... B31-332 ... Nozzle, accelerator DUME, 75 ...cocv e 01502 .......... 3-5
Lower Left Switch Housing .. 41032 ... Nut hex jam thin 7/16™14 zing. ...96-210 .......31-5
Lower Right Switch Housing.................... 41-030....... Nut hex nylon 34718 ..o 96-205 .......31-5
Lower Triple Glamp assembly ...............c...... 31-213 Nut locking plate mamshaft helt pulley ..... 11-539......31-5
Luggage rack, Vintage ... oiiiscsisssise e e 62-220 Nut, #8 -32, with comical Washer............coc s, 97-008........11-3
Magnetic drain PIUG ..o v e s 10-040 NUE 1250 B s v vt an i 96-861 ........15-3
Main jet, 150 SISO | | o Nut, 12 point, 5/16"-24, gty. regd. 6. 01-283 .......8-11
Main Jet, 152.5. . e e 0 1-B20 Nut, 12 point, 5/16"-24, qty. reqd. B......covovvvvereeeeee e 01-283......8-13
Main jet, 155 ........ L0151 S Mut, 3/8™16 Nylock.........coveeennne.

L0512 .8
.01-468 ........3-
01-513
01-514 ........3-
01-615
01-516 ..........
01517

Main jet, 197.5 oo
Main jet, 160
Main jet, 162.5
Main jet, 165
Main jet, 167.5
Main jet, 170
Main jet, 172.5

Nut, 5/8"-11 nylock hex....
Nut, 5/87-11 nylock hex....
Nt aeotn; 56 CHIOME ke nan s

Nut, acorn, 57167, Chrome .o 967864 e 17-5
| Nut, Acorn, 5/16- 24, Chrome ..o, 36-864 L 13-3
Nut, Acorn, Chroma... v 36-865 ......20-13
Mut, acorn, locking pellet 12 24 stalnless steel e 89°210 0 33-5

Main jet, 175 ...01-518 Mut, acorn, locking pellet, 12-24, 8865210 ........ 33-2
Main spring, Paioil. L31-357 . Nut, adjusting ...

Mainshaft... SUUSURURUSRSUURRRIURVRRORO i L. 1 I AR Nut, adjusting, 1 242 shoulderma

Mainshaft Ieft S|de case beanng .............................................. 11-546 ........ Nut, Adjusting, 1.243" shoulder dia. .....

Manual, 2003 Chief Owners Manual................cocoooovveee 98-171 . Nut, Adjusting, Shoulder diameter 1.2427..........c.ccooeveen 31051 18-7
Manual, 2003 Cief Service Manual .........ocoooovoneeeee e 98-083 ... Nut, Adjusting, Shoulder diameter 1.2437.....covvrvrervienrnnnn 31-052 .. 18-7
Manual, 2003 Chief Service Manuval, CD version.................... 99-821 ... Niit 8XlE e R

Master Cylinder & Throttle. ... Mg 8l 1125220 v cmmenmmr e nes s s

Master Cylinder & Throttle. .. Nut, Clutch Hub with Seal

Master Cylinder Assembly ... v Nut, conica, (Crown nut, 1"24) oo

Master CYENGer COVEN ...ttt s Nut, conical, {crown nut, 1-24) ..o
Master cylinder DOUSING c....cvovveee et e Nut, Domed, Stem, Chrome ..
Master Gylinder Lid ... :  Nut, extruded U, 1/4"-20...
Master Cylinder Rebuild Kit.......cocoverrieiirerevinnimmnnnneeninnn ¢ Nut, flanged serrated, 3/8" 24 W|th patch..................

Master cylinder rebuild kit..............ocoooieii e 41051 - Nut, flanged, serrated, 5/16"-24, ZING ....c...cooo v



ALPHABETICAL INDEX

Nut, hex 5/16"-18.........ccoovvvemnns
Nut, hex 5/16"-18..........

Nut, hex, 1/2°-20, ZING coovive v
Nut, Hex, 1727200 emeeesces
Nut, hex, 1/4*-28, gty reqd. 1.... =
Nut, hex, 1/4"28, gty reqd. 1.
Nt RE 147220, ZING oo simanvaioi s,
Nt BT DS 2EHNC crmsmsrasmvmarsmnem s
Niat, DEX, 10-32, ZINC ...ocovvvviiiirirerrrisser e seneesecees
Nut, hax, 3/8'-16, zinc
NUt, hex, 5818, ZINC coooevoe e b
Nut, hex, K-lock, 1/4™20, ZING.....coocoivirirereicer s ;
Nut, hex, nyiock 5167 .ooviciiccirnniae

Nut, hex, nylock 51167 .....ccviciens

Nut, sex, nylock, 5167-18.....
NUL, JAM 3818 i
Mut, JAM BB ™24 oo
Nut, K-1ocl, 516™18....ooe e

Nut, Lotk BAG <18 s sy
Nut, mainshaft sprocket pulley.. e 11040 L -5
NUt, NYIOCK, 174728, oot e e 20-13
Nut, nylock, 5618, ZINC.....c.covveeree e 97-110......7-11
Nut, nvlock, 8-32, zinc........... o 87-009 :
Nut, output shaft ....... 2 A0108F v
Nut, pinion gear..... v 01-064
Niit;: pifion Shaftseemmmeesnasmesnmnanmammns 01-034
Nut, Slotted 5787 - 18 vamimmmiiimmismsisim s 96-859
VTS o B R I ————————— 96-859
Nut, throttle stop 01-445
Nut, top fork tube 33-208
NYION BULEON et e eres e s eeeemees 90-648
Nylon washer drain plug CMC RM....covoiiiciiii | F: CHS—
Nylon washer, neutral switch.................... ..96-991 ...
Cil pump assembly, black anodized finish........coooovreeciei

Qil pump assembly, polished..........cvue .

0Oil seal 5th gear mainshaft..........o e

il Seal Left side MainShaft............c.cocooiivveervrsmrvremesccec s

QOil seal retaining ring........c.......
Qil seal shifter shaft trans case ....
Qil tank, black ... .

O-ring accelerator pump...
O-1ing g SHOK::: s s s s s iand 11-589 ........ 31-7
O-finig; 3% BONA=N: . cvpmr e s
0-ring, 3°, buna-n.........
0-ring, accelarator pump......
0-ring, bearing collar............
Dring, CaM PasSale.. cnmsminnss s s 01-264 ........ 8-27

O-ring, CAM PASSAQE ...vovrrrirrrstserrssreeemesnesosirsssissesmsesemanssiasss] 01-264........ 8-29

0-ring, drain plug .........
O-ring, fuel joint ..........cc...
0-ring, inner tube plug .....
O-FIRD, IMEAKE 1o e 01-213........ 8-17
D-ring, lower, PUSAIOd COVET ..o e

0-ring, lower, pushrod cover....
0-ring, middie, pushrod COVEN.......ccoiirrn e
O-ring, middle, PUShTOd COVEL...c.oouviimremesenenrsssinend

0146535 |

DESCRIPTION / PART NUMBER / PAGE NUMBER

0-ring, pilot air screw
0-ring, Pressure relief passage ..o neeerece s 00-072 ........
0-ring, Pressure relief passage .
0-ring, rocker, large.......
0-ring, Tappet passage..
0-ring, TAPPEL PASSAGE ..cocvvvee et eer e
0-1iNG, $APPEL PIUG <. e e e nr
0-ring, tappet plug ....
Q-ring, top PlEg ..o
Q-ring, upper, pushrod cover ...
0-ring, upper, pUSHIOL COVET w..vevvieee e s 00-011........
0-ring, rocker, SMAll ...t 01-260........ 8-3t
Quter primary, polished....
Quter Ramp, clutch release ..
Quter right 18g .covrv e
DUBEE SDAGEY oottt s e e
Outputshaft..... oo ausmmmnnamasnrarrS T 01-031..........
Packing, idie adjuster
Packing, link fever...... ;
Pad, battery box, bottom...... .
Pad, battery box, 8nd ...
Pad, battery box, SIdE...........c.oveiveverevninimsnssrsessireeimesneens
Pad, sissy bar, Roadmaster
Pad, sissy bar, Readmaster
Pad, sissy bar, Roadmaster ...
Pa0, Shift LEYET ..ot eer i sss s
B PRtCOCK (PAI0N} oo
Pilot jet, 20...........
Pilot jet, 22.5
Pilot jet, 25 ...........
Pilotjat 27 e e
Pilgtr et 80 s
Pilot jet, 32.5....
PO JBE, 35 cevvreeierveee e e ens e
Pin, acceierator PUMP IBVET ......ocovieiiee et s aiinas
Pin, brake pad retaining with Clip ...
Pin, brake pad retaining with GHD .......ccooovvoermeces i 50-066 .......... 2-5
Pin, brake refaining with clip ... :
Pin, DOWEL oot b e e
Pin, dowel, 14" X 58" .. i
Pin, dowetl, 2.9mm ..o
Rin:float s ummrenmnenms
Pin, link lever....
P PUSHIA0 s s st it st
Pin, throfe JBYET .. eoeeee e
Pinion bearing, right ¢ase, blug..........veeeeeneee.
Pinion bearing, right case, DIUE.....c.cvveeeeec e
Pinicn bearing, right case, green..... 5
Pinion bearing, right Case, Qreen......o.covciicninnimciee e
Pinion bearing, right case, red...........cooiccnnneiminincend
Pinion bearing, right case, red.................
Pinion bearing, right case, white/grey .....
Pinion bearing, right case, white/grey ..... ;
Pinionishalts s commnunmmnmnmannnnimsims i
Piston rings, +.0057, (rings for 2 piStONS).....cvvmireecnenne.
Piston rings. +.0107, {rings for 2 pistans)....... .
Pistan rings, +.020", (rings for 2 pistons)......cccccovimnrenricnnnd
Piston rings, standard {rings for 2 PiStons) .....ccccccoviinvennen
Piston; 000 s simnninian dmiin, -
BISHON, 0007 v s s imssvssiiarsst o i




ALPHABETICAL INDEX

DESCRIPTION / PART NUMBER / PAGE NUMBER

Pgé

Piston, standard (with rings) .... 8-27
Fivot Assembly PONSHET ...t i . .00- 8-29
PIVOT AKIE .ot e ettt e - i ining ri A1-567 ......31-7
Prvot Rardware it s i S i e sesesme e g8 Retfaining ring (Irapdoory.........c..cocoorim i rererimvisesressien 033 31-5
Prague, Vintaga Chigf..........o.c...eoeece oo seener e & Retaining ring clutch relBase rampPs oo crversveorsieercrsrssseerons 11-529 ........31-3
Piate, Chain Tensioner ... Retaining ring Main & countershaft...............cccoocene . 11-6504 . 31-3
Plate, fuel joint retainer.. Retaining ring mainshaft case bearing ...........cooeevccveeennn 112545 3145
Piate, lock tab............. Retaining ring shift cam ............c...c...... 31-7
Plate, WaSHET ..o Retaining ring shift lever arm....
Plug, #6 stainless 8¢ Retaining ring, exhaust.......... 37-164 ... g-3
PIUG, 1787 NPT ..o seesesnees s rets e w827 @ Retaining ring, external,
Plug, 1787 NPT it - B Retaining ring, extemnal,
Plug, black, 1/4" B Relaining ring, extemnal, 13732 oo, 00-038 ........ 8-27
Plirg, case drain L Retaining ring, eXtemal, 13/32” ... oo ees e 00-038 .......8-29
Plug, case drain.. Retaining ring, inner fens with SCrews .......ocoverveneicnennnnn 86-011 L, 20-3
Plug, drain .......... i Retaining ring, inner tens with screws ........ococoovveee e 66-011 ... 20-5
Plug, fork tube.... | Retaining ring, oil seal...........ccooeee.ne.

Blugemilon 21 comsmsmmmvmmmmramssnnies s e Retaining ring, right shaft bearing.....
Plug, fiYtOn, 17 e er e e Retaining ring, right shaft bearing -
Plug, nylon, 17 e e e # RH housing, headlight, machined, chrome...........cccevov.......66-002 ... .20-3
BIGs SiN0 s s amm s s s @ RH housing, headlight, machined, chrome.........cc.oevvveeeeeen. 68-014.......20-5
Plug, tappet screen...., B Right Control ASSERBNY ..., LGA1-072 13-3
Plug, tappet screen..... @ Right fork assembly....

Plunger, accelerator pump.. B Right fork assembly..........ccooeee.. ..33-164 ........ 14-3
Pap rivet, /16" e -194 ... B Right side support tower shift cam ...
Powerplus 100 engine (oil fifter not included).—..ovvveriiennnd 01-332 ... § Rim Strip 167, side valve ...............
Preload COlAN ... Rim Strip 167, Side VaIVE ..oovvviec ettt 22-170 . 32-5
Preldad-spaces 4347 mannmnenamennansmiin i Rim Strip 167, Site VaIVa.......covvevveerms s rrr e 22-170........ 32-7
Preload Spacer, PAION v vmmmmmus s Rim Strip 167, Side VaIVE.....ccrvvi e s sarsrsssss s s 22-170........32-9
PreSSURBIPIRIE: v s oo smmsus s asmsvsasiasi i isws rossvssss Ring, idle adjuster (Brass) ... 01-459.......... 3-5
Pulley, 14mm x 65 Tooth.... Ring, inner ......coeeeeerenns e 2057
Pulley, 14mm x 65 Footh. ..o, Ring, outer, chrome....
Pulley, cable bracket ....ccvimsinnsnnismmimnian Ring, sealing, throttle valve ... .G01-418
Pushrod ... BinGste8 s e s

Pushrod cover keeper 3 1" ...................................................... 04-106 RISEHCOVER monmnvemmmmsmsis s s o e o W A

Pushrod cover, Bottom .....cveeercece e 04102 RISEREONEE wivsnsrammmammmir s s o s oo s i)

Pushrod Cover, DOHOM .o s 04-102 @ Riser, Handlebas, lBft. ..o

Pushrod cover, top ..... & Riser, handlebar, left side ..
Pushrod cover, top ......... ...04-103 Riser, Handlebar, right ...........
Pushred tube assembly .. Riser, handlebar, right side
Pushrod tibe assembly, ..o D167 Rivet, 3/16-.681" x 375" domehead .......cevvvirinvvnsvimnrecvnned 96-046 ........ 27-3
Pushrods, adjustable ... 01-189 ........ Rivet, 3/16"-.681" x .375" domehead ........coocvooveeeer e 96-046 . 27-7
Pushrads, non-adj, Front exhaust, green .........cccceeeeevieeennenes 01-931 Rivet, 3167 - .681 x .375, domehead...........ccoovevvereveeennenn, . 96-046 . 27-5
Pushreds, nop-adj, Front intake, yellow ........ccoveverviernrnnn... 01-930 Rocker arm asSembly ..o s

Pushrods, non-adj, Rear exhaust, pink................c.coocceee........01-933 Rocker arm assembly . ...

Pushreds, non-adj, Rear, intake, blue..............cc.cceoeveenee....01-932 Rocker box assemblies........oocien

Quad-seal mainshaft bearing... n— Rocker box assembiy, Front .
Race, bearing, tapper raller, s[eerlng head.............‘................19-941 Rocker box assembly, RBAr ...........coooovvee s

Race, bearing, tapper roller, steering head...........ccccovevenn.. 19-941 Rod, acCelerator PUMIP ..o e

Race, right Case.......ccocvciicieici s 01-012 Roll pin shift cam follower spring pin ..o e 11-584 L 31-7
Rail, fender, Vintage, rear ... 20° 121 Roll pin Trans case bearing housing............ v 12031 s 31-5
Rear shock absorber assembly .....ocococveveveeiiccvcviereennnn. 16-219 Roll Pin, shift cam towers and clutch release cover................11-524 swvend 13
Rebuiid kit .. SURRPSMISISRNGE | 1 1511 S Rotor with Washars ...t

Reflector assembly amber fork Ieg mount b Rotor Brake Front...
Reflectar, Left ..o, R ....68-008 Rotor Brake Front......
Reflector, Red..... ....68-059 Rotor disk, includes #15
Reflector, Right ... e e e ROtor, Brake, REAT ... .o ety
Reflector/License Plate Suppon Canada s D090 T o] IR 2T ] P ——
Reflector/Licensa Plate Suppart, U.S..... ....68-065 ... Rubber battery strap hoid down....
REQUIALDT ... srress e seeennee e T 0T Rubber isolator, lawer rear fender..........cocoevvieieesreeenes




ALPHABETICAL INDEX

i : e Partd
Rubber DB T VG szssvmmes trvvamevs s onas e 23T 0 ST TR
Saddlebag, left side, black with black dots and 3 buckles ......62-137
Saddlebag, left side, black with chrome dots and 3 buckles ..62-138
Saddlebag, left side, Roadmaster... . .....52-128
Saddlebag, right side, black with b!ack dots & 3 buckles ...... 62-136
Saddlebag, right side, black with chrome dots & 3 buckles....62-139

Saddlebag, right side, Roadmaster
Saddlebag, Vintage, black, leather, left side
Saddlebag, Vintage, black, leathar, right Sige ......cconeiieed
Saddlebag, Vintage, brown, leather, left Side ...l
Saddlebag, Vintage, brawn, leather, right side
Screen, tappet ......cceeec.

Screen, tappet ...

Screw,

Screw, #4 x 3/8” Phillips FlatHead sms, z ..., 96-230......

Screw, #4-40 X 3/8', ZiNC.cooooioveee e
Screw, #4-40 % 3/87, ZINC o.vvvevvv i
Screw, #4-48 unf x 5167,
Screw, #4-48 unf x 5/167...
Screw, #8-32 x 3/8"

...96-230

....96-136
.....96-136
....96-392

...................... 96-362

-.96-230 ......

..... 01-435 .........

Screw, 1/27 % 1127 shouider, /4" hex, 3/8™-16

SCTEW, B-32° X BB oottt 96-392
SErew, Bol2" X A8 s i B R S S 96-392 ........
SCIEW. B-327 MBI st o i vivsss e icsa s s 96-392
Screw, accelerator pump adiusting ... eeeeeeieeecne

Screw, button head socket cap, 5/16-24 x 1%, Chrome ..........96-799
Screw, button head cap, 1/4-20 x 3/4" oo 96-806
Scraw, button head cap, 1/4™-20 x 114”7, chrome.... ....96-384
Screw, button head cap, 1/4™=20 X 347 .o 96-806
Screw, button head cap, 10-24 x 1" stainless steal .......vven.. o1-871
Screw, button head cap, 10-24 x 1" stainless steel ................ 01-871
Screw, button head cap, 10-24 x 3/4" stainless steel .............. 01-873..........

01-873
01-859

Screw, button head cap, 10-24 x 3/4" stainless steel .............
Screw, button head cap, 10-24 x 3/8", stainless steel ....
Screw, button head cap, 10-24 x 3/8", stainless steel ....
Screw, bution head cap, 4-40 x 3/16", stainless steel .... 01-865
Screw, button head phillips, t0P COVET ...oveie s 01-405
Screw, button head socket cap 1/4™-20 x 114" ...ccoiervns 06-384
Screw, button head socket cap 3-48 x 3/8" ..o 01-855
Screw, hutton head socket cap, 1/4"-20 x 1 1/4°, chreme....... 96-384
Screw, hutton head socket cap, 1/4"-20 x 1 1/4", chrome.......96-384
Screw, button head socket cap, 1/4-20 x 1%, zinc 97-006

Screw, button head socket cap, 1/4-20 x 1", zinc 97-006
Screw, button head socket cap, 1/4"-20 x 1/2", chrome..........
Screw, button head socket cap, 1/4'-20 x /2", chrome..........96-997

Screw, button head socket cap, 1/4'-20 x 1/2", chrome......... 96-997

W1-5

........ 27-3
........ 27-7
........ 26-5

96-997 ........

2

1

Screw, button head socket cap, 1/4"-20 x 3/4" i 97-360
Screw, buttan head socket cap, 17420 X 34" ..o vvervinnne 97-360
Screw, button head socket cap, 1/4-20 x 3/4", ZinC.....ccevnns 97-360
Screw, button head socket cap, 1/4"-20 X 3/8" ... 96-255
Screw, button head socket cap, 1/4'-20 x 34", zinc................ 97-360
Screw, button head socket cap, 1/4™-20 x 17, zinc ..... 97-006
Screw, button head socket cap, 1/4™-20 x 3/47 ... 96-806 ......
Screw, button head sockat cap, 1/4™-20 x 3/47, chrome ......... 96-806
Screw, button head socket cap, 1/4™-20 x /47, chrome .........96-806
Screw, button head socket cap, 10-24 x 3/8" 18-§ st. steel ....01-859 ......
Screw, button head socket cap, 3/8"-16 1%, chrome...............56-931 ...

96-054

Screw, button head socket cap, 3/8™ 16 x 17

26-7
-1
11-3
21-3
26-5

.6-3
27-7
26-3
0-13
17-3
17-5
8-11
w117
32 7

.. Description

% Screw, button head socket cap, 5416718 X 3/4” ..o

DESCRIPTION / PART NUMBER / PAGE NUMBER

Screw, button head socket cap 5/16 24 x1 3/8", chrome..
Screw, button head socket cap, 516" - 24 x 1, chrome.........
Screw, button head socket cap, 5/16"-18 x 1/2°, chroma........
Screw, button head socket cap, 5/16'-18 x 1/2°, chrome........
Screw, hutton head socket cap, 5/16"-24 x 1 1/4", chrome.....
Screw, button head socket cap, 5/16'-24 x 1 3/8", chrome....
Screw, button head socket cap, 5/16"-24 x 1 3/8", chrome......
Screw, hutton head socket cap, 5/16"-24 x 1/2", chrome.......
Screw, button head socket cap, 5/16"-24 x 3/4", chrome........
Screw, button head socket cap, 5/16'-24 x 3/4", chrome........
Screw, button head socket cap, 5/16"-24 x 3/4", chrome.......

Screw, button head socket cap, 5/16™-24 x 7/8” chrome
Screw, button head socket cap, 516724 x 3/47, chrome .......
Screw, button head socket cap, 6-32 x 1/2", st. steal, pl........
Screw, button head socket cap, 8-32 x 5/8", stainless steel....
Screw, button head socket cap, with patch, 5/16-18 x 3/4"....
Screw, button head socket cap, with patch, 5/16"-18 x 3/4"....
Screw, button head socket cap, with patch, 5/16™18 x 3/4”...
Screw, button head socket cap,3/8 168 X 17 v vivirveeeens

Screw, button head socket cap,BHSCS, 1/4™-20 x 3/4”...........

Screw, flat head phillips, 10P COVEI..c.ocvvvriesivss e
Screw, flat head socket cap, 1/4"-20 x 112", chrome..............
Screw, flat head socket cap, 1/4"-20 x 7/8" .o
Screw, flat head sockef cap, 1/4™-20 x17 ..
Screw, flat head socket cap, 511624 x 134",
Screw, flat head sccket cap, M10 x 30mm.....
Screw, flat head socket ¢ap,10-24 x 1727 ...
Screw, H0at DOWl ..o ;
Screw:dl0al it easememrrrrma e
Screw, fuel joint retainer. ...
Screw, hex cap, 1/4"-20 x 3/4', zing, grade 5,
Screw, hex cap, 1420 X 1727, ZiNC..cv.vcvvvevier e
Screw, hex cap, with patch, 1/2"-20 x 3 1/2" .
Screw, hex head cap, 3/8" x 1", .
Screw, hex head cap, 5/16" 24 X 2 zing, grade 5 4
Screw, hex head cap, 5/16-18"x 1", zing, grade 5.........ccocccee...
Screw, hex head, 7/16"-20 x £ 1/2" grade 8, Zinc ..o
Screw, hex head, 7/16"-20 x 1 1/2" grade 8, ZiNC ......ccoervirinns
Screw, hex, 1/27-13 x 1347, 9rade 5.

M Screw, hex, 378724 x 2147, grade B ..oo.ooooovee e

Screw, hex, 3/8™-24 x 3147 grade B
Screw, hex, 516" 18x 1" ......c.ceeve

Screw, hex, 5/16"-24 x 1 1/4" ......

Screw, hax, 5/16™18 x 3/4", zinc ....

Screw, hex, 58711, 347 shouldear..........ocoovivorev s,
Screw, hex, 5811, 3/47 Shoulder.......c.oovovemrermvccrreriercnnne
Serew, NEEdie FBLAINAT «.ovvt e er et arar s
Screw, outer ring
Screw, Oval, Countersunk, #8 ..

Screw, PH, 5/16™18 x 3/47 ..

Screw, phillips pan head, 12 - 24 X 5/8 7ing plated

.96-803 ........ 33— .

96-799 ........ 33-5
96-839........ 20-3
96-839........ 20-5
96-996 ....... 20-9
96-803 ........ 20-3
96-803 ........ 20-5
96-839........ 20-9
96-804 ........ 20-3
96-804 ........ 20-5
.96-804 ........ 20-9
.96-030 ... 73
97-018 ........ 33-3
96-804 ........ 33-3
96-321 ........20-7
97-602 ........ 11-3
96-055........ 26-5
$6-055 ....... 26-7
96-055 ........ 26-3
96-054 ........ 32-8
97-360 ........ 26-3
01-524 ... 3-3
96-439.......... 6-3

Screw, phillips pan head, 12 x 7/8', zinc plated............ccceveuve

Screw, phillips pan head, 12-24 x 7/8” zinc platec.................
Screw, pilot AT AdJESHNG oo e
Screw, Retaining.... . .
Screw, roundhead, #10 32 X 3/8 w/Housmg Only
Screw, set, 1/4-20 x 3/8” with lock patch............

-=f;.; Screw, phillips pan head, 12-24 x 5/87 zing plated.............c....

Screw Socket Head Cap M5-.8 x 10, ch ..............................



ALPHABETICAL INDEX DESCRIPTION / PART NUMBER / PAGE NUMBER

Screw, socket head cap, M10 x 30mm........ SRR | |11+ ; M.

..96-061

Screw, socket head cap with patch, 516™18x2"...............

Screw, socket head cap with shoulder, 1/4'-20 x .75" shder ...26-535 Screw, socket head cap, M10 x 35MM...coveceececee 97-584 L 14-5
Screw, sccket head cap, , ¥8=-16 X 1127 e 96-062 Screw, socket head cap, M10-1.25 x 28mm ....c..ooovvvvrverenencn, 50-069 .......... 2-5
Screw, socket head cap, 3213 X 7/87 i 96-367 Screw, socket head cap, with patch, 5/16"-18 x 11/4"........ 96-066 ........ 26-5
Screw, socket head cap, 1/4"-20 x 3/4", zinc...........................97-121 Screw, socket head cap, with patch, 5/16"-18 x 1 1/4".......... 96-066 ........26-7
Scraw, socket head cap, 1/4™=20 x1.5" e, .06-886 Screw, socket head cap, with patch, 5/16™18 x 114"......... 96-066 ........26-3

Screw, socket head cap, 1/4™-20 x 1/27, pack of 100.. .06-031 ... Screw, socket head cap,1/4™-20 x 5/87 Chrome ..o 96-207 .......31-5
Screw, socket head cap, 1/4™20 x 17 .. .96-148 g8 Screw, socket head cap,5/16™24 X 1 ChIrOME .......coooereiecenccne. 96-209 .......31-5
Screw, socket head cap, 17420 X 17 .ooooocccceverese s 96-221 @1 Screw, socket head cap,SHCS, Smm-8 x 10mm ... 96-028 ....17-9
Screw, socket head cap, 1/47-20 x 1147, pack of 100 ............ 97-120 Screw, socket head shoulder, 516" x 1/4" shr, 1/4"-20 thread 96-385 .........6-3

Screw, socket head cap, 1/4™-20 x 1187 Chrome........c..ocov..e.. 96-204 ........ 31-5
Screw, socket head cap, 1/4™-20 x 134", . 96-879 . 8-27
Screw, socket head cap, 1/4™20 x 134", ..o 96-879 . 8-29
Screw, socket head cap, 1/4-20x2.25" ..o 86167 24-3
Screw, socket head cap, 1/4™-20 x 214" . 96-153 ... 13-3

Screw, Tallight: Lensamwmamannanusmimmmnaying aeans 96-550 ......20-13
SErew; thretlesstop e cnmmmamnsmmnnnensscnmmi 01-444 ......... 3-5
Screw, w/washer, needle valve retainer .. G01-470003-T
Screw,button head sccket cap, 10-32 x 3/4 pack of 100 ...96-290 .........8-3
Screw, Socket nead cap, 17420 X 1127, ZINC cvvvevvecrrverrevinns 96-886 ..........7=5

Screw, socket head cap, 1/4-20 x 3/4” ... 97121 Screws, adjuster {pack'of 2} .....B6-007 ......20-3
Screw, socket head cap, 1/4™20 x 3/4” ... g7121 ... % Sorews adjustar {pack of 2) 66-007 ........ 20-5
Screw, socket head cap, 1/4™-20 x 3/4", pack of 100 .............. 97121 ... T T TP ORSRR ) = [ ¢ BRSO 1/ 5
Screw, socket head cap, 1/4™=20 X 3/4”, ZING cveevvv v 97121 ..27-5 BB Seal...o e D007 3
Screw, socket head cap, 1/4™-20 x 4" ..o, 96-151 ettt ssstersnssssssnnstesessesensssessassesessnsesesansene T 17004 1
Screw, socket head cap, 1/4™-20 X 5/8 ... 96-224 L e £ 37189 s
Screw, socket head cap, 1/4™-20 x 5/8” black oxide.... 96-206 ........ FE O TV UUTUTP OO i 1. I S
Screw, socket head cap, 1/4™-20 x 5/8", pack of 100., 96-224 ...

Screw, socket head cap, 1/4™-20 x 5/8”, zinc ............ 96-224 ...

Screw, socket head cap, 1/4™-20 X 7/8" ..o 86013
Screw, socket head cap, 1420 x 7/8"....ccvvrvvvriiinininnnn. . 96-013

Screw, socket head cap, 1/4™-20 X 7/8”, oo 96-296 ........ | 500, CAM COVET ...
Screw, socket head cap, 1/4™20-x 347 ... 97121 ... + s WS meeremrenn e R
Screw, socket head cap, 10-24 X 17 ..o 96-965 ........8-25 Seal, left case ..

Screw, socket head cap, 10-24 x 17 ..o 96-065 L 8-27
Screw, socket head cap, 10-24 x 17, ... 96-865 ........ 8-29

Seal, teft case .. -
Seal, o-ring, 3,’8 stralght thread boss flttlng

Screw, socket head cap, 10-24 x 17, ... .96-965 ........ 8-31 @ Seal, spigot body...

Screw, socket head cap, 10-24 x 3/4", zinc. 96-033 ... 20-9 @ Seal throttie valve.

Screw, socket head cap, 10-24 x 34" ..ooocoveeeee e, 96-033 .....20-11 Seal TUBBTAD v i RS
Screw, socket head cap, 3818 X 3 172" el 96-412 ........26-5 Sedl, WHEBcovmmmmmmaansnanasmmrssmesnvsnme
Screw, socket head cap, 3/8™16 x 3 1/2" 86412 26-7 L WRBEL o e
Screw, socket head cap, 3/8"-16 x 3 /2", black ZinG............... 96-607 ........ 26-9 CFIBEE DOW o e
Screw, socket head cap, 3816 X 3¥27 e 862412 26-3 Seat, 2-up, with fringe, Chief Deluxe and Roadmaster...

Screw, socket head cap, 3/8™-24 X1 34" oo 96-915 ........ 20-7
Screw, socket head cap, 3/8™16 x 1127, pinch boit ... 33-255 ... 14-3

Seat, Phoenix, Chief, 2-up, with studs.....
Seat, solo with fringe, Chief standard..
Seat, Vintage, black [eather ...

Screw, socket head cap, 3816 x 1147 i, 06-154

Screw, socket head cap, /816 X 138 ..o 962402 o Seat, Vintage, brawn leather ...
Screw, socket head cap, 51618 x 1 1/2', zing 96-873 Seperator, black anodized finish ... cvimenreeecnns
Screw, socket head cap, 51618 x 11/8" coovvcecviene 33-197

Screw, socket head cap, 51618 x 1 1/8", zinc 3 buckles .....33-197

Screw, socket head cap, 51618 x 1", 97157 L

Screw, socket head cap, 5A16'-18 x 3/4" ............. ..W96-876 ... Shaft, racker arm...

Screw, socket head cap, 516" x 1.25" w/Patch ..., . 96-066 SharEARROM 8. s s
Screw, socket head cap, 571618 X 1127 ..o, 96-873 Shift CAM TOUGWEE 1.vrev v e e rer s
Screw, socket head cap, 5A6™18 x 114”7 .. 96-203 Shift cam left support tower DEaring ..o ecvevenenes
Screw, socket head cap, 516718 x 114" w/hole......coccccee... 96-082 Shift cam right support tower DEAFING. ..o veivvvvreceeeciecinneee

Screw, socket head cap, 5716™18 X 1347 ..o, 96-297
Screw, socket head cap, 5A6™18 X 27 vivcvirriecrenean 96-288 ........
Screw, socket head cap, 516™18 x 3/47, zinc .... 96876 ...
Screw, socket head cap, 5/T6™-18 X 7/8 .o 86-142 ...
Screw, socket head cap, 7/16™14 x 1147 oo 86-057
Screw, socket head cap, 71614 x 114" ....cooevennenn. . 86-057
Screw, socket head cap, Chrome, 1/4™-20 x 17 e 96-202
Screw, socket head cap, Chrome, 5/16™20 X 214 ....oeneeee. 96-200
Screw, socket head cap, cup point 3-48 x 3/16", stainless s1.01-853

& Shift fork shaft........coooooien
Shift lever ..o

Shift Linkage Lever Polished ....
£ Shift PIVOT SPACA i o s s ssvidossmmibits
Shift Rod T I2% cnnmnmsmmaimmmnmsamarisnsme
Shift Rod Assembiy 1T112" e
8 Shift shaft pAW! DI
{ Shifter Cam...............

Shifter cam pawi.........ccccevenee.




ALPHABETICAL INDEX DESCRIPTION / PART NUMBER / PAGE NUMBER

 Dost . Parth Despiigtlon o - o . Paté . Py#
Shlfter fork 3rd -5th QBAT oot enrs e e . 11-587 L Spacer, Wheel Bearing 4.4207 ... 23097 e, 32-5
Shifter fark 480 GBAF ... s s e e 11-565 ........ 31-7 B Spacer, Wheel Bearing 4.425” ..o 23-050 ....... 32-3
Shifter shaft 8SSEMDBIY....co.ovvvieeccereee i 11-590......... 3-7 $ Spacer, Wheel Beasing 4.425” 23-050.......32-5
Shitter shaft Sprng e mamsnsenm s 11-560.......31-5 @& Spacer, Wheel Bearing 4.430" 23-051 .......32-3
Shim, cam, .050” 01-097 ......... 8-5 B Spacer, Wheel Bearing 4.4307 ... 23-051 ........32-5
Shim, cam, .055".. L1007 g Spanner wrench, Shock.........c...... 98-086 ........ 28-3
Shim, cam, 060" 01-997 ......... B Spark plug wire, 13.57 8MM COME....vuwvvienn L— 94-266 ... 7-7
Shim, cam, .065 01-097.......8-5 $® Spark plug, NGK BPRS-ES ..occoooooinnnnnnnmnssnsnsnsnirninssncernns e 08-002 ... 817

Shock, strut with spring seat....
Shoe, Chain Adjustment .......

LGA8-178 28-3 W8 Speedo pickup plate ...

14023 23-3 @B Speacometer, MPH, wmte face electrumc .............................. 56-054 ..........

Shoulder Belt, 10-24 x 1387 .......... ...96-831........ 12-1 S Splash guard strap, bIACK ... 89-300........ 11-7
Sissy bar, chrome with black roadmaster backpad ................. 62-126 ........ 26-3 S Splash guard, rear fender.........cooceovee v 26-429 ........ 11-7
Sissy bar, chrome with black roadmaster backpad .................62-126 ........26-5 SPlit BATTEL.......e v et st b e 61-140 ........ 17-9
Sissy bar, chrome with biack roadmaster backpad ......... . B2-126 ... 26-7 § Spotight Complete..... ...67-022 .....20-11
Slider Cover, Lett & RIGMT oo ooeeererereereveerercneiceone e BB-138 187 B SDHNG st 71-108 .43
Stider tube ..o 33186 ........ BB SSFITT e e S SR 33-181 ... 14-3
Shider. fark, [6HSidel mmmman e 33-178 ... Spring plate, shift lever shaft.......ccooine 11-561....... 317
Slider, fork, right SId8 ..o 33-179 | Spring, accelerater pump

Smog kit, complete...... ....08-163 Spring, accelerator pump ...

Snap cap, 1/4, chrome .... ....65-212 Spring, accelerator pump

Snap cap, 1/4”, chrome ...B5-212 Spring, brake pad, anti-rattle Gl ..o 50-068 .......... 2-5
Snap Ring... s s R sse s T 15 1B8 Spring, brake pad, anti-rattle clip ..o 50-065 .......... 2-9
Snap Ring Corcllp EXSS L TSI i |1 - S, SPING, CNBCK. .1 viee et rasbaenes

Snap, bushing, 1"od x 3/4 |d 96-357 Spring, check...

Snap, bushing, t'ed x 3/44d ....... 96-357 Spring, coil ......

Snap, bushing, 17 od x 3/4 id 96-357
Socket contact, female pir, 20-14 ..o, 89164

Spring, idie adjuster
Spring, Kokstand........o..o.vovevieveeeere

SOIBTOI 1,1 0n e spanesensmsenns it diivs i R G 01-900 Spring, ail pressure retief

Solenoid link. 00-172 8§ Spring, oil pressure relief ...

Spacer ... (ISPRNISTRNS, . " 1 R Spring, PIlD AIT SCIEW .ceeerieecee e e

Spacer, 1/4 thlck used with wet primary .........c.ccoceeoeeiiinnies 41-201 ... Spring, pUShrod UBE. .....c..ccov e s

Spacer, 1907 thick... reresereear e eresssriesssensssemssssesennsens 20044 MR Spring, pushred tube......

Spacer, 190" thick... s 24-044 BE SDring, Sift Cam fOlOWE ...c...vccvvvieeeesesessssmsessssssereresesns 11-683 ...
Spacer, 3/4” 0.d. x11/8 !d X 650 Iength Chrome 33-159 Spring, Shift shaft pawl.........ccooeiiie s 11-564 ........
Spacer, 3/470.d. x 11/87i.d. x 1.47 leagth, Alumipum............. 90-364 ........ Spring, StArtar DIUNGET ..v.vvsec e 01-427 ........
Spacer, 3/4” 0.d, x 11/871.d. x 1/2" length, Chreme.................33-158 Spring, tappet screen

Spacer, 5167 1.d. x 1727 0.0, x 1727 length c.oeeveceeiemce 41-205 Spring, tappet screen ..

Spacer, aluminum, .5'0.0. x .252" 1.0 x 125" thick................ 97-085 Spring, throttle return.

Spacer, Axle, .602" Length, stainless steel 24-050 Spring, top out Paioli............

Spacer, Axle, .602” Langth, staintess steel.......erecerrrerrre....24-050 Srew, hex cap, 1/4™ 20x11/4 7. |1 ———————— 97-099 .......7-7
SPACEE, AXIS; FI2T, s svosessegsemseneiho s it L i i 24-042 Stabilizer bar, SPOtHGNT ..o e e 67-023 ......20-3
S PACET ARIE T2 s 24-042 Stabilizer bar, spotiight... 67-023........ 20-5
Spacer, Bearing, 4.4207 ... 23-057 i3 Standoff, turnsignal .... 68-051 ........ 20-9
Spacer, Bearing, 4.4207 ... 23087 B8 Standoff, Turnsignal ... ..68-051 .....20-11
Spaces, Bearing, 4.4257 ... 23-050 B Starier 1UL CHOKE oo 01-426 .......... 3-3
Spacer, Bearing, 4.425”... 23-050........ {  Starter plunger ... - 01-428 3-3

Spacer, Bearing, 4.4307 ... e 28081

_ Starter, 1.4 KW Nlppon Denso chrome flnISh thage Ch!ef .94-283 ... -

Spacer, Bearing, 4.430" ....cco.oooiv oo 23-091 Starter, 6:1 reduction ratio, Compufire ..o erecormrrncenrnen 94-185 L 7-13
Spacer, belt pulley ........... 10-118 ¥ Stator with Screws, 32 Amp, Single phase 94-079 ... 7-15
Spacer, cable bracket... 01-424 Steel bail, clutch reiease ramPS ... ierererermeee e ceceacens 11-526.......31-3
SPACEr COUNBTENAM . casiicvmmiemsssitomiii s nsaie o siosasnnians 11-508 Steel Plate. .. T T v oy 1y Pt L)
Spacer, front wheel, 1.125" 0.D. x .752" |.D. x 1.140" length, 90-364 f Stud, exhaust port 01-165......8-17
Spacer, front wheel, right side, 1.14", stainless steel .............31-372 Stud, rubber bottom, 3.’8" biack 98017 L1277
Spacer, left drive shaft 01-011 Studs, 3/8-16 X 6.063" .....ccc.e. .....01-003 .......... 8-5
Spacer, left drive shaft..... 01-011 T SWINGANM, DIACK .. ovvce e e eemee e sesssne s nnnenreneseens 16-228 30-3
SPACEE, MAINSNAT ..o coeceoeceeres e vvssssereessesseeressesseoc s 11-523 ........ L SWINQAM, BIACK ..o 16228 oo 3075
Spacer, oil pump drive, pack of 5. .01-049 ........8- Switch, Brake Light 43-525 ... 17-9
Spacer, Rear wheel, 11/8™-3/4" x 172", Non-Painted ... 97-478 8 Switch, Horn, HifL0 Beam v 43-523 L 17-7
Spascer, Rear wheei, 11/83/4"x 1/2", Non-Painted ... W97-478 ... Switch, ignition, ASSEMDBIY.........covcrcc e 94-255 ... 7-7
Lt T e RS, 1 1 172 | B Switch, Left TUMm Signal .....oooverecrecceiise e 43-524 ......17-7




ALPHABETICAL INDEX

Switch, oil pressure
Switch, On/0ff, Start..........

DESCRIPTION / PART NUMBER / PAGE NUMBER

Triple clamp, Upper, Paioli .........o...ecveniiiee e
Trinle clamp, upper, Paioli, Std.........ooooooeee

Switch, Right Turm Signal ... 43-522 ........ 17-9 Tube CrosSovER [0WEE .. ansin i e e
Switch, toggle, with rubber boct and on/off plate ... 94-189 .20-3 Tube, crossover, UppPEr....cc.c.ccc....

Switch, toggle, with rubber boot and on/off plate .................. 94-18% 20-5 Turnsignal Kit {includes #24/25)

Switch, toggle, with rubber boot and on/off plate ................. 94-189 ........20-9 Tumnsignal, Complate....................

Taillight Boay N/Kcnemnmanemmmnanmammen e 68-001 ......20-13 Upper DU BUSHING oo srnaas
TAGRE WK oo e 68-010 ......20-13 Upper DUSt-Shield ....... oot s i

Tank rmount kit, lower, .. 26-050 ........ 16-3 Upper Left Switch HOUSING...c.oovvveeieeiei e e,

Tape, polyurethane ..., 96-155........11-3 Upper Right Switch HOUSING ..ot e,

Tape, polyuzethane ........ 96-155......21-3 Valve Guide, .0017

Threaded plate, Vintage ......cocoevecececerecceen. 86-898 .......20-7 Valve Guide, .002

Throttle cable, Chief.......cooooee e, 61-029......17-9 Valve Guide, .003”

B o7 112 A —— 01-415 .......... 3-3 Valve Guide, .004”

Thrush washer 0177 thick Shift cam ....oceoveovcereeeieeeeen 11072 s 31-7 Valve Guide, .005"

Thrush washer .0207 thick shift cam ... 11573 0317 VaIVe SE8L....oooeieee e
Thrush washer 022" 11-574 ... -7 Valve seat, 8xhaust ...
Thrush washer 025 ... 11-575 ._...... 31-7 Valve seat, intake.......

Thrush washer (28" ... ..11-576 ... 31-7 Valve spring set v s

Thrush washer .0317 O b T A 31-7 Valve, guide standard (msist be reamed to size) . 2
Thrush washer 0357 ... sesrsernnnn 1 1-578 31-7 Valve, UMBFBIA ...ccc.ocveree e s 01-318
Thrush Washer 0387 ... 112579 L 31-7 Vent tube, canister to airbax, CA only ... cvvvsnvevrvirenenn 012887
THIUSE WASHET ...vvs e s st st st e een 11-505........ 31-3 Vent fube, canister to carb, CAonlY ....coooeeovvve e, 01-888
TIMHAG PIUG evveeecvre e siesrsssemseenrersn e D 12084 i, 811 Vent fube, fuel tank, CAonly .....c..oocoov e 01-886
L1 01-044 _......8-13 WaSHEr o s e e e

Tip, fender, Vintage, rear ......c..ccoevvveovcimis i 26-720 ........ 11-3 Washer ... T e VT B R R

Tire, Front, Blackwail, Michelin, MTHO0B16-71H, Chief Std....22-052 ........ 32-3 Washer, 5/16 flat

Tire, Front, Blackwall, Michelin, MTHS0B18-71H, Chief Std....22-052 ......., 32-5 Washer, 5/167flat.....

Tire, Front, White Wall, MT-90H-16 74H, Maxxis, Chf Rdmtr..22-125........ 32-3 Washer, #10...........

Tire, Front, White Wali, MT-90H-16 74H, Maxxis, Chf Rdmtr..22-125 ........ a2-5 Washer 1% AN sammmss s s i

Tire, Front, Whitewall, Michelin ...............o.coomeeecs s 21-066 ........ 32-3 Washer, 3/16" flat alUMINUML...ccoovriiirciii e 96-333
Tire, Front, Whitewall, Michelin .. v ) B0 D 32-5 Washer, 5167 id x 170d X 1787 thick......cev v 96-923
Tire, Rear, Blackwall Michalin IVITH9(}16 74H .......................... 21-052 ... 32-7 Washar 0 s s msimis

Tire, Rear, Blackwall Michelin MTHOM6-74H... 21052 . 32-9 Washer, bearing.............

Tire, Rear, Whitewal!, Michelin .. . 21-067 . 32-7 Washer, copper crush............

Tire, Rear, Whitewall, Michelin ........ 2 1-067 32-9 Washer, copper ¢rush, 10mm ...

Tire, Rear, Whitewall, MT90-16R 74H TL Maxxm Chf Rdmtr22 130......... 32-7 Washer, copper ¢rush, T0MM .o

Tire, Raar, Whitewall, MT90-168 74H TL, Maxxis, Chi Rdmtr 22-130 ........ 32-9 Washer, copper ¢rush, T0MmM oo

TOP CIAMP o e 33-166........ 18-7 Washer, domed...

Top Clamp, 01 Chigf ... 387043 18-3 Washer, Domed

Top end overhaul asket Kif.......o.covvvreinis e sr e 01-401 ........ 8-19 Washer, Drain Plug Flat Nylon ...............................................
TOpOUL SPNg samrnmnsrne s s s 31-189 ... 14-3 Washer, flat...

Top PlUG.ecrrereiineens 31-323...... 14-5 Washer, Flat 1/2 ..............................

Trans case black gloss... 10-001 ........ 31-7 Washer, flat copper crush 10mm id 2
Transmission 5 speed, black & chrome, ......... 10-129......... 31-3 Washer, flat, .380 x .264 x .0407 hardened steel .....................56-045
Transmission Assembly, non-painted, chrame.......ccocoveeene 10-127 ... 31-3 Washer, flat, .6307 od x .3907 x 1057 THICK .............cc.coenrrn. 36-501
Trapdoor Black gloss... s ey T0R002 s Washer, flat, 1"0d x 178" thick ... 96-923
Trapdoor main and countershaft bearang ........ Washer, Flat, 1.1257i.d. x 134" 0.d. x .100" thick... 66-844
Trim piece, fender eyebrow, chrome ................ Washer, flat, 1.57x 1.07 1D x .0757 thick, chroma ... 31-046
L 1 Washer, flat, 172", SAE..........cocomvvcnisier s sisirers 96-892
Trim Ring........... Washey, flat, 1/2”

Trim Ring Screw Washer, flat, 1/27.......

Trim ring, QUTET WIth SCrEWS..ccvvirei s sressrere e Washer, Hat, T sonanmnmasnmnaiiganiinnims

Trim ring, UTET WItH SCTEWS ..o
Trim, piece, fender eyenrow, chrome ..o eevrereecesnenee
Trim, piece, fender eyebrow, chrome
Trim, piece, fender eyehrow, chrome ...
Trim, Spear ROUSING ..ot
Trm S pearhiousing s oremr mranaramasreme s
Triple clamp, lower, Paicii
Triple clamp, lower, Paioli...........ccooeoeieee e

Washer, flat, 1/4" ...

Washer, flat, 1/4" zinc .. 66-894
Washer, flat, 1/4" zinc ............ 66-894
Washer, flat, 1/4" zinc, SAE.... 96-894
Washer, flat, 1/4", ChIome ..o srere s 96-927
Washer, flat, 1/4", chrome ... 96-927
Washar, flat, 1/4", IyION ..o 96-991

Washer, flat, 1/4", SAE, ZiNC....cvcvireeeee s nrnen s




A¥ZP\ ALPHABETICAL INDEX

escclptios

Washer, flat, 1/47................
Washer, Flat, 1/4"AN............
Washer, flat, 1/4” AN, ChrOME oo srsrenens
Washer, flat, 1747 CAIOME v e
Washey, flat, 1747 nylen ...
Washer, Flat, 1/4” with .390 0.D..
Washer, flat, $/47ZinC......ccoovverrinns

Washer, Flat, 1/47, 7507 0.d., C1113 e
Washer, flat; 1747 AN v mimeasmn . 96-916
Washer, flat, 1747, AN ......cccvnnen.
Washer, Flat, 1747, Chrome, 6257 0.0. ..o.occovvvvmrmrreercneiene 96-927 ......
Washer, flat, 174", SAE, ZiNG ........ccccvnnan. rrmier e renneereene. 30-894
Washer, Flat, 11/87i.d. x 2.8” 0.d. x .150" thick.......................96-241
Washer, flat, 3/8" zinc, SAE 96-895........
Washer, flat, 3/8" zinc, SAE .....96-895
Washer, flat, 3/8", black zinc, USS......comv s 96-608
Washer, flat, 3/8", ZiNG, SAE.........oiie e 96-895
Washer, flat, 3/8", Zint, SAE....c.- oo 96-895 ...
Washer, Flat, 3787 ........ o seeeemss et 96-895
Washer, Flat, 3/8" ...............
Washer, flat, 3/8™= 1/87thick..........cocoiiviivc v 96-900
Washer, flat, 3/87id X 1/8" thiCK ev. vt ssens 96-900
Washer, flag, 3/87 SAE.......covireeie e
Washer, flat, 3/87ZIiNC, SAE ...t neerinene
Washar, flat, 516" ovevrvree et s
Washer flat, 5AB .ovvvmesmnsamammnarnssnasiaas
Washer, flat, 5/16" ZINC, SAE. ..o
Washer, flat, 5/16", AN, chrome
Washer, flat, 5/16", AN, chrome
Washer, flat, 5/16", AN, chrome
Washer, fiat, 5/16", AN, chrome
Washer, flat, 5/16", chrome
Washer, flat, 5/16", chrome
Washer, flat, 5/16", chrome ............

Washer, flat, 5/16", SAE.............. :
Washer, flat, 516", ZING, SAE. ..o,
Washer, flat, 5/16", zing, USS, high strengih ..o
Washer, flat, 5/16"1.D. x 1'0.D. x 1/8" thick ....

Washer, flat, 51167 ..o oo

Washer, Flat, 516" AN.............. ..96-227
Washer, flat, 5167 zinc, SAE ... 66-896 ..........
Wasgher, flat, 5167, AN, ChIOME ...voveveceeee e 96-897
Washer, flat, 5/16", chrome ............ ..96-898

Washer, flat, 5/36”, ChFOME ..o 96-898

Washer, flat, 5/8” SAE Thick, Hardened...........cccccconiiinins 96-334 ........
Washer, ftat, 5/8” SAE Thick, Hardened......ccooovererveorenn . 96-334 .
Washer, flat, 7/32" x 5/8" X 1/16", ZiNC oo 96-933
Washer, flat, 7/32" x 5/8" x 1/16", zin¢ plated .......oocccooiicece 96-933

Washerrtlats AN coemmmmsmeesmmrmasmerm s s 96-916

Washer, flat, AN, 1747 .o 86-916..........

v 56-916
...96-201 ...

Washer, Flat, AN., 1/47, .
Washer, Flat, Chrome, 1/4" w/ 7/16 0 D
Washe, flat, copper crush, M10............

Washer, flat, front axle....

Washer, flat, M0 ... e era e 96-253 ........
Washer, fat, thin, 56" e e 96-919 ........
Washer, Iat, 10P PIUQ «.cvveeeeee et st 31-356 ........
Washer, idle adjuster (SEI} ..o nirsararn 01-457 ..........
Washer, Lock ..o 96-032
Washer, Lock.......... 96-032

Washer, LOCK 1747 oo trscsrensn st 96-903 ........

M washer, lock, external tooth, 5/16"

b \Washer, lock, medim split, #10, zinc..

¢ Washer, lock, medium split, #10, zinc ...

f Washer, spring cover

DESCRIPTION / PART NUMBER / PAGE NUMBER

Washer, lock, 57187, ChIBITIE ...cceviircier i e
Washer, lock, 5/16”, chrome ..........
Washer, lock, external tocth, 5/16".....

Washer, lock, external tooth, 5167
Washer, 100k, front axle .......ccovivvr i

Washer, lock, medim split, 3/8", zinc......
Washer, lock, medium split, 1/2", ZING ..o

Washer, lock, medium split, 7A6", ZINC......ocooovverrenveerrrneee
Washer, lock, medium split, 716", zinc

Washer, snap Cap, 1/4" .o
Washer, snap €ap, 1/87. o
Washer, spring cover

Washer, thrust, pack of 10 e i
Washer, thrust, pack of 5 .. .

\Washer, triple clamp nut, Iockmg stamless steel
Washer, triple clamp nut, locking, stainless steel......
Washer, upper DU bushing.... -
Washer, vulcanized fiber, 1/4 X 1/2 X 032 ...........................
Well nut, 1/47-20 ...
Wheel Assembly Rear 16 60 Spoke
Whee! Assembly Rear, 167, 60 SPOKE......oovcovirvi i
Wheel Assembly Rear, 167, 60 Spoke....
Wheel Assembly Rear, 167, 60 Spoke
Wheel, Bearing & Race Sel.....ccoovieviicc e
Wheel, Bearing & Race Set........

Wheel, Front, 167, Assembly

Gescription . e . Parid. Pyh
WHSHBE: LOCKB/B™ ovsmerannnmum sy 96-904 ... 20-11
Washar ToCk: BB  mmmis i 96-905 ........ 16-3
Washer, lock, #10 external tooth ... e 96-372 .......... 7-3
Washer, 10CK, 1727 ..o s 33-156 ........14-3
2 Washer, Lock, 1/27 .o .96-902 ........ 18-3
@ Washer, lock, 14", Chrome....oiiiiiici 96-936 ........ 27-3
8 Washer, Lock, 1/47, ChFrOME ....ourveerrivivinermrrmmeersreresmseesseseeens 96-936 ......20-13
Washer, lock, 1747, chrome ...cooeeviever e 96-936 27-5
Washer, Lock, 3/8”...
Washer, lack, 5/16” .
Washer, lock, 5/18” h|gh collar 411 T VRO 96-445 .......7-13

Washer, naoprene, .25°L0. x .75" 0.0, x 50" thick........occive. 97-014 ........ 26-9
Washer, nylon, jet needie..........ccvicniminninensnece im0 1-409 .33
Washar, pilot @iT SEIBW .oooovo om0 1402 3-5
A Washer, pushrod the ..o 00-012 .......8-21
B Washer, pUSHIOE D2 .....covveeeeesee e eesrs e 00-012 .......8-23
Washer, rubber, 1/471d X 172700 oo 96-383........10-3
Washer, rubber, 5/16" 1.D. X 1" 0.0, X 1/16" thick..................85-207 ...
Washer, rubber, 5/16" x 170.0. x tA8" thick.........ccooovvcrns 65-207 ....... 33-3
Washer, rubber, damping, 174" ..o 96-383 .......... 6-3
Washer, SBANING ..vverevvreemieisee e s e 50-029 ........ 175
Washer, sealing, fork oil drain, 6mm L. x 10mm 0.D. x ...... 31-383 ... 14-5

Wheel, Front, 167, Assembly (Rim, Hubs, Spokes & Race) ....25-001 ........ 32-5
Wheel, Rear, 60 Spoke, ASSEMONY v 21-970 ... 32-7
Wheel, Rear, 60 Spoke, ASSEMDIY ....oocoocoiviciccriinirerire s 25002 .......32-9
Windshield assy, Vintage style .......... 62-226 .......33-5
windshield, full size, clear, with logo. e 80-095 ... 33-3
Windshieid, shield only, fuily cut, Roadmaster styie e B5-213 L 33-3
Windshield, shield only, Vintage style ......ceoviicinnin, .......62-227 ........ 33-5
Wire harness, main, front.......... e 042996 L 20-3
B Wire harness, main, froft........oooiee 94-996 ........ 20-5



ALPHABETICAL INDEX

DESCRIPTION / PART NUMBER / PAGE NUMBER

Wire harness, main, frant, 2002,
Wire harness, main, rear ... e
WIre SBA), 3 X 2o
Wrench, Steering Bearing Nut, Small Nut .

WIHSEDiN e
Zip tie with T-stud mounting base.
7 B RS
Zip tie, with T-stud mounting base ........occoooere s,

e
b






